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Project: Greens Bayou SUiVlrVIARY OF LABORATORY TEST RESULTS 

Conlracl No. DACW64-95-D-0007 Delivery Order No. 0047 Boring No. 97-72 

SPT 01)' WeI 
S# Deplh PP Blows Visual USC Me Unil Unil II 

(ft) (lsQ per Classification (%) WI WI (%) 
Foot (peO (pcO 

1 0-2 3.75 Sandy Clay,w/roots,Very stiff,Gray Cl 13.2 

2 2-4 1.50 Sandy Clay,w/ferrous nodules,StJff,Gray Cl 16.8 103.3 120.6 

3 4-6 4.25 Sandy Clay,w/calcareous&ferrous nodules, Cl 16.6 
Hard,Gray 

4 6-8 1.75 Sandy Clay,w/calcareous&ferrous nodules. Cl 
Sliff Gray & Yellowish gray 

5 8 - 10 1.75 Sandy Clay,w/calcareous&ferrous nodules, Cl 15.6 110.5 127.8 28.0 
Sliff Gray & Yellowish gray 

6 10 - 12 4.00 ClaY,w/calcareous nod & fer stains,Very stiff. CH 19.2 
Grav & Brown 

7 12 - 14 4.5+ ClaY,w/calcareous nod & fer stains,Hard, CH 12.2 
Grav & Brown 

8 14 - 16 4.25 ClaY,w/calcareous nod & fer stains,slks, CH 
Hard,Gray & Brown 

9 16 - 18 4.25 ClaY,w/calcareous nod & fer stains,slks, CH 27.4 
Hard,Gray & Brown 

10 18 - 20 4.25 ClaY,w/calcareous nod & fer stains,slks, CH 22.0 96.0 117.1 62.0 
Hard,Gray & Brown 

11 20 - 22 2.25 ClaY,Vel)' sliff, Red & Gray CH 24.7 

12 22 - 24 2.00 ClaY,Very sliff,Red & Gray CH 24.9 

13 24 - 26 4.5+ ClaY,slks,Hard,Red & Gray CH 19.5 

14 26 - 28 4.50 ClaY,slks,Hard,Red & Gray CH 19.2 

15 28 - 30 4.50 ClaY,slks,Hard,Red & Gray CH 27.0 93.4 118.6 64.0 

16 30 - 32 4.5+ ClaY,w/calcareous nodules,slks,Hard, CH 23.4 
Red & Grav 

17 32 - 34 4.5+ ClaY,w/calcareous nodules,slks,Hard, CH 19.6 
Red & Grav 

18 34 - 36 4.5+ ClaY,w/calcareous nodules,slks,Hard, CH 25.4 
Red & Gray 

19 36 - 38 4.5+ Clay,w/calcareous nodules,slks,Hard, CH 22.4 
Red & Gray 

20 38 -40 4.5+ Cfay,w/calcareous nodules,slks,Hard, CH 23.8 
Red & Gray 

S # : Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, M c: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H: Weight of hammer, WOP: Weight of Pipe 

pc 7 .e:o;ccl.driJ,!in~I.:o;h Geotest Engineering, Inc, 

Pl 
(%) 

#4 

14.0 99.6 

23.0 99.3 

23.0 100.0 

Mechanical Analysis Torvane 
% Passing Shear 

Slrenglh 
#10 #40 #100 #200 (tst} 

99.2 99.0 90.2 66.1 

98.2 97.7 97.6 97.2 

100.0 99.7 99.2 98.7 

P~gc___ .. r 

_~ __ e-___ ~'_'~'_><~' ___ '"'~"'_"'~ __ '" __ '~' ______ '_. __ ------... - .. -

qu 

(IsO 

1.48 
7 

4.22 

3.42 C-

28 



(--
Jroject Greens Bayou Sl' (OF LABORATORY TEST RESULTS 

Contract No. DACW64-95-D-0007 Delivery Order No. 0047 Boring No. 97-73 

$PT Dry Wet 
S# Depth PP Blows Visual USC Me Unit Unit LL 

(ft) (tsD per Classification (%) Wt Wt (%) 
Foot (poD (pen 

21 40·42 4.5+ ClaY,w/silt poc,Hard,Red & Gray CH 18.8 

22 42·44 3.00 Sandy ClaY,Very stiff,Yeliowish gray CL 16.8 

23 44·46 4.00 Sandy ClaY,w/calc nod,Very stiff,Yeliowish CL 16.4 
Igray 

24 46·48 4.5+ Sandy CfaY,w/calc nod,Hard,Yeliowish CL 16.0 
Igray 

25 48-50 4.5+ Clay,wlfer nod,Hard,Gray & Brown CH 17.0 

S # : Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, Me: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

rc7.cxccl.nriginal.xls Geotest Engineering, Inc. 

...... ~ ..... -~ ....... ---........ - ... -.~---. 

PL 
(%) 

#4 

Mechanical Analysis Tarvane 
% Passing Shear qu 

Strength 
#10 #40 #100 #200 (tsO (tsl) 

Pag:c "r " 



~"'~roject: Greens Bayou SU~"-'Y OF LABORATORY TEST RESULTS 

Contract No. DACW64-95-D-0007 Delivery Order No. 0047 Boring No. 97-74 

SPT Dry Wet 
S# Depth PP Blows Visual USC Me Unit Unit LL 

(ft) (tso per Classification ('!o) Wt Wt ('!o) 
Foot (pcO (pcO 

1 0-2 4.5+ Sandy Clay,w/roots,Hard,Gray CL 13.0 

2 2-4 4.5+ Sandy CtaY,Hard,Gray CL 8.1 

3 4-6 4.5+ Sandy ClaY,Hard,Gray CL 4.9 

4 6-8 3.75 Sandy ClaY,w/fer nod,Very stiff,Yeliowish CL 12.9 110.5 124.8 41.0 
Gray 

5 8 - 10 4.25 Sandy ClaY,w/fer nod,Hard,Yeliowish Gray CL 13.5 

6 10 - 12 4.25 Sandy Ctay,w/fer nod,Hard,Yeliowish Gray CL 15.4 

7 12 - 14 3.50 Sandy ClaY,Very stiff,Yeltowish gray CL 19.7 

8 14 - 16 4.5+ Clay,w/sand seams,Hard,Gray & Red CH 23.4 

9 16 - 18 4.25 ClaY,w/sand seams & sand poc,Hard,Red & CH 22.2 
Gray 

10 18 - 20 4.25 Clay,w/sand seams,Hard,Gray & Red CH 24.5 96.3 119.8 81.0 

11 20 - 22 3.25 Cfay,w/sand seams,Very stiff,Red & Gray CH 26.8 

12 22 - 24 1.00 Silty ClaY,Stlff,Red & Gray CL 27.6 94.2 120.3 32.0 

13A 24-25 1.00 Silty Clay,Stlff,Red & Gray CL 37.3 

13 25-26 4.5+ ClaY,slks,Hard,Red & Gray CH 30.3 

14 26-28 4.5+ ClaY,slks,Hard,Red & Gray CH 22.2 

15 28-30 4.5+ ClaY,slks,Hard,Red & Gray CH 24.5 

S #: Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Cfassifcation, M c: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

p!:7 .cxcc\,nriginul. ~Is Geotest Engineering, Inc_ 

PL 
('!o) 

#4 

18.0 100.0 

31.0 100.0 

17.0 100.0 

Mechanical Analysis TONane 
% PassinQ Shear qu 

Strength 
#10 #40 #100 #200 (tsO IIsO 

99.5 99.3 88.3 63.1 2.36 tZ 

99.6 98.9 98.3 96.7 4.08 13 

100.0 99.9 98.3 93.9 1.09 

Pagc___ "r 2M 
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roject: Greens Bayou SUI, I OF LABORATORY TEST RESULTS 

Contract No. DACW64-95-D-0007 Delivery Order No. 0047 Boring No. 97-75 

SPT Dry Wet 
S# Depth PP Blows Visual USC Mc Unit Unit LL 

(ft) (tsD per Classification (%) Wt Wt (%) 
Foot (pcO (pcO 

1 0-2 2.50 Sandy Clay,wfroots,Very stiff, Gray CL 15.6 

2 2-4 3.00 Sandy Clay,w/fer nad,Very stiff,Gray CL 16.1 

3 4-6 4.5+ Sandy ClaY,wlfer nod & fer stainS,Hard, CL 9.9 
Yellowish gray 

4 6-8 4.5+ Sandy ClaY,wlfer nod & fer stains,Hard, CL 11.3 
Yellowish gray 

5 8 - 10 4.5+ Sandy Clay,wlfer nod & fer stains,Hard, CL 11.8 112.1 125.3 34.0 
Yellowish Qray 

6 10 - 12 3.50 Sandy Clay,wlfer nod & fer stains,Very stiff, CL 14.4 
Yellowish Qray 

7 12 - 14 4.00 Clay,w/calc&fer nod,slks,Very stiff,Yellowish CH 17.1 
'arav 

8 14 - 16 4.5+ ClaY,w/calc & fer nod,slks,Hard,Red & Gray CH 19.1 105.2 125.2 60.0 

9 16 - 18 4.5+ ClaY,w/calc & fer nod,slks,Hard,Red & Gray CH 22.6 

10 18 - 20 4.5+ Clay,w/calc & fer nod,slks,Hard,Red & Gray CH 23.1 

11 20 - 22 3.75 ClaY,w/calc & fer nod,slks,Very stiff, CH 24.9 98.6 123.1 61.0 
Red & Gray 

12 22 - 24 4.25 ClaY,w/calc & fer nod,slks,Hard,Red & Gray CH 25.1 

13 24 - 26 4.25 Clay,w/calc & fer nod,slks,Hard,Red & Gray CH 23.4 

14 26 - 28 4.25 Clay,w/calc & fer nod,slks,Hard,Red & Gray CH 26.4 

15 28 - 30 4.5+ Clay,w/calc & fer nod,slks,Hard,Red & Gray CH 23.2 100.2 123.5 

~ -~- --- ----- -- ~-~ . ~ -----

S #: Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, M c: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

rc7,cltccl.mi[!inal.ltls Geotest Engineering, Inc. 

PL 
(%) 

#4 

16.0 97.7 

23.0 99.9 

24.0 100.0 

... -

Mechanical Analysis Tarvane 
% Passing Shear 

Strength 
#10 #40 #100 #200 (tst) 

96.9 96.6 88.9 66.5 

99.6 98.2 96.1 95.1 

100.0 99.8 99.3 99.0 

-----
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Project: Greens Bayou 
~--

SUMMARY OF LABORATORY TEST RESULTS 
/~----

Contract No. DACW64·95·D·0007 Delivery Order No. 0047 Boring No. 97 ~ 76 

'" 
SPT Dry Wet 

S# Depth PP Blows Visual USC Me Unit Unit LL 
(ft) (tsD per Classification (%) Wt Wt (%) 

Foot (peO (oeO 

1 0-2 1.25 Sandy ClaY,w/roots,Sliff,Gray CL 18.9 

2 2-4 1.00 Sandy Clay,w/calc & fer nod,Stiff,Gray CL 19.7 

3 4-6 2.25 Sandy Clay,w/calc & fer nod,Very stiff, CL 19.1 108.8 129.6 36.0 
Yellowish gray 

4 6-8 3.75 Sandy ClaY,w/calc & fer nod,Very stiff, CL 16.1 
Yellowish gray 

5 8 - 10 3.75 ClaY,w/sand seams,slks,Very stiff,Yellowish CH 20.5 
Gray 

6 10 - 12 4.25 ClaY,w/sand seams,slks,Hard,Yellowish CH 21.3 
Gray 

7 12 - 14 3.50 Clay,w/sand Seams & fer stains,slks,Very CH 24.0 
stiff Gray & Brown 

8 14 - 16 4.5+ ClaY,w/calc nod,slks,Hard,Red & Gray CH 25.0 94.4 118.0 55.0 

9 16 - 18 4.5+ Clay,w/fer stains,slks,Hard,Red & Gray CH 28.2 

10 18 - 20 4.5+ Clay,w/fer stains,slks,Hard,Red & Gray CH 22.6 

11 20 - 22 4.5+ ClaY,w/fer stains,slks,Hard,Red & Gray CH 24.2 

12 22 - 24 4.5+ Clay,w/fer stains,slks,Hard,Red & Gray CH 23.6 

13 24", 26 4.5+ ClaY,w/fer stains,slks,Hard,Red & Gray CH 20.6 102.4 123.4 62.0 

14 26 - 28 4.5+ Clay,w/fer stains,slks,Hard,Red & Gray CH 25.0 

15 28 - 30 4.5+ Clay,w/fer stains,slks,Hard,Red & Gray CH 26.1 

.. _. 

S #: Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, M c: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H: Weight of hammer, WOP: Weight of Pipe 

pc7 ,cxcd.l1rigilllll. "Is Geotest Engineering, Inc. 

., .... , .. .;.", 

PL 
(%) 

#4 

17.0 99.8 

22.0 

26.0 99.8 

Mechanical Analysis Torvane 
% Passina Shear qu 

Strength 
#10 #40 #100 #200 (tsO (IsO 

96.0 92.7 81.3 61.4 2.07 IV 

99.7 99.6 98.8 98.2 4.02 I 7 

Pagc___ <or " 
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( 
reject: Greens Bayou SU. OF LABORATORY TEST RESULTS 

Contract No. DACW64-95-D-0007 Delivery Order No. 0047 Boring No. 97-77 

SPT Dry Wet 
S# Depth PP Blows Visual USC Mc Unit Unit LL 

(ft) (tso per Classification (%) Wt Wt (%) 
Foot (pef) (pcO 

1 0-2 2.00 Sandy Clay,w/roots,Very stiff,Gray & Brown CL 14.0 
( Fill Material 0-12' I 

2 2-4 2.00 Sandy Clay,Very stiff,Gray CL 14 .. 6 

3 4-6 3.50 Sandy ClaY,Very stiff,Gray CL 15.4 

4 6-8 2.25 Sandy ClaY,Very stiff,Gray CL 15.5 106.7 123.2 25.0 

5 8 - 10 3.75 Sandy ClaY,Very stiff,Gray CL 13.8 

6 10 - 12 3.25 Sandy ClaY,Very stiff,Gray CL 13.4 

7 12 - 14 3.75 Sandy Clay,Very stiff,Gray CL 20.7 

8 14 - 16 2.50 ClaY,w/calc & fer nod,Very stiff, Red & Gray CH 25.2 

9 16 -18 4.00 Clay,w/silt & sand seams,Very stiff,Red & CH 23.1 98.1 120.8 53.0 
Grav 

10 18 - 20 3.50 Clay,w/silt & sand seams,Very stiff, Red & CH 27 .. 2 
Grav 

11 20 - 22 4.5+ ClaY,Hard,Red & Gray CH 23.7 

12 22 - 24 4.5+ Clay,w/calc nod,slks,Hard,Red & Gray CH 25,9 

13 24 - 26 4.50 Clay,w/calc nod,slks,Hard,Red & Gray CH 27.7 94.8 121.1 62.0 

14 26 - 28 4.5+ ClaY,w/calc nod,slks,Hard,Red & Gray CH 26.8 

15 28 - 30 4.5+ Clay,w/caic nod,slks,Hard,Red & Gray CH 27.8 

-- -- ---

S #: Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, Me: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

pc7.Cllccl.uriginal.lll, Geotest Engineering, Inc. 

~~~---~-"--------'~~'"~"~"'~~'~--'"--'---~'-."---"~~'---"--."-.~~.-~ 

PL 
(%) 

#4 

17.0 99.6 

20.0 98'.7 

26.0 

"~~-, 

Mechanical Analysis Torvane 
% Passin Shear qu 

Strength 
#10 #40 #100 #200 (tsO (tsO 

96.7 95.1 86.0 69.8 2.18 /6 

98.2 97.7 93.7 90.4 2.43 I~ 

Pagc___ "r " 
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~-:-·Project: Greens Bayou Sl'-~'Y OF LABORATORY TEST RESULTS 
( 

Contract No. DACW64-95-D-0007 Delivery Order No. 0047 Boring No. 97-78 

SPT Dry Wet 
S# Depth PP Blows Visual USC Me Unit Unit LL 

(ft) (tsD per Classification (%) WI Wt (%) 
Foot (pcO (pcO 

1 0-2 2.25 Sandy Clay,w/roots,Very stiff,Gray CL 16.5 

2 2-4 4.5+ Sandy ClaY,wlroots,Hard,Gray CL 15.6 

3 4-6 0.50 Sandy ClaY,w/sand se8ms,Medium stiff,Gray CL 15.4 104.5 120.6 26.0 

4 6-8 0.50 Sandy ClaY,w/sand seams,Medium stiff,Gray CL 19.8 108.8 130.3 

5 8 - 10 0.50 Sandy ClaY,w/s8nd seams,Medium stiff,Gray CL 19.4 
& Yellowish qray 

6 10 - 12 1.75 Sandy ClaY,w/fer nod & sand seams,Stiff, CL 18.1 106.7 126.1 29.0 
Gray & Yellowish Qray 

7 12 - 14 2.25 Sandy ClaY,w/sand seams,Very stiff,Gray & CL 21.7 
Yellowish qray 

8 14 - 16 4.00 Sandy ClaY,w/sand seams,Very stiff,Gray & CL 20.6 
Yellowish Qrav 

9 16 - 18 3.50 Clay,w/calc nod,Very stiff, Red & gray CH 21.4 100.6 122.2 50.0 

10 18 - 20 4.50 ClaY,w/calc nod,slks,Hard,Red & Gray CH 19.9 

11 20 - 22 4.5+ ClaY,w/calc nod,slks,Hard,Red & Gray CH 27.2 

12 22 - 24 4.5+ ClaY,w/calc nod,slks,Hard,Red & Gray CH 23.1 

13 24 - 26 4.25 ClaY,w/calc nod,slks,Hard,Red & Gray CH 26.9 

14 26 - 28 4.5+ ClaY,w/calc nod,slks,Hard,Red & Gray CH 27.1 94.9 120.7 74.0 

15 28 - 30 4.5+ ClaY,w/calc nod,slks,Hard,Red & Gray CH 23.8 

-_ .. -- --- - -- ---- -

S # : Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, Me: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

rc7 .cxccl.uri~ina1.xls Geotest Engineering, Inc_ 

.',' 

PL 
(%) 

18.0 

14.0 

21.0 

25.0 

, 

•• ·<F.m~'u_~u,,~y~,~_'~" _________ ·_·""<~ __ "~·_·""_"~_"_···~-~~--~.-.--~'--".--.-.. -----:-.--.-.-.-'~-~~.--. -'-' -------------;--. 

#4 

99.6 

99.9 

100.0 

_._. 

Mechanical Analysis Torvane 
% Passino Shear qu 

#10 #40 #100 #200 
Str~snth 

(Is (\sO 

98.9 97.8 89.4 69.5 0.54 

99.3 98.9 92.9 72.2 1.19 

100.0 99.7 98.8 91.2 

- _ .. _ .. -- -_ ..... -

Pa~c 9 of 28 
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Project: Greens Bayou SI),. .(Y OF LABORATORY TEST RESULTS 

Contract No. DACW64-95-D-0007 Delivery Order No. 0047 Boring No. 97-79 

SPT Dry Wet 
S# Depth PP Blows Visual USC Me Unit Unit LL 

(ft) (tsO per Classification (%) Wt Wt (%) 
Foot (peO (peO 

1 0-2 2.25 Sandy ClaY,w/roots,Very stiff,Gray CL 17.0 

2 2-4 1.00 Sandy ClaY,Stilt,Gray CL 18.9 

3 4-6 1.00 Sandy ClaY,w/catc & fer nod,Stiff,Yellowish CL 18.7 
Grav 

4 6-8 1.00 Sandy ClaY,w/calc & fer nod,Stiff,Yeliowish CL 17.0 113.1 132.3 29.0 
Grav 

5 8 - 10 2.00 Sandy Clay,w/calc & fer nad,Very stiff, CL 16.4 
Yellowish Qray 

6 10 - 12 3.00 Sandy Clay,Very stiff,Yellowish brown CL 19.9 107.1 128.4 

7 12 - 14 3.00 Clay,w/sand seams,Very stiff,Gray & Red CH 21.1 

8 14 - 16 2.75 Clay,w/calc & fer nod,slks,Very stlff,Red & CH 27.1 95.0 120.8 51.0 
Gray 

9 16 - 18 4.5+ ClaY,w/calc&fer nod,slks,Hard,Red & Gray CH 

10 18 - 20 4.5+ Clay,w!calc&fer nod,slks,Hard,Red & Gray CH 28.4 

11 20 - 22 4.5+ Clay,w/calc&fer nod,slks,Hard,Red & Gray CH 26.9 

12 22 - 24 4.25 ClaY,w/calc&fer nod,slks,Hard,Red & Gray CH 27.1 95.3 121.2 66.0 

13 24 - 26 4.5+ ClaY,w/calc&fer nod,slks,Hard,Red & Gray CH 27.3 

14 26 - 28 4.5+ ClaY,w/calc&fer nod,slks,Hard,Red & Gray CH 24.1 98.9 122.8 70.0 

15 28 - 30 1.25 Silty Clay,w/silt stone & silt seams,Stiff,Red CL 24.6 98.1 122.2 

._. 

S # : Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, Me: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

rc7,l!xccl,uri!!illal.xis Geotest Engineering, Inc. 

PL 
(%) 

#4 

16,0 96.7 

20.0 100.0 

24.0 

26.0 100.0 

Mechanical Analysis Tarvane 
% Passing Shear qu 

Strength 
#10 #40 #100 #200 (tsO (tsO 

95.4 94.7 89.7 82.0 1.19 

100.0 99.9 99.6 98.0 2.27 -z.o 

99.8 99.6 98.8 97.8 3.91 L\ 

P~~I! JO I)f " 
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El Q2S Ft-Project: Greens Bayou 

\ a U'ilL.. -\ <Y'bb -----~-. (--

SU~" .. ARY OF LABORATORY TEST RESULTS 

Contract No. DACW64-95-D-0007 Delivery Order No. 0047 Boring No. 97-80 /5 
SPT Dry Wet Mechanical Analysis Tarvane 

S# Depth PP Blows Visual USC Mc Unit Unit LL PL % Passina Shear qu 
(ft) (tsO per Classification (%) Wt Wt (%) (%) Strength 

Foot (peO Ineft #4 #10 #40 #100 #200 IIsft IIsft 

1 0-2 2.00 Sandy ClaY,w/roots,Very stiff, Gray CL 19.3 ~ I \~O -
2 2-4 3.25 Sandy Clay,Very stlff,Gray CL 15.1 \bb-
3 4-6 1.00 Sandy ClaY,w/fer nod & sand seams,Stiff, CL 20.7 102.8 124,1 24.0 15.0 100.0 99.3 99.1 94.3 72.1 1.06 

Grav 
4 6 - 8 1.25 Sandy ClaY,wlfer nod & sand seams,Stiff, CL 20.4 

\~ b \'1--.3 Gray 
5 8 - 10 1.50 Sandy ClaY,w/fer nod & sand seams,Stiff, CL 18.9 I) "(1! 

Gray 
6 10 - 12 3.25 ClaY,w/calc nod & fer stains,slks,Very stiff-, CH 23.8 h Red & Gray 
7 12 - 14 3.75 ClaY,w/calc nod & fer stains,slks,Very stiff, CH 24.1 \7-6 

Red & Grav 
8 14 - 16 3.75 Clay,w/calc nod & fer stains,slks,Very stiff, CH 23.5 100.9 124.6 55.0 23.0 99.8 99.4 98.8 97.7 96.5 

Red & G(ay 
9 16 - 18. 4.5+ CtaY,w/fe, stains,slks,hard,Red & Gray CH 25.4 

) 
10 18 - 20 4.50 Clay,w/fer stains,slks,hard,Red & Gray CH 27.0 

11 20 - 22 4.5+ Clay,w/fer stains,slks,hard,Red & Gray CH 28,0 
, \ 

12 22 - 24 4.5+ ClaY,w/fer stains,slks,hard,Red & Gray CH 28.0 po' 

13 24 - 26 4.50 ClaY,w/fer stains,slks,hard,Red & Gray CH 28'.2 94.3 120.9 65.0 26.0 

14 26 - 28 4.50 Cla'y,w/fer stains,slks,hard,Red & Gray CH 28,7 
\ 

15 28 - 30 4.50 Clay,w/fer stains,slks,hard,Red & Gray CH 24.5 1.1 

S # : Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, Me:' Moisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe f 

rc7.l!xccl.,'rilliJlal.xls Geotest Engineering, Inc, Pag.: II or " 

' ... _~~~~. "'~~.~_~~J~~, ,~~,_, __ . __ '"'~ _____ .~~.~~'_~<~"~<_" ___ '_. __ ~,~~~~_.~ •..• _, __ ~~,~ __ ";.,"""_, ________ .. __ , __ .. __________ .... __ ~_ .. ______ ._ . __ .. ___________ . __ ~ _____ • 
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Project: Greens Bayou SL .{Y OF LABORATORY TEST RESULTS 

. Contract No. DACW64-95-D-0007 Delivery Order No. 0047 Boring No. 97-61 

SPT Dry Wet 
S# Depth PP Blows Visual USC Mc Unit Unit LL 

(ft) (tsO per Classification (%) Wt Wt (%) 
Foot (pen (pcO 

1 0-2 2.75 Sandy ClaY,w/grass roots,Very stiff,Gray CL 13.6 

2 2-4 2.50 Sandy ClaY,Very stiff,Gray CL 12.3 

3. 4-6 0.75 Silty Clay,w/fer nod & sand seams,Medium CL 15.1 105.2 121.1 26.0 
stiff,Gray & Yellowish gray 

4 6-8 0.75 Silty ClaY,wlfer nod & sand seams,Medium CL 16.7 
stiff,Gray & Yellowish gray 

5 8 - 10 0.50 Silty Clay,w/fer nod & sand seams,Medium CL 16.4 
stiff,Gray & Yellowish gray 

6 10 - 12 0.50 Silty ClaY,wlfer nod & sand seams,Medium CL 17.7 110.1 129.6 28.0 
stiff, Gray & Yellowish gray 

7 12 - 14 U5 Silty ClaY,w/fer nod & sand seams,Stiff, CL 19.0 
Gray & Yellowish gray 

8 14 - 16 2.25 ClaY,wlfer stains,slks,Very stiff, Red & Gray CH 22.1 

9 16 - 18 2.75 ClaY,w/fer stains,slks,Very stiff,Red & Gray CH 25.5 

10 18 - 20 U5 Clay,wlfer stains,slks,Stiff,Red & Gray CH 31.1 87.8 115.1 57.0 

11 20 - 22 3.75 Ciay,w/calc nod & fer stains,slks,Very stiff, CH 25.2 
Red & Gray 

12 22 - 24 3.75 Clay,w/calc nod & fer stains,slks,Very stiff, CH 24.2 
Red & Gray 

13 24 - 26 3.75 Clay,w/calc nod & fer stains& silt layer,slks, CH 27.3 
Very stiff, Red & Grav 

14 26 - 28 2.75 Silty ClaY,w/silt stone & silt layer,Very stiff, CL 21.2 104.3 126.3 32.0 
Red & Gray 

15 28 - 30 2.75 Silty Clay,w/silt stone & silt layer,Very stiff, CL 22.7 
Red & Grav 

S # : Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, Me: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

rc7 .c!tccl.urillinal.!tl.~ Geotest Engineering, Inc. 

PL 
(%) 

#4 

16.0 

16.0 98.5 

25.0 

18.0 95.3 

Mechanical Analysis Tarvane 
% Passin Shear 

Strength 
#10 #40 #100 #200 (tsO 

98.2 97.8 93.8 88.3 

93.3 91.6 91.6 91.5 

PallO; 12 "r 

'.~~"_~_'~~_c.O" .• ~"~ __ ' __ • ____ . __ ~_~_.~~~_~~ ___ ~~"''"~_~ ___ . __ ~ .. ~ ___ ._~" .. ~~ :_" ___ .'"'.~_. __ ~ __ "_' ___ ._. ___ ._.-_._. ______ - ___ '~ .. _'_-__ . ____ _ 

qu 

(tsO 

0.52 

1.99 

" 

2-<-.--



· ,:lroject: Greens Bayou SI Y OF LABORATORY TEST RESULTS 

Contract No. DACW64-95-D-0007 Delivery Order No. 0047 Boring No. 97-82 

SPT Dry Wet 
S# Depth PP Blows Visual USC Mc Unit Unit II 

(ft) (tsn per Classification (%) Wt Wt (%) 
Foot (pco (pco 

1 0-2 4.5+ Sandy ClaY,w/roots,Hard,Gray ~ , 
Cl 12.7 

2 2-4 1.25 Sandy ClaY,w/silt seams,Stiff,Gray -, Cl 16.9 

3 4-6 1.25 Silty Clay,w/sand seams,Stiff,Yeliowish gray Cl 18.9 107.2 127.5 23.0 

4 6-8 1.75 Silty Clay,w/sand seams,Stiff,Yellow.ish gra~ Cl 19.9 

5 8 - 10 1.25 Silty ClaY,w/sand seams,Stlff, Yellowish gray /lCL 18.1 

6 10 - 12 1.25 Silty Clay,w/sand seams,Stiff, Yellowish gray IJC l 19.4 

7 12 - 14 2.25 Silty ClaY,w/fer stains & sand seams,veryl) Cl 21.5 
stiff Yellowish grav 

8 14 - 16 2.00 Clay,w/silt & sand seams,Very stiff, Red & CH 21.6 101.5 123.3 68.0 
Gray 

9 16 - 18 3.25 ClaY,w/siit & sand seams,Very stiff,Red & CH 29.6 
Gray 

10 18 - 20 4.25 Clay,slks,Hard,Red & Gray ...., CH 37.8 

11 20 - 22 4.5+ ClaY,slks,Hard,Red & Gray CH 28.3 

12 22 - 24 4.5+ Clay,w/calc nod,slks,Hard,Red & Gray '7 CH 27.0 92.9 118.1 56.0 

13 24 - 26 4.5+ Clay,w/calc nod,slks,Hard,Red & Gray CH 26.4 

14 26 - 28 4.50 Clay,w/calc nod,slks,Hard,Red & Gray CH 22.7 

15 28 - 30 4.50 Clay,w/calc nod,slks,Hard,Red & Gray CH 25.0 
., 

S # : Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, Me: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

pc7 .cxc~l,uri!!inal.xls Geotest Engineering. Inc. 

.:::. 

Pl 
(%) 

#4 

15.0 99.7 

27.0 100.0 

22.0 

eL 104, I'le ~~> 

Fl qo.o' 

Mechanical Analysis Torvane 
% Passino Shear qu 

Strength 
#10 #40 #100 #200 (tsft (tsO 

99.6 99.5 94.1 89.6 1.26 

100.0 99.6 96.6 95.6 2.02 

Pa!!~ 13 uf 28 

_" ___ ~"'_~~~~~_'~~~'~~«_=_~~_'~ ____ ~~~~~<=~'~'~~'_~~Y~~~_~_~. __ ~ ___ .,~"._,_ .. ,"_»~,.~~~~ __ ._~ __ ._. ___ ~~ .. ,_w_,""~NM_'_'_~"_~_~_' ___ '''_~'~' ______ ' ____ '~~ ________ ' __ _ 

7.3 



f"'-- ~'-" ,~.~ 

Project: Greens Bayou SL. RY OF LABORATORY TEST RESULTS 

Contract No. DACW64-95-D-0007 Delivery Order No. 0047 Boring No. 97-83 

SPT Dry Wei 
S# Depth PP Blows Visual USC Mc Unit Unit LL 

(ft) (150 per Classification (%) Wt Wt (%) 
Foot (pcO (peO 

1 0-2 1.75 Sandy ClaY,w/roots,Stiff,Gray CL 15.9 

2 2-4 1.75 Sandy Clay,w/sand seams,Stiff,Gray CL 18.7 

3 4-6 2.50 Sandy Clay,w/sand seams,Very stiff,Gray CL 20.4 

4 6-8 3.25 Sandy ClaY,w/fer nod & sand seams,Very CL 16.4 109.9 127.8 27.0 
stiff,Yeliowish gray 

5 8 -10 1.25 Sandy Clay,w/fer stains & sand seams,Stiff, CL 19.7 
Gray 

6 10 - 12 3.00 ClaY,w/sand seams & fer stains,Very stiff, CH 19.0 
Yellowish orav & red 

7 12 - 14 4.5+ Clay,w/fer nod fer stains&sand seams,Hard. CH 22.8 
Red & Gray 

8 14 - 16 4.50 ClaY,w/fer nod fer stains&silt seams,Hard, CH 19.8 
Red & Gray 

9 16 -18 3.00 Silty Clay,w/fer nod & fer stains & silt seams CL 21.5 100.9 122.6 42.0 
,Very stiff Red & Gray 

10 18 - 20 4.5+ Silty ClaY,Hard,Red & Gray CL 21.7 102.3 124.6 40.0 

11 20 - 22 2.75 Clay,w/sand seams,slks,Very stiff,Red & CH 34.3 

12 22 - 24 4.25 ClaY,slks,Hard,Red & Gray CH 27.6 

13 24 - 26 4.25 Clay,w/calc nod,slks,Hard,Red & Gray CH 27.5 

14 26 - 28 4.50 Clay,w/calc nod,slks,Hard,Red & Gray CH 27.4 98.3 125.2 64.0 

15 28 - 30 4.5+ Clay,w/calc nod,slks,Hard,Red & Gray CH 25.0 

S # : Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, M c: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

pc7.clIccl.original.ds Geotest Engineering, Inc, 

PL 
(%) 

#4 

17.0 100.0 

21.0 100.0 

20.0 

28.0 

,~ ----

".,~,~-.----~--~:;~.~---.---,----,~-'-.------~~"".~~,-.-,--:---~.,--,,-,",:,,~,,-------.-.-.. ---."---,--"------.----'----

Mechanical Analysis Tarvane 
% Passing Shear qu 

Strength 
#10 #40 #100 #200 (tsO (tsO 

99.9 99.5 97.5 79.3 2.14 

100.0 99.9 99.2 92.8 2.11 

- ----- - -

Pagc 14 or " 

L'1 
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Project: Greens Bayou SUMMARY OF LABORATORY TEST RESULTS 

Contract No. OACW64-9S·D·0007 Delivery Order No. 0047 BoringNo.~ 

SPT Dry Wei 
S# Deplh PP Blows Visual USC Me Unil Unit LL 

(ft) (IsO per Classification (%) WI WI (%) 
Foot (DeO (DeO 

1 0-2 4.5+ Sandy ClaY,w/roots,Hard,Gray CL 4.0 

2 2-4 4.5+ Sandy ClaY,Hard,Gray CL 3.9 

3 4-6 4.5+ Sandy Clay,Hard,Gray CL 6.1 

4 6-8 4.5+ Sandy Clay,Hard,Yeliowish gray CL 11.0 

5 8 - 10 4.5+ Sandy Clay,Hard,Yeliowish gray CL 12.3 112.4 126.2 26.0 

6 10 - 12 3.00 Sandy ClaY,w/fer nad,Very stiff,Yellowish CL 19.8 
Grav 

7 12 - 14 2.50 Sandy ClaY,w/fer nod,Very stiff,Veilowish CL 14.0 
Grav 

8 14 - 16 2.00 Sandy Clay,w/fer nod,Very sliff,Yeliowish CL 18.8 
Gray 

9 16 - 18 2.00 Sandy Clay,w/sand seams,Very stiff, CL 19.1 105.9 126.2 27.0 
Yellowish Gray 

10 18 - 20 2.50 Sandy Clay,w/sand seams,Very stiff, CL 23.2 
Yellowish Gray 

11 20-21.5 14 Silty Sand,Medium Dense,Gray & Brown SM 22.7 

12 25-26.5 23 Silty Sand,Medium Dense,Gray & Brown SM 23.6 

13 28-30 1.50 Silty ClaY,w/sand seams,Stiff,Red & Gray CL 32.0 88.2 116.4 33.0 

--_ .. ----- -- --------

S # : Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, Me: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

rc1.e~cd.ori8inal.ds Geotest Engineering, Inc. 

PL 
(%) 

#4 

16.0 99.2 

16.0 100.0 

100.0 

17.0 100.0 
..... ---

/--:;--..... , 

Mechanical Analysis TONane 
% PassinQ Shear qu 

Sirengih 
#10 #40 #100 #200 (150 (Iso 

99.2 99.2 96.8 81.9 4.27 

100.0 100.0 97.7 66.7 2.07 

100.0 99.9 82.3 47.6 

100.0 100.0 99.9 99.1 1.28 
--- -

P~gc __ '_'_ "r 2M 

.~-~ •• ",,"",------•• --~,-- M~ __ " ____ ' __ ""_. __ .~ ____ • ____ ~ •• __ , ___ ~ ___ ,-___ ,, ______ ,----T---------

UJ; 

Z-l 
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( 

oject: Greens Bayou SUI OF LABORATORY TEST RESULTS 

Contract No. DACW64-95-D-0007 Delivery Order No. 0047 Boring No. 97-65 

SPT Dry Wei 
S# Deplh PP Blows Visual USC Me Unit Unit LL 

(ft) (Isn per Classification (%) WI WI (%) 
Foot (pen (pen 

1 0-2 4.5+ Sandy ClaY,w/roots,Hard,Gray CL 6.6 

2 2-4 4.5+ Sandy ClaY,w/fer stains,Hard,Gray CL 3.5 

3 4-6 4.5+ Sandy ClaY,w/fer stains,Hard,Gray CL 6.3 

4 6-8 4.5+ Sandy Clay,w/fer stains,Hard, Yellowish gray CL 6.7 107.1 114.3 28.0 

5 8 - 10 4.5+ Sandy ClaY,w/fer stains,Hard,Yeliowish gray CL 

6 10 - 12 1.50 Sandy Clay,w/fer nod & fer stains,Stiff, CL 14.4 105.8 121.1 31.0 
Yellowish oray 

7 12 - 14 3.75 Sandy Clay,w/fer nod fer stains&sand seams CL 10.7 
Very sliff Yellowish Qrav 

8 14 - 16 4.00 Sandy Clay,w/fer nod fer stains&sand seams CL 9.9 
Very stiff, Yellowish Qrav 

9 16 - 18 2.50 Sandy Clay,w/fer nod fer stains&sand seams CL 14.1 
Very stiff Yellowish Qrav 

10 18-19.5 13 Silty Sand,Medium dense,Gray SM 21.7 

11 23-24.5 25 Silty Sand,Medium dense,Gray SM 18.5 

12 28-29.5 36 Silty Sand,Dense,Gray SM 19.3 

13 33-34.5 10 Clay,w/calc nod & blocky structure,Stiff, CH 18.8 
Red & Gray_ 

14 34.5-36 4.5+ ClaY,w/calc nod & blocky structure,Hard, CH 19.2 
Red & Gray 

15 36-38 4.5+ Clay,w/calc nod & blocky structure,Hard, CH 25.7 101.5 127.6 61.0 
Red & Gray 

16 38-40 4.5+ Clay,w/calc nod & blocky structure,Hard, CH 
Red & Gray 

17 40-41 4.5+ Clay,w/calc nod & blocky structure,Hard, CH 15.7 
Red & Gray 

17A 41-42 Sandy Silt,Gray & Brown ML 19.0 

18 42-44 4.5+ Clay,w/sand pockets,Hard,Red & Gray CH 18.2 

19 44-46 4.5+ Sandy ClaY,Hard,Red & Gray CL 16.7 

S #: Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, Me: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

pc7.cxccl.original.xls Geotest Engineering, Inc. 

PL 
(%) 

#4 

15.0 

15.0 99.7 

24.0 99.7 

?f~: ~~~--'~===~'~~'-~~~--. -·---·--____ ._~~· ______ '''_~ __ m ____ ~-. ----7-'-~.'_ ... ~'_'_"~"_'_._~_~_. ______________ .. ___ _ 

Mechanical Analysis Torvane 
% PassinQ Shear qu 

Strength 
#10 #40 #100 #200 (Isn (150 

99.5 99.4 95.6 65.2 1.17 

99.1 98.6 98.6 98.3 4.02 3 

PJg,," __ '_6_ "r " 



rC?,roject: Greens Bayou SUM':·--V OF LABORATORY TEST RESULTS 

Contract No. DACW64-95-D-0007 Detivery Order No. 0047 Boring No. 97-85 

SPT Dry Wet 
S# Depth PP Blows Visual USC Mc Unit Unit LL 

(ft) (tsn per Classification (%) Wt Wt (%) 
Foot (p,n (pcn 

20 46-48 4.5+ Sandy ClaY,Hard,Red & Gray CL 17.8 108.9 128.3 31.0 

21 48-50 4.5+ Sandy Clay,Hard,Red & Gray CL 17.4 

--- ------

S # : Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, Me: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

rc1.Cllccl.nrigilla1.111s Geotest Engineering. Inc. 

.' ~ 

PL 
(%) 

#4 
17.0 100.0 

Mechanical Analysis Torvane 
% Passing Shear 

Strength 
#10 #40 #100 #200 (tsn 

100.0 100.0 98.1 63.4 

P~gc 17 "r 

-_~u~ __ =~'~n~_~ ""_~'" ___ ~_~_' __ ~ __ 'm __ • .,.....". ____ ",,,~,, ______ ,~~ ___ ~ "'-:-. ______ .~ __ '_~.~. __ "~." ______ "_,..-,,__;_-----~----___._-~---

qu 

(tsn 
4.08 1 

" 



/--~""roject: Greens Bayou SUII'/-" OF LABORATORY TEST RESULTS 
! . 

Contract No. DACW64-95-D-0007 Delivery Order No. 0047 Boring No. 97 ~86 

SPT Dry Wet 
S# Depth PP Blows Visual USC Me Unit Unit LL 

(ft) (tsO per Classification (%) Wt Wt (%) 
Foot (peO (peO 

1 0-2 2.50 Sandy Clay,w/roots,Very stiff,Gray & brown CL 12.7 

2 2-4 2.25 Sandy ClaY,Very stiff,Gray CL 15.2 

3 4-6 2.25 Sandy Clay,Very stiff,Gray CL 9.9 

4 6-8 2.25 Sandy ClaY,Very stiff,Gray CL 11.1 

5 8 - 10 3.50 Sandy ClaY,w/fer nod, Very stiff,Gray CL 13.0 109.7 124.0 23.0 

6 10 - 12 2.25 Sandy ClaY,w/fer nod,Very stiff,Yeliowish CL 13.9 
Gray 

7 12 -14 2.75 Clay,w/sand seams,Very stiff,Red & Gray CH 17.2 

8 14 - 16 3.75 ClaY,w/sand seams,Very stiff,Red & Gray CH 

9 16 -18 4.5+ ClaY,w/sand seams,Hard,Red & Gray CH 23.5 

10 18 - 20 2.75 Silty Clay,Very stiff, Red & Gray CL 23.2 100.0 123.2 45.0 

11 20 - 22 2.00 Silty ClaY,w/siit seams,Red & Gray CL 22.9 

12 22 - 24 4.5+ ClaY,w/calc nod,Hard,Red & Gray CH 25.8 

13 24 - 26 4.5+ Clay,w/calc nod,Hard,Red & Gray CH 20.5 

14 26-27.5 68 Silty Sand,Very dense,Reddish brown SM 25.0 

15 31-32.5 68 Silty Sand,Very dense,Reddish brown SM 25.3 

16 32.5-34 4.5+ Clay,w/calc nod,Hard,Red & Gray CH 27.1 

17 34-36 3.75 Clay,w/calc nod,Very stiff,Red & Gray CH 24.4 

18 36-38 3.75 Clay,w/blocky structure,slks,Very stiff, CH 27.9 
Red & Gray 

19 38-40 4.50 ClaY,w/blocky structure,slks,Hard,Red & CH 26.0 
Gray 

20 40-42 4.00 Clay,w/calc nod & blocky structure,slks,Very CH 17.4 110.3 129.5 58.0 
stiff,Red & Gr~y 

S #: Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, Me: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

pc7.Cllccl,original.xls Geotest Engineering, Inc. 

:,;'i :.' 

PL 
(%) 

#4 

14.0 98.7 

18.0 100.0 

100.0 

23.0 100.0 

Mechanical Analysis Torvane 
% Passinq Shear qu 

Strength 
#10 #40 #100 #200 (tsO (tsO 

98.6 98.5 95.2 77.9 2.93 :3 

100.0 99.9 99.4 91.9 2.67 Co 

99.8 99.7 97.9 36.6 

100.0 100.0 99.6 97.7 3.67 1 

Pagc 18 or " 

~l;l'~""~"~>-"'''='~~~OTm~_-. __ - '-__ "-",_~_,_~,_, ____ .. ____ .o~,. ___ ",~,.,.,. .. ~,_·_,",~ __ ~o_,_,_"~_"_._,_,,,~_~. ___ .~ .. _, ____ "._._~ ____ "_ .. ..,.. ______ . __ ._. _____ ". ____________________ ~_~ __ . __ . __ ~ .. _. __ _ 



( .. ~roiect: Greens Bayou SUM'·····'Y OF LABORATORY TEST RESULTS 

Contract No. DACW64-95-D-0007 Delivery Order No. 0047 Boring No. 97-86 

SPT Dry Wet 
S# Depth PP Blows Visual USC Mc Unit Unit LL 

(ft) (tsn per Classification (%) Wt Wt (%) 
Foot (pcO (pcO 

21 42-44 4.00 Clay,w/calc nod & blocky structure,slks, CH 17.2 
Verv stiff,Red & Grav 

22 44-45.5 63 Silty Sand,Very dense,Reddish brown SM 17.9 

23 48·50 4.5+ Clay,w/calc nod,slks,Hard,Red & Gray CH 27.2 

24 50·52 4.5+ Clay,w/calc nod,slks,Hard,Red & Gray CH 28.6 

25 52-54 4.5+ ClaY,w/calc nod,slks,Hard,Red & Gray CH 23.7 

26 54-56 4.5+ Clay,w/calc nod,slks,Hard,Red & Gray CH 21.7 105.0 127.8 

27 56-58 4.5+ Clay,w/calc nod,slks,Hard,Red & Gray CH 23.0 

28 58-60 2.75 Sandy ClaY,Very stiff,Yellowish gray CL 17.8 109.6 129.1 30.0 

S # :: Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, M c: Moisture Content 
q u :: Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

pc7 .c)(~cl.uri!.!in"l.ds 

' .. ~ . 
; 

Geotest Engineering, Inc. 

PL 
(%) 

#4 

15.0 

Mechanical Analysis Torvane 
% Passim:l Shear 

Strength 
#10 #40 #100 #200 (tst) 

Pa[!c 19 of 

."~",,~,~<.~'r~~'_H'«=~~"" ___ ' ___ "'_'~_' ___ "~_'_""_'~_'."«""_" •• _'" ____ ,.,_,~.w,,~_~. ___ ... __ "_,_." ____ .. _~n~~. __ ,~~_ "_._. ________ '_~:__----------------,-. 

,---

qu 

(tsn 

'" 



~'" /' , \reject: Greens Bayou SU( 'OF LABORATORY TEST RESULTS 

Contract No. DACW64-95-0-0007 Delivery Order No. 0047 Boring No. 97-87 

SPT Dry Wet 
S# Depth PP Blows Visual USC Me Unit Unit LL 

(ft) (tsD per Classification (%) Wt Wt (%) 
Foot (peD (peD 

1 0,2 2,50 Sandy Clay,w/grass roots,Very stiff, Gray & CL 20.2 
Brown 

2 2,4 1.75 Sandy ClaY,Stifl,Gray CL 14,8 

3 4·6 1,75 Sandy Clay,w/calc & fer nod,Stiff,Gray CL 14,9 108.7 125.0 30.0 

4 6,8 2,50 Sandy Clay,w/calc & fer nod,Very stiff,Gray CL 15.0 
& Yellowish qrav 

5 8,10 2.00 Sandy ClaY,w/calc & fer nod,Very stiff,Gray CL 17.5 
& Yellowish qrav 

6 10,12 2.50 Clay,w/sand seams,Very stiff, Red & Gray CH 22.1 

7 12,14 3,50 Clay,w/fer nod & sand seams,Very stiff,Red CH 
& Grav 

8 14,16 4.5+ ClaY,w/fer nod & sand seams,Hard,Red & CH 17,7 
Grav 

9 16, 18 4.5+ ClaY,w/fer nod & sand seams,Hard,Red & CH 17.9 
Grav 

10 18·20 3.00 Silty ClaY,Very stiff,Brown & Gray CL 18.7 104,5 124.0 31.0 

11 20,22 4,00 CtaY,w/silt seams,Very stiff,Red & Gray CH 25,0 

12 22·24 4.5+ ClaY,w/calc nod & silt seams,Hard,Red & CH 24.4 
Grav 

13 24,26 3.75 Silty ClaY,Very stiff, Red & gray CL 24.2 97.9 121.6 28.0 

14 26,28 Silty Sand,Very dense,Reddish brown SM 24,1 

15 28,29.5 74 Silty Sand ,Very dense,Reddish brown SM 21.6 

16 32,34 4.25 ClaY,w/calc nod & fer stains,slks,Hard,Red CH 22,6 
& Grav 

17 34·36 4,5+ ClaY,w/calc nod & fer stains,slks,Hard,Red CH 22.5 
& Grav 

18 36,38 4.5+ ClaY,w/calc nod & fer stains,slks,Hard,Red CH 21.0 103,0 124.7 59,0 
& Grav 

19 38·40 4.5+ ClaY,w/calc nod & fer stains,slks,Hard,Red CH 21.5 
& Gray 

20 40·42 4.5+ Clay,w/calc nod & fer stains,slks,Hard,Red CH 16.1 
& Grav 

S # : Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, Me: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

pc7 .cxccl.ori~ inal.xls 

.. : 
"j 

Geotest Engineering, Inc. 

PL 
(%) 

#4 

16,0 98.4 

'. 

20,0 100.0 

20.0 

100,0 

22,0 

Mechanical Analysis 
% PaSSing 

#10 #40 #100 #200 

94,3 87,9 83.1 67,7 

100.0 99.9 99,5 88.7 

100.0 100.0 74.1 32.9 

Pa1!c 2U 

,.«,.,_,.~ __ ~'~m'"_~~""'~'~~_~_~"_~N_~'_~_~_,,~. __ <o.~~~_. ___ . _____ .,_.~, .. ~_. _____ '" __ ~_._ .. ___ ~. ____ . "."_~W~ ______ -;" ______ -.-.., ___ ~.~ _____ .•• ", __ • 

/---" 

Tarvane 
Shear qu 

Strength 
(tsO (tsO 

1.17 

, 

2.40 ~ 

"r " 

• 



,-----. i-
oject: Greens Bayou SUft' OF LABORATORY TEST RESULTS 

Contract No. DACW64-95·0-0007 Delivery Order No. 0047 Boring No. 97-87 

SPT Dry Wet 
S# Depth PP Blows Visual USC Me Unit Unit LL 

(ft) (t5n per Classification (%) Wt Wt (%) 
Foot (Rfn (DeO 

21 42-44 4.5+ Silty Clay,w/silt seams,Hard,Red & Gray CL 16.5 110.4 128.6 43.0 

22 44-46 3.00 Silty Clay,Very stiff,8rown CL 19.3 

23 46-48 ·2.50 Silty Clay,w/fer nod,Very stiff,Red & Gray CL 21.5 

24 48-50 Silt,Reddish brown & gray ML 18.7 

25 50-52 4.25 Silty Clay,Hard,Reddish brown CL 20.6 

26 52-54 4.5+ ClaY,w/calc nod,Hard,Red & Gray CH 21.5 

27 54-56 4.50 Clay,w/calc nod,Hard,Red & Gray CH 18.3 108.6 128.4 55.0 

28 56-58 1.00 Silty ClaY,w/ca[c nod,Stiff,Gray CL 18.2 

29 58·60 3.25 Silty ClaY,w/calc nod,Very stiff,Gray & Brown CL 15.4 

, 

S # : Sample Number, P P : Pocket Penetrometer Reading. USC: Unified Soil Classifcation, Me: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer. WOP: Weight of Pipe 

pc7 ,<!)(ccl,ori~inal.d~ Geotest Engineering, Inc. 

"\ . 

PL 
(%) 

#4 
19.0 

21.0 99.7 

/--,-

Mechanical Analysis Tarvane 
% Passin Shear qu 

Strength 
#10 #40 #100 #200 (t5n (t511 

96.9 94.5 93.9 92.3 3.82 q 

Pal!<! __ '_'_ ,r " 



(,yoject: Greens Bayou 
f 

SU"~'V OF LABORATORY TEST RESULTS 

Contract No, DACW64-95-D-0007 Delivery Order No, 0047 Boring No, 97-88 

SPT Dry Wet 
S# Depth PP Blows Visual USC Me Unit Unit LL 

(ft) (tsn per Classification (%) Wt Wt (%) 
Foot (pen (pen 

1 0-2 Clayey Sand,w/grass roots,Gray SC 10 

2 2-4 0,50 Sandy ClaY,Medium stiff,Dark gray CL 14,8 

3 4-6 4.5+ Sandy Clay,w/fer nod & sand seams,Hard, CL 1U 
Grav & Yellowish Qfav 

4 6-8 4.5+ Sandy Clay,w/fer nod & sand seams,Hard, CL 8,0 
Grav & Yellowish Qray 

5 8 -10 150 Sandy Clay,w/fer nod & sand seams,Stiff, CL 17,7 105B 124,3 27,0 
Gray & Yellowish gray 

6 10 -12 U5 Sandy ClaY,w/fer nod & sand seams,Stiff, CL 19,6 
Gray & Yellowish gray 

7 12 - 14 3,50 Sandy ClaY,w/calc nod & sand seams,Very CL 2U 
stiff,Gray & Yellowish gray 

8 14 - 16 3,75 Sandy Clay,w/calc nod & sand seams,Very CL 19,8 
stiff,Grav & Yellowish Qray 

9 16 -18 3.50 ClaY,w/fer stains,slks,Very stiff,Red & Gray CH 22.3 

10 18 - 20 3.50 Clay,w/fer stains,slks,Very stiff, Red & Gray CH 21.5 98.8 120.1 52.0 

11 20-21 n Silty Sand, Red c1 ('(\<' ~V'V SM 
~ -. O~~- ~ , 

11A 21-22 3.50 Clay,w/fer stains,slks,Very stiff,Red CH 32.2 

12 22-24 4.5+ 
~ 

ClaY,w/fer stains,slks,Hard,Red CH 29.5 92.5 119.7 74.0 

13 24-26 4.5+ Clay,w/fer stains,slks,Hard,Red CH 21.8 . 
14A 26-27 r Sandy Silt,w/silt stone,Red ""~'roj{-

'V"'" 
ML 

14 27-28 3.50 ) Clay,w!silt stone & fer stains,slks,Very stiff, CH 25.3 
Red 

15 28-30 Sandy Silt,Medium dense,Red ML 

16 30-31.5 23 Sandy Silt,Medium dense,Red ML 

17 32-34 3.75 ClaY,w/calc nod & fer stains,slks,Very stiff, CH 25.6 
Red 

18 34-36 4.25 Clay,w/calc nod & fer stains,slks,Hard,Red CH 26.1 

S # : Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, Me: Moisture Content 
q u : Uncagined Compressive Strength, W 0 H : Weight af hammer, WOP: Weight of Pipe 

pc7.cxccl,nrillinal.xls Geotest Engineering, Inc, 

'--'--''---~~'~~~'--'---'~--.''--''--''~~~-'''''''--''''''-'--''''-''--.-'--..... ,--........ -----." .... --..... -"----c-

PL 
(%) 

#4 

17,0 99,8 

23.0 

30.0 99.9 

/~ 

Mechanical Analysis Tarvane 
% Passino Shear qu 

Strength 
#10 #40 #100 #200 (tsO (tsn 

I 

99,6 99,5 96,6 77,1 L23 

, 

99.4 99.2 94.1 92.3 4.15 /D 

PallC 22 "r '" 



r-~rOject: Greens Bayou SUM'·· .... y OF LABORATORY TEST RESULTS 

Contract No. DACW64-95-D-0007 Detivery Order No. 0047 Boring No. 97-88 

SPT Dry Wet 
S# Depth PP Blows Visual USC Me Unit Unit LL 

(fi) (tsD per Classification (%) Wt Wt (%) 
Foot (peO (peO 

19 36-38 3.50 ClaY,w/calc nod & fer stains,slks,Very stiff, CH 30.4 93.4 121.8 52.0 
Red 

20 38-40 4.25 ClaY,w/calc nod & fer stains,slks,Hard,Red CH 30.2 

21 40-42 1.00 Sandy Clay,Stiff,Yeltowish gray <;;..L 17.7 111.3 131.0 27.0 

22 42-44 3.50 Sandy Clay,w/fer stains & sand seams,Very CL 19.2 
stiff,Red & Grav 

23 44-46 1.75 Sandy ClaY,w/fer stains & sand seams,Stiff, CL 18.0 
Red & Gray 

24 46-48 Sandy Silt,Medium dense,Red ML 18.6 

25 48'49.5 24 Sandy Silt,Medium dense,Red ML 

26 49.5-51 30 Sandy Silt,Medium dense,Red ML 

. 

-----

S #: Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, Me: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

pc7,cu:.;1.'lTiJ;inal.xls Geotest Engineering, Inc. 

,\', 

PL 
(%) 

#4 
23.0 

16.0 100.0 

Mechanical Analysis 
% Passing 

#10 #40 #100 #200 

100.0 99.9 94.4 63.8 

._-~ 

Page 23 

"_~·~"'''~·~'~"~~''_m~. ___ ~_.~',, ____ ~_~_ .. _______ <~_~,,~_-"-.'--'-"~--'------''7---~'~ .... ___ .. _. ___ :--' ____ ~ __ .. __________ . __ ._ .. ------

--:-~ 

Torvane 
Shear qu 

Strength 
(tsO (tsO 

1.16 

"I " 



~Project: Greens Bayou SUMII!A~Y OF LABORATORY TEST RESULTS 
( . 

Contract No. DACW64 .. 95w D-0007 Delivery Order No. 0047 Boring No. 97-89 

SPT Dry Wet 
S# Depth PP Blows Visual USC Me Unit Unit LL 

(ft) (tsn per Classification (%) Wt Wt (%) 
Foot (peO (peO 

1 0-2 1.00 Sandy ClaY,w/grass roots,Stiff,Dark gray CL 18.6 

2 2-4 1.00 Sandy Clay,Stiff,Dark gray CL 16.6 

3 4-6 1.50 Sandy ClaY,w/fer stains & sand seams,Stiff, CL 16.1 104.0 120.7 40.0 
Yellowish gray 

4 6-8 2.00 Sandy ClaY,w/fer stains & sand seams,Very CL 16.8 
stiff Yellowish Qray 

5 8 - 10 2.00 Sandy Clay,w/fer stains & sand seams,Very CL 16.8 
stiff,Yeliowish gray 

6 10 - 12 2.00 Sandy Clay,w/fer stains & sand seams,Very CL 16.6 
stiff,Yellowish gray 

7 12 - 14 3.75 Clay,w/fer stains & sand seams,Very stiff, CH 21.0 102.7 124.3 55.0 
Reddish brown & Gray 

8 14 -16 3.50 ClaY,wlfer stains & sand seams,Very stiff, CH 23.5 
Reddish brown & Gray 

9 16 -18 3.50 ClaY,w/fer stains & sand seams,Very stiff, CH 26.7 
Reddish brown & Gray 

S #: Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, M c: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

pc7 .c~cel,orj~itlaJ.~16 Geotest Engineering, Inc, 

PL 
(%) 

#4 

18.0 100.0 

21.0 100.0 

'1:, 

Mechanical Analysis Torvane 
% Passim:1 Shear qu 

Strength 
#10 #40 #100 #200 (tsO (tsO 

100.0 99.8 95.4 78.9 1.53 

99.9 98.8 95.5 88.9 2.16 II 

Pa\::c 24 "r " 

.... ~ ... " •..•. -~ .. -~ ... ---c-. 
'."~-~~~------'-----'~'--.'~----_ •• _'----'7""'-~'~"-~-'-'- ,,-,---"-,~~~~,-., __________ ._ .. __ ~ _____ .~. 

-------~ ... - ..•..•..• --.~- .. 



/---", 
( , 

:)ject: Greens Bayou SUN JF LABORATORY TEST RESULTS 

Contract No, DACW64-95-D-0007 Delivery Order No, 0047 Boring No. 97-90 

SPT Dry Wet 
S# Depth PP Blows Visual USC Mc Unit Unit LL 

(ft) (tsn per Classification (%) Wt Wt (%) 
Foot . (p.c:n (PiOn 

1 0-2 1.00 Sandy ClaY,w/grass roots,Stiff,Oark gray CL 20.7 

2 2-4 1.00 Sandy Clay,Stiff,Dark gray CL 17.1 106.7 125.0 26.0 

3 4-6 0.75 Sandy ClaY,w/fer stains,Medium stiff,Gray CL 21.1 
& Yellowish orav 

4 6-B 2.00 Sandy ClaY,w/fer nod,Very stiff,Gray & CL 17.6 
Yellowish orav 

5 B - 10 2.25 Sandy Clay,w/fer nod,Very stiff,Gray & CL 17.3 
Yellowish Qrav 

6 10 - 12 2.75 Sandy ClaY,w/fer nod,Very stiff,Gray & CL lB.6 
Yellowish orav 

7 12 - 14 3.00 Silty Clay,w/fer stains & sand seams,Very CL 16.B 10B.7 127.0 49.0 
stiff Grav & Brown 

B 14 - 16 3.50 ClaY,w/fer stains & sand seams,Very stiff, CH lB.6 
Brown & orav 

9 16 - 1 B 3.75 ClaY,w/fer stains & sand seams,Very stiff, CH 19.0 105.3 125.3 54.0 

.-'--- -------L--. ___ Brow!"! & gra~ -- -- ~----- -- .... -- .. .-

S #: Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, Me: Moisture Content 
q u: Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

r<-'7,\.':<'(:i.'l.uri!!hlil1.:<.ls Geotest Engineering, Inc. 

"-\:( , 

PL 
(%) 

#4 

lB.O 100.0 

lB.O 

22.0 

- --- -

,/~ 

Mechanical Analysis Torvane 
% Passing Shear qu 

Strength 
#10 #40 #100 #200 (tsn (tsn 

99.7 99.4 95.2 77.B 1.20 

PilgC 2S "r 2M 



Xi]l ------~ 
,...---._Projecl: Greens Bayou SUMr.n'QY OF LABORATORY TEST RESULTS 

Contract No. DACW64·95·D·0007 Delivery Order No. 0047 Boring No. 97-91 

SPT Dry Wet 
S# Depth PP Blows Visual USC Mc Unit Unit LL 

(ft) (tsD per Classification (%) Wt Wt (%) 
Foot (pcO (pcO 

1 0·2 0.50 Sandy ClaY,w/grass roots,Medium stiff,Dark CL 25.2 
Gray 

2 2·4 0.75 Sandy Ctay,Medium stiff,Gray CL 17.2 

3 4·6 0.75 Sandy Clay,w/fer nod,Medium stiff,Yeliowish CL 16.0 108.9 126.4 29.0 
Gray 

4 6·8 1.25 Sandy Clay,w/fer nod,Stiff,Yellowish gray CL 18.3 

5 8·10 2.00 Sandy Clay,w/fer nod,Very stiff,Yellowish CL 16.7 
Gray 

6 10·12 2.25 Sandy Clay,w/fer nod,Very stiff,Yellowish CL 15.4 110.9 128.0 36.0 
Gray 

7 12·14 Clayey Sand,Medium dense,Gray SC 19.1 

8 14·15.5 14 Silty Sand,Medium Dense,Gray SM 19.6 

9 16.5·18 12 Silty Sand,Medium Dense,Gray SM 18.6 

S # : Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, Me: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

pc7.cxcd,clriginal.xls Geotest Engineering, Inc. 

PL 
(%) 

#4 

17.0 

16.0 

100.0 

/:---, 

Mechanical Analysis Torvane 
% Passing Shear qu 

Strength 
#10 #40 #100 #200 (tsO (tsO 

100.0 86.8 19.7 16.6 

rag.: 26 "r " 

~=~~=~«.~.=.,=.~.~-~ ___ . · _______ .~_~ __ "c __ ~ __ '" __ ~_._~ __ • __ ~.~ ____ ~_.~. __ "_ ••• __ .~ __ ._ ... _._~. ____ ._._ ... >_ •• _~ ___ .... ~.~ ____ • __ ._ •• _._ ... __ ._. _____ ~ ._. ______ • ________ ~. __ • __ .______ _ ~ ________ _ 



project: Greens I::iayou :SUMMAKT ut" LAt:JUttAIUN..T I t:i:t I t<t:i:JULIi:t 

( Contract No. DACW64-95-D-0007 Delivery Order No. 0047 Boring No. 97-92 

- - . SPT Dry Wet 
S# Depth PP Blows Visual USC Mc Unit Unit LL 

(ft) (tsn per Classification (%) Wt Wt (%) 
Foot (pcO (pcO 

1 0-2 0.50 Sandy Clay,w/grass roots,Medium stiff, CL 21.5 
Dark gray 

2 2-4 0.50 Sandy ClaY,w/fer nod,Medium stiff,Gray CL 20.0 

3 4-6 0.50 Sandy Clay,w/fer nod,Medium stiff,Gray CL 20.1 104.6 125.7 28.0 

4 6-8 0.75 Sandy ClaY,w/fer nod,Medium stiff,Gray & CL 16.5 
Yellowish qray 

5 8 -10 1.25 Sandy Clay,w/fer nod,Stiff,Gray & Yellowish CL 17.4 108.4 127.3 37.0 
Grav 

6 10- 12 1.25 Sandy ClaY,w/fer nod,Stiff,Gray & Yellowish CL 20.7 
Grav 

7 12 - 14 2.25 Sandy Clay,w/soft sandy clay seams,Very CL 22.9 
stiff, Brown & Grav 

8 14 - 16 3.25 Sandy ClaY,w/sand seams & fer stains,Very CL 18.4 106.2 125.8 41.0 
stiff,Brown & Gray 

9 16 - 18 3.25 Sandy Clay,wlsand layer & fer stains,Very CL 19.0 
stiff,Brown & Gray 

S # : Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, M c: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

pc7.e;tccl.uriginal.xls Geotest Engineering, Inc. 

. ;'; 
':n~~ __ ~~_~.~ ___ .. __ :_._~~~~~~~_~ __ "_~ __ ~_._. __ .~.~ __ .. _. __ ._ .. _." ____ .. _. __ . _____ ... 

PL 
(%) 

#4 

17.0 

16.0 

19.0 

. 

-Mechanical Analysis Torvane 
% PassinQ Shear qu 

Strength 
#10 #40 #100 #200 (tsO (IsO 

PilZC 27 of " 
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roject: Greens Bayou SU~ . OF LABORATORY TEST RESULTS 

Contract No. DACW64-95-D-0007 Delivery Order No. 0047 Boring No. 97-93 

SPT Dry Wet 
S# Depth PP Blows Visual USC Mc Unit Unit LL 

(ft) (tsn per Classification (%) Wt Wt (%) 
Foot (pcn (pcn 

1 0-2 1.25 Sandy Clay,w/grass roots,Stiff,Dark gray CL 21.1 

2 2-4 1.25 Sandy Clay,wlfer nod & sand seams,Stiff, CL 17.0 105.9 123.9 30.0 
Gray 

3 4-6 1.25 Sandy ClaY,w/fer nod & sand seams,Stiff, CL 16.8 
Yellowish Oray & oray 

4 6-8 1.75 Sandy ClaY,w/fer nod & sand seams,Stiff, CL 15.9 110.8 128.5 26.0 
Yellowish oray & oray 

5 8 - 10 1.25 Sandy Clay,w/fer nod & sand seams,Stiff, CL 16.6 
Gray 

6 10 - 12 1.75 Sandy ClaY,wlfer nod & sand seams,Stiff, CL 18.9 
Gray 

7 12 - 14 1.50 Sandy Clay,w/fer nod & sand seams,Sliff, CL 21.6 
Brown & gray_ 

8 14 - 16 1.75 Sandy ClaY,w/fer nod & sand seams,Stiff, CL 21.2 101.7 123.3 30.0 
Brown & oray 

9 16 -18 1.25 Sandy Clay,w/fer nod & sand seams,Stiff, CL 23.3 

.- '---- --- --- Brown & oray 

S #: Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, Me: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

pc7.l!llccl."riglnabls Geotest Engineering, Inc. 

;'~ . 

PL 
(%) 

#4 

19.0 

18.0 

17.0 

~ '.~ 

Mechanical Analysis 
% Passing, 

#10 #40 #100 #200 

Pa!;c 28 

"I'·;~'·--'·~------'-··-"-·--'--'-·-·-·-"'----'-~---C".----. ---.-...... ------.. ,-....... ----...... ----.. ---___ . _________ . 

-~" 

Tarvane 
Shear qu 

Strength 
(tst) (tsn 

,,' " 
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Project: Greens Bayou SUMMARY OF LABORATORY TEST RESULTS 

Contract No. DACW64-95-D-0007 Detivery Order No. 0047 BoringNo.~ 

SPT Dry Wet 
S# Depth PP Blows Visual USC Mc Unit Unit II 

(ft) (tsD per Classification (%) Wt Wt (%) 
Foot (pcO (pcO 

1 0-2 1.25 Sandy Clay,w/grass roots,Stiff,Dark gray Cl 21.1 

2 2-4 1.25 Sandy ClaY,w/fer nod & sand seams,Stiff, CL 17.0 105.9 123.9 30.0 
Grav 

3 4-6 1.25 Sandy ClaY,w/fer nod & sand seams,Stiff, CL 16.8 
Yellowish orav & orav 

4 6-8 1.75 Sandy Clay,w/fer nod & sand seams,Stiff, Cl 15.9 110.8 128.5 26.0 
Yellowish orav & orav 

5 8 - 10 1.25 Sandy ClaY,w/fer nod & sand seams,Stiff, Cl 16.6 
Grav 

6 10 - 12 1.75 Sandy Clay,w/fer nod & sand seams,Stiff, Cl 18.9 
Gr"y 

7 12 - 14 1.50 Sandy Clay,w/fer nod & sand seams,Stiff, Cl 21.6 
Brown & gray 

8 14 - 16 1.75 Sandy ClaY,wlfer nod & sand seams,Stiff, Cl 21.2 101.7 123.3 30.0 
Brown & gray_ 

9 16 - 18 1.25 Sandy ClaY,w/fer nod & sand seams,Stiff, Cl 23.3 
Brown & gray_ 

- . -- _ .. 
-~ ... '-----

S #: Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Soil Classifcation, Me: Moisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

pc7,I!,xcl,uriginal.:ds Geotest Engineering, Inc_ 

_,~_~_n~"~'~='~ '_"_. _:""""" ___ ~ __ ~_. ____ ." ____ . __ "'_~~~ __ ~<.' _______ ._. ___ • __ ----.-.------.• 

Pl 
(%) 

#4 

19.0 

18.0 

17.0 

r---:---_. 

Mechanical Analysis Tarvane 
% Passino Shear qu 

Strength 
#10 #40 #100 #200 (tsO (tsO 

I 

i 

.-L _____ ~ --

p~~c __ ,_,_ "r " 
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SIEVE ANALYSIS 

( ~ROJECT: GREENS BAYOU 

BORING: 97-87 
DEPTH: ~2-~4 

SAMPLE: 7 DF: PR0998A .DAT 

1 
\ 
\ 

( 
\ 

DATE: 28 APR 98 

LL: 50 PL: ~7 

CLASSIFICATION: 
SANDY CLAY 

PI: 33 GS: .00 
200 
(CH), REDDISH BROWN 

TOTAL WEIGHT OF SAMPLE: .0 gms. 
PARTIAL WEIGHT AFTER SPLIT: 5L7 gms. 

WEIGHTS SIEVE SIZE OPENING PERCENT 
gm. or NUMBER rom FINER 

.0 No 4 4.750 ~OO.O 

.0 No 6 3.350 ~OO.O 

.0 No ~O 2.000 ~OO.O 

.0 No ~6 L~80 ~OO.O 

.0 No 20 .850 ~oo.o 

.0 No 30 .600 ~OO.O 

.~ No 40 .425 99.8 

.~ No 50 .300 99.8 

.4 No 70 . 2~2 99.2 
L8 No ~OO .~50 96.5 
5.~ No ~40 .~06 90.~ 

8.9 No 200 .075 82.8 

PERCENT GRAVEL = .0 
PERCENT SAND = ~7.2 
PERCENT FINES = 82.8 

~'-.. -

WC: .00 

PERCENT 
COARSER 

.0 

.0 

.0 

.0 

.0 

.0 

.2 

.2 

.8 
3.5 
9.9 

~7. 2 i 

EDE i 
I 

I 

I 

I 
I 
I 
I 
I 
I 
I 
j 

I 
I 
I 
I 
I 
j 
I 
II 



-JOB NJ. 114008614 DATE 3/11/98 

'OJECT Greens Bayou 

"~EA Houston, Texas 

BORING NO. 97-72 SAMPLE NO. 5 DEPTH 8-10 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,w/calc & fer nod,Stiff,Gray & yellowish gray 

Tare No. IM-11 
Tare plus Wet Specimen 258.66 gm 
Tare plus Dry Specimen 229.58 gm 
Water Weight 29.08 gm 
Tare Weight 42.91 gm 
Wet Specimen 1180.34 gm 
Dry Specimen 1021.25 gm 
Water Content 15.58 % 
Specific Gravity of Solids 
LL = 28 PL = 14 PI = 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

14 

Proving Ring No. 10170 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

% 
110.5 lb/cu ft 

Proving Ring Constant, K = .757 lbs/div. 

lapsed 
Time 

min. 

. 0 

. 2 

. 3 

. 5 

.7 

. 9 
1.0 
1.4 
1.7 
2.0 
2.3 
2.7 
3.0 
3.3 
3.6 
3.9 
4.2 
4.6 
4.9 
5.2 
5.5 
5.8 
6.1 
6.4 
6.7 
7.4 
8.3 

Dial 
Reading 

0.001" 

o. 
10 . 
20 . 
30 . 
40. 
50. 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
220. 
240. 
260. 
280. 
300. 
320. 
340. 
360. 
380. 
400. 
450. 
500. 
550. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.220 

.240 

.260 

.280 

.300 

.320 

.340 

.360 

.380 

.400 

.450 

.500 

.550 

Proving Ring 
Dial Reading 

.0 
14.0 
19.5 
24.5 
28.0 
32.0 
35.0 
42.0 
48.5 
55.5 
62.0 
69.0 
76.0 
83.0 
91.0 
98.5 

106.0 
114.0 
122.0 
129.5 
137.0 
143.5 
150.0 
157.0 
171.0 
182.0 
189.0 

Axial 
Load 

lb 

. 0 
10.6 
14.8 
18.5 
21. 2 
24.2 
26.5 
31. 8 
36.7 
42.0 
46.9 
52.2 
57.5 
62.8 
68.9 
74.6 
80.2 
86.3 
92.4 
98.0 

103.7 
108.6 
113.6 
118.8 
129.4 
137.8 
143.1 

Axial 
Strain 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.039 

.043 

.046 

.050 

.054 

.057 

.061 

.064 

.068 

.071 

.080 

.089 

.098 

Area 
Corr. 
sq in. 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.55 
6.57 
6.60 
6.62 
6.65 
6.67 
6.70 
6.72 
6.75 
6.77 
6.84 
6.91 
6.98 

Compr. 
Stress 
tsf 

.000 

.121 

.168 

.211 

.241 

.275 

.300 

.359 

.413 

.471 

.524 

.581 

.637 

.693 

.758 

.817 

.876 

.938 
1. 000 
1. 058 
1.115 
1.163 
1.211 
1.263 
1. 363 
1.436 
1.477 



9.'1 
9.4 

600. 
615. 

.600 

.615 
191.0 
188.0 

144.6 
142.3 

.107 

.110 
7.05 
7.07 

1. 478 
1.450 
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.0 
a -

Failure Sketches 
1.6 

- - -, \ I) , 1.2 , , , 1 I: -
___ ""=S <T • "->--

,; 
• 
~ 0.8 iii 

" .> • • 
~ 
a. 
E 
a 
u 

0.4 

0 Controlled stress 0.0 

[g] 
0 

Controlled strain 

Test No. 

Type of Specimen 

Water content 

- Void rotio 
:8 
:s Saturation 

Dry density, Ib/cu It 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, T/sq It 

Sensitivity ratio 

Initiol specimen diameter, in. 

Initiol specimen height. in. 

Classification Sandy Clay,w/colc & fer 

LL 28 I PL 

Remarks 

, 

, 

, 

3 6 

Axial Strain, % 

1 

Undisturbed 

Wo 15.6 % 

·0 

So % 

7, 110.5 

t, 9.13 

q" 
1.48 

S" .74 

S, 

00 2.830 

Ho 5.595 

nod,Stlff,Groy & yellowish gray 

14 I PI 14 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-72 

Depth 8-to It 
EI 

% 

% 

I G, 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

I 

I 
I 

I 

9 12 

% % 

% % 

Sample No. 5 

Date 3/11/98 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
PLATE 
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JOB NO. 114008614 DATE 3/11/98 

~OJECT Greens Bayou 

<"<'EA Houston, Texas 

BORING NO. 97-72 SAMPLE NO. 10 DEPTH 18-20 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Clay,w/calc & fer stains,slks,Hard,Gray & Brown 

Tare No. W24 
Tare plus Wet Specimen 299.33 gm 
Tare plus Dry Specimen 253.02 gm 
Water Weight 46.31 gm 
Tare Weight 42.80 gm 
Wet Specimen 1082.24 gm 
Dry Specimen 886.87 gm 
Water Content 22.03 % 
Specific Gravity of Solids 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

LL; 62 PL 23 PI ; 39 

lapsed 
Time 

min. 

.0 

.2 

.3 

.5 

.7 

.9 
1.0 
1.4 
1.7 
2.0 
2.3 
2.7 
3.0 
3.3 
3.6 
3.9 

Dial 
Reading 

0.001" 

o . 
10. 
20. 
30. 
40. 
50. 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
220. 
240. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.220 

.240 

Proving Ring No. 10170 
Proving Ring Constant, K ; 

Proving Ring 
Dial Reading 

.0 
28.0 
49.0 
79.0 

114.0 
156.0 
215.0 
297.0 
372 .0 
427.0 
465.0 
486.0 
499.0 
505.0 
507.0 
503.0 

Axial 
Load 
lb 

. 0 
21. 2 
37.1 
59.8 
86.3 

118.1 
162.8 
224.8 
281. 6 
323.2 
352.0 
367.9 
377.7 
382.3 
383.8 
380.8 

Axial 
Strain 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.039 

.043 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

% 
96.0 lb/cu ft 

.757 lbs/div. 

Area 
Corr. 
sq in. 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.55 
6.57 

Compr. 
Stress 
tsf 

.000 

.242 

.423 

.681 

.981 
1.340 
1. 843 
2.537 
3.166 
3.621 
3.928 
4.091 
4.185 
4.219 
4.220 
4.172 
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0 Controlled stress 

cg] Controlled strain 

Test No. 

Type of Specimen 

Water content 

] 
Void ratio 

·c Saturation 

Dry density, Ib/cu It 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 
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Axial Strain, % 

1 

Undisturbed 

Wo 22.0 ~ ~ ~ ~ 

eo I 
So ~ ~ ~ ~ 

7, 96.0 

t, 3.60 

qo 
4.22 

Undrained shear strength, T/sq It So 2.11 

Sensitivity ratio S, 

Initial specimen diameter, in. Do 2.830 

Initiol specimen height. in. Ho 5.595 

Classification Clay,w/cale & fer stains,slks,Hard ,Gray & Brown 

LL 62 I PL 23 I PI 39 I G, 

Remarks Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-72 Sample No. 10 

Depth 18-20 It Dote 3/11/98 
EI 

UNCONFINED COMPRESSION TEST REPORT 
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JOB NO. 114008614 DATE 3/11/98 

~JECT Greens Bayou 

~EA Houston, Texas 

BORING NO. 97-72 SAMPLE NO. 15 DEPTH 28-30 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Clay,slks,Hard,Red & Gray 

Tare No. 
Tare plus Wet Specimen 
Tare plus Dry Specimen 
Water Weight 
Tare Weight 

IB10 
246.71 
203.52 
43.19 
43.63 

Wet Specimen 1095.98 
Dry Specimen 862.89 
Water Content 27.01 
Specific Gravity of Solids 
LL ; 64 PL ; 23 

Height 
gm Average Diameter 
gm Initial Area 
gm Volume 
gm Volume of Solids 
gm Void Ratio 
gm Saturation 
% Dry Density 

PI ; 41 

Proving Ring No. 10170 
Proving Ring Constant, K ; 

.Lapsed Dial Cumulative Proving Ring Axial Axial 
Time Reading Change Dial Reading Load Strain 

min. 0.001" in. Ib 
------- ------- ---------- ------------ - - - -- ------

.0 o. .000 .0 .0 .000 

.2 10. .010 31. 0 23.5 .002 

.4 20. .020 59.0 44.7 .004 

.5 30. .030 94.0 71.2 .005 

.7 40. .040 139.0 105.2 .007 

.9 50. .050 197.0 149.1 .009 
1.1 60. .060 260.0 196.8 .011 
1.4 80. .080 325.0 246.0 .014 
1.7 100. .100 368.0 278.6 .018 
2.0 120. .120 389.0 294.5 .021 
2.3 140. .140 400.0 302.8 .025 
2.6 HO. .160 406.0 307.3 .029 
2.9 180. .180 404.0 305.8 .032 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

% 
93.4 Ib/cu ft 

.757 Ibs/div. 

Area Compr. 
Corr. Stress 
sq in. tsf 
------ ------

6.29 .000 
6.30 .268 
6.31 .509 
6.32 .810 
6.34 1.196 
6.35 1.692 
6.36 2.229 
6.38 2.776 
6.40 3.132 
6.43 3.298 
6.45 3.379 
6.48 3.417 
6.50 3.388 
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D Controlled stress 0 
0 

[Z;J Controlled strain 

Test No. 

Type of Specimen 

Water content 

;g Void ratio 

~ Saturation 

Dry density, Ib/cu It 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, T/sq It 

Sensitivity ratio 

Initial specimen diameter, in. 

Initial specimen height. in. 

Classification Cloy ,slks, Hard, Red & Gray 

LL 64 I PL 23 

Remarks 

1 2 

EM 1110-2-1906 
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Axial Strain, % 

1 

Undisturbed 

w, 27.0 " " " " 
e, 

S, " " " " 
y, 93.4 

t, 2.62 

qo 
3.42 

So 1.71 

S, 

0, 2.830 

H, 5.595 

I PI 41 I G, 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-72 Sample No. 15 

Depth 28-30 
EI 

It Dote 3/11/98 

UNCONFINED COMPRESSION TEST REPORT 
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PLATE 

I 

I 
I 



( 

\ 

JOB NO. 114008614 DATE 3/11/98 

~OJECT Greens Bayou 

~KEA Houston, Texas 

BORING NO. 97-72 SAMPLE NO. 23 DEPTH 44-46 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,w/calc nod,Hard,Yellowish gray 

Tare No. HP39 
Tare plus Wet Specimen 237.53 gm 
Tare plus Dry Specimen 207.45 gm 
Water Weight 30.08 gm 
Tare Weight 43.13 gm 
Wet Specimen 1189.43 gm 
Dry Specimen 1005.39 gm 
Water Content 18.31 % 
Specific Gravity of Solids 
LL = 33 PL = 17 PI = 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

16 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

% 
108.8 lb/cu ft 

Proving Ring No. 10170 

.lapsed Dial 
Time Reading 

min. 0.001" 

.0 

.2 

.4 

.5 

.7 

.9 
1.1 
1.4 
1.7 
2.0 
2.3 
2.6 
2.9 
3.3 
3.4 
3.7 
4.0 
4.3 
4.7 
5.0 
5.3 
5.6 
5.9 
6.2 
6.9 
7.7 
8.3 

o. 
10. 
20. 
30. 
40. 
50. 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
220. 
240. 
260 .. 
280. 
300. 
320. 
340. 
360. 
380. 
400. 
450. 
500. 
550. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.220 

.240 

.260 

.280 

.300 

.320 

.340 

.360 

.380 

.400 

.450 

.500 

.550 

Proving Ring Constant, K = .757 lbs/div. 

Proving Ring 
Dial Reading 

.0 
58.0 

125.0 
174.0 
211.0 
238.0 
257.0 
287.0 
307.0 
326.0 
341. 0 
354.5 
366.0 
376.0 
387.0 
395.0 
404.0 
412.0 
418.5 
425.0 
435.0 
440.0 
446.0 
452.0 
467.0 
480.0 
493.0 

Axial 
Load 
lb 

.0 
43.9 
94.6 

131. 7 
159.7 
180.2 
194.5 
217.3 
232.4 
246.8 
258.1 
268.4 
277.1 
284.6 
293.0 
299.0 
305.8 
311. 9 
316.8 
321.7 
329.3 
333.1 
337.6 
342.2 
353.5 
363.4 
373.2 

Axial Area 
Strain Corr. 

sq in. 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.039 

.043 

.046 

.050 

.054 

.057 

.061 

.064 

.068 

.07l 

.080 

.089 

.098 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.55 
6.57 
6.60 
6.62 
6.65 
6.67 
6.70 
6.72 
6.75 
6.77 
6.84 
6.91 
6.98 

Compr. 
Stress 
tsf 

.000 

.502 
1. 079 
1. 500 
1. 815 
2.044 
2.203 
2.451 
2.613 
2.764 
2.881 
2.984 
3.069 
3.142 
3.221 
3.276 
3.338 
3.391 
3.432 
3.472 
3.540 
3.567 
3.602 
3.637 
3.721 
3.787 
3.852 I 

I 
I 



9.0 600. .600 506.0 383.0 .107 7.05 3.914 
9.7 650. .650 519.0 392.9 .116 7.12 3.975 

! 10.4 700. .700 532.0 402.7 .125 7.19 4.033 
( ·11.1 750. .750 546.0 413.3 .134 7.26 4.097 

11. 9 800. .800 559.0 423.2 .143 7.34 4.151 
12.6 839. .839 567.5 429.6 .150 7.40 4.180 
12.6 840. .840 567.5 429.6 .150 7.40 4.179 
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D Controlled stress 0 

~ 
0 4 8 

Controlled strain 
Axial Strain, % 

Test No. 1 

Type of Specimen Undisturbed 

Water content w, 18.3 % 

;g Void ratio e, 

S Soturation S, % 

Dry density, Ib/cu ft y, 108.8 

Time to failure. min t, 12.60 

Unconfined compressive 
strength, T/sq ft 

q. 
4.18 

Undrained shear strength, T/sq ft S. 2.09 

Sensitivity ratio S, 

Initiol specimen diameter, in. 0, 2.830 

Initio I specimen height, in. H, 5.595 

Classification Sandy Clay,w/cale nod,Hord,Yellowish gray 

LL 33 I PL 17 I PI 16 

Remarks Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-72 

Depth 44-46 ft 
EI 

. 

% 

% 

I G, 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

12 16 

% % 

% % 

Sample No. 23 

Dote 3/11/98 

UNCONFINED COMPRESSION TEST REPORT 

ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
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JOB NO. 114008614 DATE 3/10/98 

( 
-"'OJECT Greens Bayou 

.~{EA Houston, Texas 

BORING NO. 97-73 SAMPLE NO. 4 DEPTH 6-8 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,w/sand seams,Stiff,Gray & Brown 

Tare No. KL33 Height 5.595 in. 
Tare plus Wet Specimen 270.21 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 238.58 gm Initial Area 6.290 sq in. 
Water Weight 31. 63 gm Volume 35.194 cu in. 
Tare Weight 42.88 gm Volume of Solids cu in. 
Wet Specimen 1159.24 gm Void Ratio 
Dry Specimen 997.95 gm Saturation % 
Water Content 16.16 % Dry Density 108.0 lb/cu ft 
Specific Gravity of Solids 
LL = 23 PL = 14 PI = 9 

Proving Ring No. 10170 
Proving Ring Constant, K = .757 lbs/div. 

, 
\. Lapsed Dial Cumulative Proving Ring Axial Axial Area Compr. 

Time Reading Change Dial Reading Load Strain Corr. Stress 
min. 0.001" in. lb sq in. tsf 

------- ------- ---------- ------------ - - - -- ------ ------ ------

.0 o. .000 . 0 .0 .000 6.29 .000 

.2 10. .010 12.0 9.1 .002 6.30 .104 

.4 20. .020 30.0 22.7 .004 6.31 .259 

.5 30. .030 48.0 36.3 .005 6.32 .414 

.7 40. .040 64.0 48.4 .007 6.34 .551 

.9 50. .050 79.0 59.8 .009 6.35 .678 
1.1 60. .060 91. 0 68.9 .011 6.36 .780 
1.4 80. .080 107.0 81. 0 .014 6.38 .914 
1.7 100. .100 120.0 90.8 .018 6.40 1.021 
2.0 120. .120 129.0 97.7 .021 6.43 1. 094 
2.3 140. .140 134.0 101.4 .025 6.45 1.132 
2.6 160. .160 136.0 103.0 .029 6.48 1.145 
2.9 180. .180 135.0 102.2 .032 6.50 1.132 
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0 Controlled stress 0.0 

[gJ 
a 

Controlled strain 

Test No. 

Type of Specimen 

Water content 

] 
Void ratio 

:E Saturation 

Dry density, Ib/cu ft 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, T/sq ft 

Sensitivity ratio 

Initio I specimen diameter. in. 

Initiol specimen height, in. 

Classification Sandy Clay,w/sand 

LL 23 I PL 

Remarks 

1 2 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

3 4 

Axial Strain, % 

1 

Undisturbed 

w, 16.2 % % % % 

e, 
S, % % % % 

Y. 108.0 

t, 2.62 

q" 
1.14 

S" .57 

S, 

0, 2.830 

H, 5.595 

seams,Stiff,Gray & Brown 

14 I PI 9 I G, 

Project Greens Bayou 

Area Houston, T exes 

Boring No. 97-73 Sample No. 4 

Depth 6-8 ft Dote 3/10/98 
EI 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
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JOB NO. 114008614 

--:".OJECT Greens Bayou 

' . .L<.EA Houston, Texas 

BORING NO. 97-73 

SPECIMEN NO. 1 

CLASSIFICATION 
Clay,w/calc nod,Hard,Red 

SAMPLE NO. 9 

Tare No. HP19 
Tare plus Wet Specimen 231.59 gm 
Tare plus Dry Specimen 191.17 gm 
Water Weight 40.42 gm 
Tare Weight 43.16 gm 
Wet Specimen 1129.82 gm 
Dry Specimen 887.46 gm 
Water Content 27.31 % 
Specific Gravity of Solids 
LL = 61 PL = 21 PI = 

DATE 3/10/98 

DEPTH 16-18 ft 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

40 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

% 
96.1 lb/cu ft 

Proving Ring No. 10170 

lapsed Dial 
Time Reading 

min. 0.001" 

• 0 
. 2 
.3 
. 5 
. 7 
• 9 

1.0 
1.4 
1.6 
2.0 
2.3 
2.6 
2.9 
3.3 
3.6 

o . 
10 . 
20. 
30 . 
40. 
50 . 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
220. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.220 

Proving Ring Constant, K = .757 lbs/div. 

Proving Ring 
Dial Reading 

.0 
57.0 
90.0 

128.0 
170.0 
216.0 
269.0 
342.0 
411. 0 
469.0 
491. 0 
500.0 
503.0 
503.5 
502.0 

Axial 
Load 
lb 

.0 
43.1 
68.1 
96.9 

128.7 
163.5 
203.6 
258.9 
311.1 
355.0 
371. 7 
378.5 
380.8 
381.1 
380.0 

Axial Area 
Strain Corr. 

sq in. 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.039 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.55 

Compr. 
Stress 
tsf 

.000 

.493 

.777 
1.103 
1.463 
1. 855 
2.306 
2.921 
3.498 
3.977 
4.148 
4.209 
4.218 
4.207 
4.179 
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0 Controlled stress 0 

[gJ 
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Controlled strain 

Test No. 

Type of Specimen 

Water content 

] 
Void ratio 

E Saturation 

Dry density, Ib/cu It 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, T/sq It 

Sensitivity ratio 

Initial specimen diameter, in. 

Initial specimen height, in. 

Classification Clay,w/eale nod,Herd,Red 

LL 61 I PL 21 

Remarks 

I 

1 2 
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3 4 

Axial Strain, % 

1 

Undisturbed 

w, 27.3 % % % % 

e, 

S, % % % % 

Y. 96.1 

t, 2.93 

q. 
4.22 

S. 2.11 

S, 

D, 2.830 

H, 5.595 

I PI 40 I G, 

Project Greens Bayou 

Area Houston. Texas 

Boring No. 97-73 Sample No. 9 

Depth 16-18 
EI 

It Dote 3/10/98 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
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,JOB NO. 114008614 DATE 3/10/98 

BORING NO. 97-73 SAMPLE NO. 18 DEPTH 34-36 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Clay,w/calc nod,Hard,Red & Gray 

Tare No. KL24 Height 5.595 in. 
Tare plus Wet Specimen 253.07 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 209.23 gm Initial Area 6.290 sq in. 
Water Weight 43.84 gm Volume 35.194 cu in. 
Tare Weight 44.30 gm Volume of Solids cu in. 
Wet Specimen 1140.86 gm Void Ratio 
Dry Specimen 901.29 gm Saturation % 
Water Content 26.58 % Dry Density 97.6 lb/cu ft 
Specific Gravity of Solids 
LL = 64 PL = 22 PI = 42 

Proving Ring No. 10170 
Proving Ring Constant, K = .757 lbs/div. 

.apsed Dial Cumulative Proving Ring Axial Axial Area Compr. 
Time Reading Change Dial Reading Load Strain Corr. Stress 

min. 0.001" in. lb sq in. tsf 
------- ------- ---------- ------------ ---- - ------ ------ ------

.0 o. .000 .0 . 0 .000 6.29 .000 

.2 10. .010 73.0 55.3 .002 6.30 .631 

.4 20. .020 112.0 84.8 .004 6.31 .967 

.5 30. .030 155.0 117.3 .005 6.32 1.336 

. 7 40. .040 200.0 151.4 .007 6.34 1. 721 

. 9 50. .050 247.0 187.0 .009 6.35 2.121 
1.0 60. .060 296.0 224.1 .011 6.36 2.537 
1.4 80. .080 361. 0 273.3 .014 6.38 3.083 
1.7 100. .100 420.0 317.9 .018 6.40 3.574 
2.0 120. .120 458.0 346.7 .021 6.43 3.883 
2.3 140. .140 477.0 361.1 .025 6.45 4.030 
2.6 160. .160 483.0 365.6 .029 6.48 4.065 
2.9 180. .180 486.0 367.9 .032 6.50 4.076 
3.3 200. .200 487.5 369.0 .036 6.52 4.073 
3.6 220. .220 485.0 367.1 .039 6.55 4.037 
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a. 
E 
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0 Controlled stress 0 

~ 
0 

Controlled strain 

Test No. 

Type of Specimen 

Water content 

"0 Void ratio. 

"' S Soturation 

Dry density, Ib/cu fl 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, T/sq fl 

Sensitivity ratio 

Initiol specimen diameter, in. 

Initial specimen height. in. 

Classification Clay,w/calc nod,Hard,Red 

LL 64 I PL 

Remarks 

1 2 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

3 4 

Axial Strain, % 

1 

Undisturbed 

Wo 26.6 % % % % 

eo 

So % % % % 

"y, 97.6 

l, 2.93 

q" 
4.08 

S" 2.04 

S, 

Do 2.830 

Ho 5.595 

& Gray 

22 I PI 42 I G, 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-73 Sample No. 18 

Depth 34-36 
EI 

fl Dote 3/10/98 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
PLATE 



,JOB NO. 114008614 DATE 3/2/98 

n~OJECT Greens Bayou 
( 

\, :,EA Houston, Texas 

BORING NO. 97-74 SAMPLE NO. 4 DEPTH 6-8 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,w/fer nod,Very stiff,Yellowish gray 

Tare No. HP44 Height 5.595 in. 
Tare plus Wet Specimen 400.01 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 359.17 gm Initial Area 6.290 sq in. 
Water Weight 40.84 gm Volume 35.194 cu in. 
Tare Weight 43.22 gm Volume of Solids cu in. 
Wet Specimen 1153.11 gm Void Ratio 
Dry Specimen 1021.12 gm Saturation % 
Water Content 12.93 % Dry Density 110.5 lb/cu ft 
Specific Gravity of Solids 
LL = 41 PL = 18 PI 23 

Proving Ring No. 10170 
Proving Ring Constant, K = .757 lbs/div. 

.apsed Dial Cumulative Proving Ring Axial Axial Area Compr. 
Time Reading Change Dial Reading Load Strain Corr. Stress 

min. 0.001" in. lb sq in. tsf 
------- ------- ---------- ------------ - - - -- ------ ------ ------

. 0 o . .000 .0 .0 .000 6.29 .000 

. 2 10 . .010 44.0 33.3 .002 6.30 .381 

. 3 20 . .020 93.0 70.4 .004 6.31 .803 

. 5 30 . .030 127.0 96 .1 .005 6.32 1. 095 

.7 40. .040 152.0 115.1 .007 6.34 1. 308 

. 9 50 . .050 168.0 127.2 .009 6.35 1.443 
1.0 60. .060 183.0 138.5 .011 6.36 1. 569 
1.4 80. .080 210.0 159.0 .014 6.38 1. 794 
1.7 100. .100 231. 0 174.9 .018 6.40 1.966 
2.0 120. .120 250.0 189.3 .021 6.43 2.120 
2.3 140. .140 267.0 202.1 .025 6.45 2.256 
2.6 160. .160 276.0 208.9 .029 6.48 2.323 
2.9 180. .180 282.0 213 .5 .032 6.50 2.365 
3.2 200. .200 283.0 214.2 .036 6.52 2.365 
3.5 220. .220 279.0 211.2 .039 6.55 2.322 

I 
I 
I 
I 
I 
I 
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0 
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D Controlled stress 0.0 

cgJ 
0 

Controlled strain 

Test No. 

Type of Specimen 

Water content 

;g Void ratio 

S Saturation 

Dry density. Ib/cu ft 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, T/sq ft 

Sensitivity ratio 

Initial specimen diameter, in. 

Initiol specimen height, in. 

Classification Sandy Cloy,wlfer nod,Very 

LL 41 I PL 

Remarks 

1 2 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

3 4 

Axial Strain. % 

1 

Undisturbed 

w, 12.9 % % % % 

e, 

S, ~ % ~ % 

'l, 110.5 

t, 2.90 

qo 
2.36 

So 1.18 

S, 

D, 2.830 

H, 5.595 

stiff,Yeliowish gray 

18 I PI 23 I G, 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-74 Sample No. 4 

Depth 6-8 ft Dote 3/2/98 
EI 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Ceotest Engineering, Inc. 
PLATE 
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JOB NO. 114008614 

n~OJECT Greens Bayou 

.,EA Houston, Texas 

BORING NO. 97-74 SAMPLE NO. 10 

SPECIMEN NO. 1 

CLASSIFICATION 
Clay,w/sand seams,Hard,Gray & Red 

Tare No. IB21 
Tare plus Wet Specimen 496.55 gm 
Tare plus Dry Specimen 407.37 gm 
Water Weight 89.18 gm 
Tare Weight 42.89 gm 
Wet Specimen 1106.77 gm 
Dry Specimen 889.20 gm 
Water Content 24.47 % 
Specific Gravity of Solids 
LL = 81 PL = 31 PI = 

DATE 3/2/98 

DEPTH 18-20 ft 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

50 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

% 
96.3 lb/cu ft 

Proving Ring No. 10170 

.apsed Dial 
Time Reading 

min. 0.001" 

.0 

.2 

.3 

.5 

.7 

.9 
1.1 
1.4 
1.7 
2.0 
2.3 
2.7 
3.0 
3.3 
3.6 
4.0 

O. 
10. 
20. 
30. 
40. 
50. 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
220. 
240. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.220 

.240 

Proving Ring Constant, K = .757 lbs/div. 

Proving Ring 
Dial Reading 

.0 
31. 0 
54.0 
82.0 

115.0 
153.0 
196.0 
257.0 
318.0 
376.0 
427.0 
466.0 
481. 0 
488.0 
490.0 
487.0 

Axial 
Load 
lb 

.0 
23.5 
40.9 
62.1 
87.1 

115.8 
148.4 
194.5 
240.7 
284.6 
323.2 
352.8 
364.1 
369.4 
370.9 
368.7 

Axial Area 
Strain Corr. 

sq in. 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.039 

.043 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.55 
6.57 

Compr. 
Stress 
tsf 

.000 

.268 

.466 

.707 

.989 
1.314 
1. 680 
2.195 
2.706 
3.188 
3.607 
3.922 
4.034 
4.077 
4.079 
4.039 



( 
\ . 

.. 
<D 
<Xl 

~I 
ci 
z 
.D 
0 --, 

Failure Sketches 
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D Controlled stress 

cg] Controlled strain 

Test No. 

Type of Specimen 

Water content 

] 
Void ratio 

·c Saturation 

Dry density. Ib/cu It 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, 

Sensitivity ratio 

Initial specimen diameter, 

Initiol specimen height, in. 

Classification Cloy,w/sand 

8 

6 

-
" • "-r 

,,; 
• 
~ 4 iil 
• > ., 
• 
~ 
a. 
E 
0 
u 

2 

0 
0 2 

Wo 

eo 

So 

7, 

t, 

qo 

T/sq It So 

S, 

in. Do 

Ho 

seams,Hard,Gray & Red 

Axiol 

1 

Undisturbed 

24.5 % 

% 

96.3 

3.63 

4.08 

2.04 

2.830 

5.595 

4 

Strain, !f; 

% 

% 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

6 8 

% % 

% % 

LL 81 I PL 31 1 PI 50 I G, 

Remarks 

ENG FORM 
, JUN 65 3659 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-74 Sample No. 10 

Depth 18-20 It Date 3/2/98 
EI 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 
Geotest Engineering, Inc. 

PLATE 

i· 

• 

t. 
! 
I 
I 
I 

I 



,jOB NO. 114008614 DATE 3/2/98 

DROJECT Greens Bayou 
( 
\ _,EA Houston, Texas 

( 

BORING NO. 97-74 SAMPLE NO. 12 DEPTH 22-24 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Silty Clay,Stiff,Red & Gray 

Tare No. IB12 
Tare plus Wet Specimen 386.56 gm 
Tare plus Dry Specimen 312.31 gm 
Water Weight 74.25 gm 
Tare Weight 43.34 gm 
Wet Specimen 1111.04 gm 
Dry Specimen 870.68 gm 
Water Content 27.61 % 
Specific Gravity of Solids 
LL = 32 PL = 17 PI 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

15 

Proving Ring No. 10170 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

94.2 lb/cu ft 

Proving Ring Constant, K = .757 lbs/div. 

_apsed 
Time 

min. 

. 0 

. 2 

.4 
· 5 
· 7 
· 9 

1.0 
1.4 
1.7 
2.0 
2.3 
2.6 
3.0 
3.3 
3.6 

Dial 
Reading 

0.001" 

O • 
10 . 
20. 
30. 
40. 
50. 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
220. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.220 

Proving Ring 
Dial Reading 

.0 
12.0 
27.0 
44.0 
61. 0 
78.0 
93.0 

108.0 
119.0 
126.0 
129.0 
130.0 
130.5 
130.5 
129.0 

Axial 
Load 
lb 

. 0 
9.1 

20.4 
33.3 
46.2 
59.0 
70.4 
81. 8 
90.1 
95.4 
97.7 
98.4 
98.8 
98.8 
97.7 

Axial 
Strain 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.039 

Area 
Corr. 
sq in. 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.55 

Compr. 
Stress 
tsf 

.000 

.104 

.233 

.379 

.525 

.670 

.797 

.922 
1.013 
1. 068 
1. 090 
1. 094 
1. 094 
1. 090 
1. 074 

I 
I 

• 
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Failure Sketches 
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00 
00 e 
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0.3 

0 Controlled stress 0.0 

cg] 
0 

Controlled strain 

Test No. 

Type of Specimen 

Water content 

] 
Void ratio 

S Saturation 

Dry density, Ib/cu It 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, T/sq ft 

Sensitivity ratio 

Initiol specimen diameter, in. 

Initiol specimen height, in. 

Classification Silty Cloy,Stiff,Red & Gray 

LL 32 I PL 17 

Remarks 

1 2 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

3 4 

Axial Strain, % 

1 

Undisturbed 

w, 27.6 ~ ~ ~ ~ 

" 
S, ~ ~ ~ ~ 

y, 94.2 

t, 2.97 

q" 
1.09 

S" .55 

S, 

0, 2.830 

H, 5.595 

I PI 15 I G, 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-74 Sample No. 12 

Depth 
EI 

22-24 ft Dote 3/2/98 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
PLATE 
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JOB NO. 114008614 DATE 3/5/98 

DROJECT Greens Bayou 
( 

".{EA Houston, Texas 

BORING NO. 97-75 SAMPLE NO. 5 DEPTH 8-10 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,w/fer nod & fer stains,Hard,Yellowish gray 

Tare No. IB20 Height 5.595 in. 
Tare plus Wet Specimen 301.89 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 274.53 gm Initial Area 6.290 sq in. 
Water Weight 27.36 gm Volume 35.194 cu in. 
Tare Weight 43.32 gm Volume of Solids cu in. 
Wet Specimen 1157.67 gm Void Ratio 
Dry Specimen 1035.17 gm Saturation % 
Water Content 11.83 % Dry Density 112.1 lb/cu ft 
Specific Gravity of Solids 
LL ~ 34 PL ~ 16 PI ~ 18 

Proving Ring No. 10170 
Proving Ring Constant, K ~ .757 lbs/div. 

.apsed Dial Cumulative Proving Ring Axial Axial Area Compr. 
Time Reading Change Dial Reading Load Strain Corr. Stress 

min. 0.001" in. lb sq in. tsf 
------- ------- ---------- ------------ - - - -- ------ ------ ------

· 0 o. .000 .0 . 0 .000 6.29 .000 
. 2 10 . .010 18.0 13.6 .002 6.30 .156 
. 3 20 . .020 48.0 36.3 .004 6.31 .414 
· 5 30. .030 83.0 62.8 .005 6.32 .715 
· 7 40. .040 123.0 93.1 .007 6.34 1. 058 
.9 50. .050 167.0 126.4 .009 6.35 1.434 

1.0 60. .060 213.0 161.2 .011 6.36 1. 826 
1.4 80. .080 282.0 213.5 .014 6.38 2.409 
1.7 100. .100 347.0 262.7 .018 6.40 2.953 
2.0 120. .120 404.0 305.8 .021 6.43 3.426 
2.3 140. .140 449.0 339.9 .025 6.45 3.793 
2.7 160. .160 480.0 363.4 .029 6.48 4.040 
3.0 180. .180 499.0 377.7 .032 6.50 4.185 
3.3 200. .200 504.0 381. 5 .036 6.52 4.211 
3.6 220. .220 506.0 383.0 .039 6.55 4.212 
4.0 240. .240 506.5 383.4 .043 6.57 4.201 
4.2 250. .250 504.0 381. 5 .045 6.58 4.172 
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D Controlled stress 0 

[g] 
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Controlled strain 

Test No. 

Type of Specimen 

Water content 

;g Void ratio 

'S Saturation 

Dry density, Ib/cu It 

Time to failure. min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, T/sq It 

Sensitivity ratio 

Initiol specimen diameter, in. 

Initiol specimen height, in. 

Classification Sandy Cloy,wlfer nod & 

LL 34 I PL 

Remarks 

2 4 

Axial Strain. % 

1 

Undisturbed 

Wo 11.8 ~ 

eo 

So ~ 

y, 112.1 

t, 3.62 

q. 
4.21 

S. 2.11 

S, 

00 2.830 

Ho 5.595 

fer stains, Hard. Yellowish gray 

16 I PI 18 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-75 

Depth 
EI 

8-10 It 

~ 

~ 

I G, 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

6 8 

~ ~ 

~ ~ 

Sample No. 5 

Dote 3/5/98 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
PLATE 
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JOB NO. 114008614 DATE 3/5/98 

'"'ROJECT Greens Bayou 

. ~,-EA Houston, Texas 

BORING NO. 97-75 SAMPLE NO. 11 DEPTH 20-22 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Clay,w/calc & fer nod,slks,Very stiff,Red & Gray 

Tare No. AZ1 
Tare plus Wet Specimen 327.34 gm 
Tare plus Dry Specimen 270.70 gm 
Water Weight 56.64 gm 
Tare Weight 42.82 gm 
Wet Specimen 1136.75 gm 
Dry Specimen 910.45 gm 
Water Content 24.86 % 
Specific Gravity of Solids 
LL ~ 61 PL ~ 24 PI ~ 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

37 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

98.6 lb/cu ft 

Proving Ring No. 10170 

Lapsed 
Time 

min. 

.0 

.2 

.4 

.5 

.7 

.9 
1.1 
1.4 
1.7 
2.1 
2.4 
2.7 
3.0 
3.3 
3.7 
4.0 
4.3 
4.7 

Dial 
Reading 

0.001" 

o . 
10. 
20. 
30. 
40. 
50. 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
220. 
240. 
260. 
280. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.220 

.240 

.260 

.280 

Proving Ring Constant, K ~ .757 lbs/div. 

Proving Ring 
Dial Reading 

.0 
9.0 

20.0 
34.0 
56.0 
76.0 
94.0 

122.0 
150.0 
175.0 
198.0 
216.0 
231. 0 
240.0 
245.0 
245.5 
244.0 
240.0 

Axial 
Load 
lb 

.0 
6.8 

15.1 
25.7 
42.4 
57.5 
71.2 
92.4 

113.6 
132.5 
149.9 
163.5 
174.9 
181. 7 
185.5 
185.8 
184.7 
181. 7 

Axial Area 
Strain Corr. 

sq in. 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.039 

.043 

.046 

.050 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.55 
6.57 
6.60 
6.62 

Compr. 
Stress 
tsf 

.000 

.078 

.173 

.293 

.482 

.653 

.806 
1. 042 
1.277 
1.484 
1. 673 
1. 818 
1. 937 
2.005 
2.039 
2.036 
2.016 
1. 976 



i 
( , 
\ 

<t 

<D 
ro 
0 
0 
<t 

ci 
Z 

.D 
a .., 

Failure Sketches 
2.4 

I 

if I : 
1.8 

I I 
I I 

I I -
___ ...J 0-• "'->-

,; 
• 
~ 1.2 iii 
• > 
';;; 
• 
~ 
a. 
E 
0 
u 

0.6 

0 Controlled stress 0.0 

~ 
0 2 4 

Controlled strain 
Axial Strain, $ 

Test No. 1 

Type of Specimen Undisturbed 

Water content Wo 24.9 % 

;g Void rotio eo 

~ Saturation So % 

Dry density, Ib/cu It y, 98.6 

Time to failure, min t, 3.65 

Unconfined compressive 
strength, T/sq ft 

q. 
2.04 

Undrained shear strength, T/sq ft S. 1.02 

Sensitivity rotio S, 

Initiol specimen diameter, in. Do 2.830 

Initial specimen height, in. Ho 5.595 

Classification Clay,w/calc & fer nod,slks,Very stiff .Red & Gray 

LL 61 I PL 24 I PI 37 

Remarks Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-75 

Depth 20-22 ft 
EI 

% 

% 

I G, 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

6 8 

% % 

% % 

Sample No. 11 

Dote 3/5/98 

UNCONFINED COMPRESSION TEST REPORT 

ENG FORM 3659 
1 JUN 65 

Geotest Engineering. Inc. 
PLATE XI-2 

PLATE 

t 
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JOB NO. 114008614 DATE 3/1/98 

,PROJECT Greens Bayou 

'.EA Houston, Texas 

BORING NO. 97-76 SAMPLE NO. 3 DEPTH 4-6 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,w/calc & fer nod,Very stiff,Yellowish Gray 

Tare No. HP24 
Tare plus Wet Specimen 486.43 gm 
Tare plus Dry Specimen 386.28 gm 
Water Weight 100.15 gm 
Tare Weight 43.28 gm 
Wet Specimen 1197.50 gm 
Dry Specimen 926.87 gm 
Water Content 29.20 % 
Specific Gravity of Solids 
LL = 36 PL = 17 PI = 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

19 

Proving Ring No. 10170 
Proving Ring Constant, K = 

.apsed Dial 
Time Reading 

min. 0.001" 

.0 

.2 

.3 

.5 

.7 

.9 
1.0 
1.4 
1.7 
2.0 
2.3 
2.6 
4.0 
3.3 
3.6 
4.0 
4.3 
4.6 
4.9 

o . 
10. 
20. 
30. 
40. 
50. 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
220. 
240. 
260. 
280. 
300. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.220 

.240 

.260 

.280 

.300 

Proving Ring 
Dial Reading 

. 0 
13.0 
31. 0 
54.0 
82.0 

110.0 
133.0 
158.0 
180.0 
199.0 
214.0 
225.0 
234.0 
241. 0 
246.0 
249.0 
250.0 
250.5 
249.0 

Axial 
Load 
lb 

.0 
9.8 

23.5 
40.9 
62.1 
83.3 

100.7 
119.6 
136.3 
150.6 
162.0 
170.3 
177.1 
182.4 
186.2 
188.5 
189.3 
189.6 
188.5 

Axial 
Strain 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.039 

.043 

.046 

.050 

.054 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

% 
100.3 lb/cu ft 

.757 lbs/div. 

Area Compr. 
Corr. Stress 
sq in. tsf 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.55 
6.57 
6.60 
6.62 
6.65 

.000 

.112 

.268 

.465 

.705 

.945 
1.140 
1.349 
1. 532 
1. 687 
1. 808 
1. 894 
1.962 
2.014 
2.048 
2.065 
2.066 
2.062 
2.042 

I 

! 
I 

I 
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Test No. 

Type of Specimen 

Water content 

] 
Void ratio 

S Saturation 

Dry density. Ib/cu ft 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength. T/sq It 

Sensitivity ratio 

Initial specimen diameter, in. 

Initiol specimen height, in. 

Classification Sandy Cloy.wicole & fer 

LL 36 I PL 
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Axia! Strain, % 

1 

Undisturbed 

Wo 29.2 % % % % 

eo 

So % % % % 

y, 100.3 

t, 4.27 

qo 
2.07 

So 1.03 

S, 

00 2.830 

Ho 5.595 

nod,Very stiff,Yeliowish Groy 

17 I PI 19 I G, 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-76 Semple No. 3 

Depth 4-6 It Dote 3/1/98 
EI 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
, JUN 65 

Geotest Engineering, Inc. 
PLATE 



JOB NO. 114008614 DATE 3/1/98 

n~OJECT Greens Bayou 

( 
_EA Houston, Texas 

BORING NO. 97-76 SAMPLE NO. 13 DEPTH 24-26 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Clay,w/fer stains,slks,Hard,Red & Gray 

Tare No. WB2 Height 5.595 in. 
Tare plus Wet Specimen 464.72 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 392.88 gm Initial Area 6.290 sq in. 
Water Weight 71.84 gm Volume 35.194 cu in. , 

I, 
Tare Weight 43.40 gm Volume of Solids cu in. i 
Wet Specimen 1140.11 gm Void Ratio 
Dry Specimen 945.71 gm Saturation % 
Water Content 20.56 % Dry Density 102.4 lb/cu ft 
Specific Gravity of Solids 
LL ; 62 PL ; 26 PI ; 36 

Proving Ring No. 10170 
Proving Ring Constant, K = .757 lbs/div. 

( .apsed Dial Cumulative Proving Ring Axial Axial Area Compr. , 
Time Reading Change Dial Reading Load Strain Corr. Stress 

min. 0.001" in. lb sq in. tsf 
------- ------- ---------- ------------ ----- ------ ------ ------

.0 o. .000 .0 .0 .000 6.29 .000 

.2 10. .010 26.0 19.7 .002 6.30 .225 

.3 20. .020 59.0 44.7 .004 6.31 .509 

.5 30. .030 101.0 76.5 .005 6.32 .870 

.7 40. .040 151. 0 114.3 .007 6.34 1.299 

.9 50. .050 211. 0 159.7 .009 6.35 1. 812 
1.0 60. .060 266.0 201.4 .011 6.36 2.280 I 1.3 80. .080 326.0 246.8 .014 6.38 2.784 
1.6 100. .100 374.0 283.1 .018 6.40 3.183 I 2.0 120. .120 413.0 312.6 .021 6.43 3.502 I 
2.3 140. .140 448.0 339.1 .025 6.45 3.785 I 

I 

2.6 160. .160 467.0 353.5 .029 6.48 3.931 I 
4.0 180. .180 476.0 360.3 .032 6.50 3.992 , 

3.3 200. .200 481. 0 364.1 .036 6.52 4.019 
I 3.6 220. .220 481. 5 364.5 .039 6.55 4.008 
I 

4.0 240. .240 479.0 362.6 .043 6.57 3.972 , 

I 
I 
I 

, , I I I \ 
I 
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Dry density, Ib/cu It 

Time to failure. min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, T/sq ft 
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Initial specimen diameter. in. 

Initio! specimen height. in. 

Classification Clay,w/fer stoins,slks,Hord,Red 

LL 62 I PL 26 
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Axial Strain, $ 

1 

Undisturbed 

w, 20.6 • • • • 
e, 

S, • • • • 
7, 102.4 

t, 3.30 

q. 
4.02 

S. 2.01 

S, 

0, 2.830 

H, 5.595 

& Gray 

I PI 36 I G, 
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Boring No. 97-76 Sample No. 13 

Depth 24-26 
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JOB NO. 114008614 DATE 3/2/98 

n~OJECT Greens Bayou 

.<EA Houston, Texas 

BORING NO. 97-77 SAMPLE NO. 4 DEPTH 6-8 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,Very stiff,Gray 

Tare No. HP26 
Tare plus Wet Specimen 417.24 gm 
Tare plus Dry Specimen 367.05 gm 
Water Weight 50.19 gm 
Tare Weight 43.17 gm 
Wet Specimen 1138.11 gm 
Dry Specimen 985.41 gm 
Water Content 15.50 % 
Specific Gravity of Solids 
LL = 25 PL = 17 PI = 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

8 

Proving Ring No. 10170 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

% 
106.7 lb/cu ft 

Proving Ring Constant, K = .757 lbs/div. 

.apsed 
Time 

min. 

. 0 

.2 

.3 

. 5 

.7 

. 9 
1.0 
1.4 
1.7 
2.0 
2.3 
2.6 
4.0 
3.3 
3.7 
4.0 

Dial 
Reading 

0.001" 

o . 
10. 
20. 
30 . 
40. 
50. 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
220. 
240. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.220 

.240 

Proving Ring 
·Dial Reading 

.0 
12.0 
31.0 
53.0 
78.0 

103.0 
128.0 
174.0 
213.0 
235.0 
248.0 
256.0 
259.0 
261. 0 
261. 5 
260.0 

Axial 
Load 
lb 

.0 
9.1 

23.5 
40.1 
59.0 
78.0 
96.9 

131. 7 
161. 2 
177.9 
187.7 
193.8 
196.1 
197.6 
198.0 
196 .8 

Axial 
Strain 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.039 

.043 

Area 
Corr. 
sq in. 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.55 
6.57 

Compr. 
Stress 
tsf 

.000 

.104 

.268 

.457 

.671 

.885 
1.097 
1.486 
1.813 
1. 993 
2.095 
2.155 
2.172 
2.181 
2.177 
2.156 

I· 
t 

I 
I" 

I 
I 

I 
I 
i 

I 
I 
I 
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Axial Strain, % 

1 

Undisturbed 

w, 15.5 ,. ,. ,. ,. 
e, 

S, ,. ,. ,. ,. 
y, 106.7 

t, 3.32 
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S, 
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Depth 
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JOB NO. 114008614 DATE 3/2/98 

( 
nROJECT Greens Bayou 

.,EA Houston, Texas 

BORING NO. 97-77 SAMPLE NO. 9 DEPTH 16-18 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Clay,w/silt & sand seams,Very stiff,Red & Gray 

Tare No. RR Height 5.595 in. 
Tare plus Wet Specimen 439.50 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 365.08 gm Initial Area 6.290 sq in. 
Water Weight 74.42 gm Volume 35.194 cu in. 
Tare Weight 43.45 gm Volume of Solids cu in. 
Wet Specimen 1115.98 gm Void Ratio 
Dry Specimen 906.28 gm Saturation % 
Water Content 23.14 % Dry Density 98.1 lb/cu ft 
Specific Gravity of Solids 
LL ; 53 PL ; 20 PI ; 33 

Proving Ring No. 10170 
Proving Ring Constant, K ; .757 lbs/div. 

( 
.apsed Dial Cumulative Proving Ring Axial Axial Area Compr. \ , 
Time Reading Change Dial Reading Load Strain Corr. Stress 

min. 0.001" in. lb sq in. tsf 
------- ------- ---------- ------------ ----- ------ ------ ------

.0 o . .000 .0 .0 .000 6.29 .000 

.2 10. .010 15.0 11.4 .002 6.30 .130 

.3 20. .020 33.0 25.0 .004 6.31 .285 

.5 30. .030 54.0 40.9 .005 6.32 .465 

.7 40. .040 77.0 58.3 .007 6.34 .662 

. 9 50. .050 102.0 77.2 .009 6.35 .876 
1.0 60. .060 127.0 96.1 .011 6.36 1. 089 
1.4 80. .080 161. 0 121. 9 .014 6.38 1.375 
1.7 100. .100 208.0 157.5 .018 6.40 1.770 
2.0 120. .120 243.0 184.0 .021 6.43 2.060 
2.3 140. .140 264.0 199.8 .025 6.45 2.230 
2.7 160. .160 283.0 214.2 .029 6.48 2.382 
3.0 180. .180 289.0 218.8 .032 6.50 2.424 
3.3 200. .200 291.0 220.3 .036 6.52 2.431 
3.7 220. .220 292.0 221.0 .039 6.55 2.431 
4.0 240. .240 292.5 221.4 .043 6.57 2.426 
4.3 260. .260 292.5 221.4 .046 6.60 2.417 
4.5 270. .270 290.0 219.5 .048 6.61 2.392 

( 
\ .. 
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Test No, 

Type of Specimen 

Water content 

;g Void ratio 

S Saturation 

Dry density, Ib/cu ft 

Time to failure. min 

Unconfined comftressive 
strength, T/sq t 

Undrained shear strength, T/sq It 

Sensitivity ratio 

Initial specimen diameter, in. 

Initial specimen height, in. 

Classification Clay,w/silt & sand seams,Very 

LL 53 1 PL 20 

Remarks 
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Axial Strain, % 

1 

Undisturbed 

w, 23,1 % % " % 

e, 

S, " % % % 

y, 98,1 
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S, 
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1 PI 33 I G, 
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Depth 16-18 ft Date 3/2/98 
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JOB NO. 114008614 DATE 3/9/98 

Greens Bayou 

Houston, Texas 

BORING NO. 97-78 SAMPLE NO. 3 DEPTH 4-6 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,w/sand seams,Medium stiff,Gray 

Tare No. W14 Height 5.595 in. 
Tare plus Wet Specimen 346.76 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 307.50 gm Initial Area 6.290 sq in. 
Water Weight 39.26 gm Volume 35.194 cu in. 
Tare Weight 53.02 gm Volume of Solids cu in. 
Wet Specimen 1114.14 gm Void Ratio 
Dry Specimen 965.23 gm Saturation % 
Water Content 15.43 % Dry Density 104.5 lb/cu ft 
Specific Gravity of Solids 
LL = 26 PL = 18 PI = 8 

Proving Ring No. 10170 
Proving Ring Constant, K = .757 lbs/div. 

.apsed Dial Cumulative Proving Ring Axial Axial Area Compr. 
Time Reading Change Dial Reading Load Strain Corr. Stress 

min. 0.001" in. lb sq in. tsf 
------- ------- ---------- ------------ - - - -- ------ ------ ------

. 0 o . .000 .0 .0 .000 6.29 .000 

. 2 10 . .010 8.0 6.1 .002 6.30 .069 

. 3 20 . .020 14.0 10.6 .004 6.31 .121 

. 5 30 . .030 20.0 15.1 .005 6.32 .172 

. 7 40 . .040 25.0 18.9 .007 6.34 .215 

. 9 50 . .050 30.0 22.7 .009 6.35 .258 
1.0 60. .060 35.0 26.5 .011 6.36 .300 
1.3 80. .080 43.0 32.6 .014 6.38 .367 
1.6 100. .100 50.0 37.9 .018 6.40 .426 
2.0 120. .120 56.0 42.4 .021 6.43 .475 
2.3 140. .140 61. 0 46.2 .025 6.45 .515 
2.7 160. .160 63.0 47.7 .029 6.48 .530 
3.0 180. .180 64.0 48.4 .032 6.50 .537 
3.3 200. .200 64.0 48.4 .036 6.52 .535 
3.7 220. .220 64.5 48.8 .039 6.55 .537 
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Time to failure. min 
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Initiol specimen height, in. 

Classification Sandy Cloy.w/sand 
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JOB NO. 114008614 DATE 3/9/98 

-~OJECT Greens Bayou 

.• ,{EA Houston, Texas 

BORING NO. 97-78 SAMPLE NO. 6 DEPTH 10-12 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,w/fer nod & sand seams,Stiff,Gray & Yellowish gray 

Tare No. HP10 Height 5.595 in. 
Tare plus Wet Specimen 352.54 gm Average Diameter 2.830 in. 

I 
Tare plus Dry Specimen 305.10 gm Initial Area 6.290 sq in. 
Water Weight 47.44 gm Volume 35.194 cu in. , 

I Tare Weight 43.27 gm Volume of Solids cu in. , 
I. Wet Specimen 1164.60 gm Void Ratio 
I Dry Specimen 985.96 gm Saturation .... 

Water Content 18.12 .... Dry Density 106.7 lb/cu ft 
Specific Gravity of Solids 
LL = 29 PL = 14 PI = 15 
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Time to failure, min 
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Undrained shear strength, T/sq It 

Sensitivity ratio 

Initial specimen diameter, in. 

Initial specimen height. in. 

Classification Sandy Cloy,w/fer nod & sand 

LL 29 1 PL 14 
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JOB NO. 114008614 DATE 3/10/98 

~'<.OJECT Greens Bayou 

Houston, Texas 

BORING NO. 97-79 SAMPLE NO. 4 DEPTH 6-8 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,w/calc & fer nod,Stiff,Yellowish gray 

Tare No. P204 Height 5.595 in. 
Tare plus Wet Specimen 266.98 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 234.35 gm Initial Area 6.290 sq in. 
Water Weight 32.63 gm Volume 35.194 cu in. 
Tare Weight 42.95 gm Volume of Solids cu in. 
Wet Specimen 1222.66 gm Void Ratio 
Dry Specimen 1044.58 gm Saturation % 
Water Content 17.05 % Dry Density 113.1 lb/cu ft 
Specific Gravity of Solids 
LL = 29 PL = 16 PI = 13 

Proving Ring No. 10170 
Proving Ring Constant, K = .757 lbs/div. 

( _apsed Dial Cumulative Proving Ring Axial Axial Area Compr. 
Time Reading Change Dial Reading Load Strain Corr. Stress 

min. 0.001" in. lb sq in. tsf 
------- ------- ---------- ------------ ----- ------ ------ ------

.0 o. .000 .0 .0 .000 6.29 .000 

.2 10. .010 8.0 6.1 .002 6.30 .069 

.3 20. .020 21. 0 15.9 .004 6.31 .181 

.5 30. .030 34.0 25.7 .005 6.32 .293 

. 7 40. .040 46.0 34.8 .007 6.34 .396 

.9 50. .050 58.0 43.9 .009 6.35 .498 
1.0 60. .060 68.0 51. 5 .011 6.36 .583 
1.4 80. .080 81. 0 61.3 .014 6.38 .692 
1.7 100. .100 93.0 70.4 .018 6.40 .791 
2.0 120. .120 104.0 78.7 .021 6.43 .882 
2.3 140. .140 114.0 86.3 .025 6.45 .963 
2.6 160. .160 124.0 93.9 .029 6.48 1.044 
3.0 180. .180 132.0 99.9 .032 6.50 1.107 
3.3 200. .200 138.0 104.5 .036 6.52 1.153 
3.6 220. .220 142.0 107.5 .039 6.55 1.182 
4.0 240. .240 143.0 108.3 .043 6.57 1.186 
4.3 260. .260 143.5 108.6 .046 6.60 1.186 
4.6 280. .280 143.5 108.6 .050 6.62 1.181 
4.9 300. .300 143.0 108.3 .054 6.65 1.173 
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Initiol specimen diameter, in. 

Initiol specimen height, in. 

Classification Sandy Cloy,w/eole & fer 

LL 29 I PL 

Remarks 

2 4 

EM 1110-2-1906 
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,)" 113.1 

t, 3.95 
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Area Houston, Texas 

Boring No. 97-79 Sample No. 4 

Depth 6-8 ft Date 3/10/98 
EI 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
, JUN 65 

Geotest Engineering, Inc. 
PLATE 



JOB NO. 114008614 DATE 3/10/98 

Greens Bayou 

'"",,-EA Houston, Texas 

BORING NO. 97-79 SAMPLE NO. 8 DEPTH 14-16 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Clay,w/calc & fer nod,slks,Very stiff,Red & Gray 

Tare No. M16 Height 5.595 in. 
Tare plus Wet Specimen 254.88 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 211.75 gm Initial Area 6.290 sq in. 
Water Weight 43.l3 gm Volume 35.194 cu in. 
Tare Weight 52.91 gm Volume of Solids cu in. 
Wet Specimen 1116.39 gm Void Ratio 
Dry Specimen 877.99 gm Saturation % 
Water Content 27.15 % Dry Density 95.0 lb/cu ft 
Specific Gravity of Solids 
LL = 51 PL = 20 PI = 31 

Proving Ring No. 10170 
Proving Ring Constant, K = .757 lbs/div. 

.. apsed Dial Cumulative Proving Ring Axial Axial Area Compr. 
Time Reading Change Dial Reading Load Strain Corr. Stress 

min. 0.001" in. lb sq in. tsf 
------- ------- ---------- ------------ - - - -- ------ ------ ------

.0 o . .000 . 0 .0 .000 6.29 .000 

.2 10. .010 12.0 9.1 .002 6.30 .104 

.4 20. .020 31.0 23.5 .004 6.3l .268 
· 6 30. .030 52.0 39.4 .005 6.32 .448 
· 7 40. .040 75.0 56.8 .007 6.34 .645 
· 9 50. .050 98.0 74.2 .009 6.35 .842 

1.1 60. .060 120.0 90.8 .0ll 6.36 1. 029 
1.4 80. .080 159.0 120.4 .014 6.38 1.358 
1.7 100. .100 197.0 149.1 .018 6.40 1. 676 
2.0 120. .120 224.0 169.6 .02l 6.43 1. 899 
2.4 140. .l40 245.0 185.5 .025 6.45 2.070 
2.7 160. .160 258.0 195.3 .029 6.48 2.172 
3.0 180. .180 267.0 202.1 .032 6.50 2.239 
3.3 200. .200 271. 0 205.1 .036 6.52 2.264 
3.6 220. .220 272 .5 206.3 .039 6.55 2.268 
4.0 240. .240 273.0 206.7 .043 6.57 2.264 
4.1 250. .250 272.0 205.9 .045 6.58 2.252 
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Failure Sketches 
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~ 
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-
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0.6 

0 Controlled stress 0.0 

C8J 
0 2 4 

Controlled strain 
Axial Strain, % 

Test No. 1 

Type of Specimen Undisturbed 

Water content w, 27.2 ~ 

;g Void ratio e, 

i Saturation S, ~ 

Dry density, Ib/cu it y, 95.0 

Time to failure. min t, 3.63 

Unconfined compressive 
strength, T/sq ft 

q" 
2.27 

Undrained shear strength, T/sq it s.. 1.13 

Sensitivity rotio S, 

Initial specimen diameter, in. 0, 2.830 

Initia! specimen height. in. H, 5.595 

Clossification Clay,w/cole & fer nod,slks,Very stiff ,Red & Gray 

LL 51 I PL 20 I PI 31 

Remarks Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-79 

Depth 14-16 ft 
EI 

~ 

~ 

I G, 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 
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~ ~ 

~ ~ 

Sample No. 8 

Date 3/10/98 

UNCONFINED COMPRESSION TEST REPORT 

ENG FORM 3659 
1 JUN 65 

Ceo test Engineering, Inc. 
PLATE XI-2 

PLATE 

/ 

I 
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JOB NO. 114008614 DATE 3/10/98 

BORING NO. 97-79 SAMPLE NO. 14 DEPTH 26-28 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Clay,w/calc & fer nod,slks,Hard,Red & Gray 

Tare No. HP11 Height 5.595 in. 
Tare plus Wet Specimen 259.96 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 217.87 gm Initial Area 6.290 sq in. 
Water Weight 42.09 gm Volume 35.194 cu in. 
Tare Weight 43.47 gm Volume of Solids cu in. 
Wet Specimen 1134.54 gm Void Ratio 
Dry Specimen 913.96 gm Saturation % 
Water Content 24.13 % Dry Density 98.9 lb/cu ft 
Specific Gravity of Solids 
LL = 70 PL = 26 PI = 44 

Proving Ring No. 10170 
Proving Ring Constant, K = .757 lbs/div. 

i .J.apsed Dial Cumulative Proving Ring Axial Axial Area Compr. , 
Time Reading Change Dial Reading Load Strain Corr. Stress 

min. 0.001" in. lb sq in. tsf 
------- ------- ---------- ------------ - - - -- ------ ------ ------ i 

.0 o. .000 .0 . 0 .000 6.29 .000 j 

.2 10. .010 27.0 20.4 .002 6.30 .234 I 

.3 20. .020 62.0 46.9 .004 6.31 .535 I 

.5 30. .030 106.0 80.2 .005 6.32 .914 
i .7 40. .040 159.0 120.4 .007 6.34 1.368 

.8 50. .050 221. 0 167.3 .009 6.35 1. 898 
1.0 60. .060 292.0 221. 0 .011 6.36 2.503 
1.3 80. .080 357.0 270.2 .014 6.38 3.049 

I 1.6 100. .100 402.0 304.3 .018 6.40 3.421 
2.0 120. .120 433.0 327.8 .021 6.43 3.67l 
2.3 140. .140 452.0 342.2 .025 6.45 3.819 I 

I 
2.6 160. .160 461. 0 349.0 .029 6.48 3.880 , 

I 
2.9 180. .180 466.0 352.8 .032 6.50 3.908 

I 3.2 200. .200 466.5 353.1 .036 6.52 3.898 
3.4 210. .210 463.0 350.5 .038 6.54 3.861 

r 
I 

I 
I 
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Failure Sketches 
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D Controlled stress 0 

[ZJ 
0 1 2 

Controlled strain 
Axial Strain, % 

Test No. 1 

Type of Specimen Undisturbed 

Water content Wo 24.1 % 

"0 Void rotio eo 

"' :E Saturation So % 

Dry density, Ib/cu ft y, 98.9 

Time to failure, min t, 2.93 

Unconfined compressive q" 
strength, T/sq ft 3.91 

Undrained shear strength, T/sq It S" 1.95 

Sensitivity ratio S, 

Initial specimen diameter, in. Do 2.830 

Initial specimen height. in. Ho 5.595 

Classification Cloy.w/cale & fer nod,slks,Hord,Red & Gray 

II 70 I Pl 26 I PI 44 

Remarks Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-79 

Depth 26-28 ft 
EI 

% 

% 

I G, 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

3 4 

% % 

% % 

Sample No. 14 

Dote 3/10/98 

UNCONFINED COMPRESSION TEST REPORT 

ENG FORM 3659 
1 JUN 65 

Geotest Engineering. Inc. 
PLATE XI-2 

PLATE 
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,JOB NQ. 114008614 DATE 2/26/98 

~ROJECT Greens Bayou 

EA Houston, Texas 

BORING NO. 97-80 SAMPLE NO. 3 DEPTH 4-6 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,w/fer nod & sand seams,Stiff,Gray 

Tare No. W16 Height 5.595 in. 
Tare plus Wet Specimen 459.70 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 388.10 gm Initial Area 6.290 sq in. 
Water Weight 71.60 gm Volume 35.194 cu in. 
Tare Weight 42.54 gm Volume of Solids cu in. 
Wet Specimen 1146.88 gm Void Ratio 
Dry Specimen 950.03 gm Saturation % 
Water Content 20.72 % Dry Density 102.8 lb/cu ft 
Specific Gravity of Solids 
LL = 24 PL = 15 PI = 9 

Proving Ring No. 10170 
Proving Ring Constant, K = .757 lbs/div. 

apsed Dial Cumulative Proving Ring Axial Axial Area Compr. 
.rime Reading Change Dial Reading Load Strain Corr. Stress 
min. 0.001" in. lb sq in. tsf 

------- ------- ---------- ------------ - - - -- ------ ------ ------
.0 o . .000 .0 .0 .000 6.29 .000 
.2 10. .010 9.0 6.8 .002 6.30 .078 
. 3 20 . .020 20.0 15.1 .004 6.31 .173 
. 5 30. .030 33.0 25.0 .005 6.32 .284 
. 7 40. .040 48.0 36.3 .007 6.34 .413 
. 9 50 . .050 63.0 47.7 .009 6.35 .541 

1.0 60. .060 76.0 57.5 .011 6.36 .651 
1.4 80. .080 94.0 71.2 .014 6.38 .803 
1.7 100. .100 108.0 81.8 .018 6.40 .919 
2.0 120. .120 117.0 88.6 .021 6.43 .992 
2.3 140. .140 122.0 92.4 .025 6.45 1. 031 
2.6 160. .160 125.0 94.6 .029 6.48 1. 052 
3.0 180. .180 126.5 95.8 .032 6.50 1. 061 
3.3 200. .200 127.0 96 .1 .036 6.52 1.061 
3.6 220. .220 127.0 96.1 .039 6.55 1. 057 

" "---
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0.3 

D Controlled stress 0.0 

~ 
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Controlled strain 

Test No. 

Type of Specimen 

Water content 

;g Void ratio 

S Saturation 

Dry density. Ib/cu It 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, T/sq ft 

Sensitivity ratio 

Initial specimen diameter. in. 

Initiol specimen height. in. 

Classification Sandy Cloy,w/fer nod & sand 

LL 24 I PL 15 

Remarks 

1 2 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

3 4 

Axial Strain, 51) 

1 

Undisturbed 

Wo 20.7 ~ ~ ~ ~ 

eo 

So ~ ~ ~ ~ 

7, 102.8 

t, 3.28 

qo 
1.06 

So .53 

S, 

Do 2.830 

Ho 5.595 

seams,Stiff ,Gray 

I PI 9 I G, 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-80 Sample No. 3 

Depth 4-6 ft Date 2/26/98 
EI 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
PLATE 
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JOB NO. 114008614 DATE 2/27/98 

PROJECT Greens Bayou 

EA Houston, Texas 

BORING NO. 97-81 SAMPLE NO. 6 DEPTH 10-12 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Silty Clay,w/fer nod & sand seams,Medium stiff,Gray&Yellowish gray 

Tare No. W30 
Tare plus Wet Specimen 433.39 gm 
Tare plus Dry Specimen 374.50 gm 
Water Weight 58.89 gm 
Tare Weight 42.49 gm 
Wet Specimen 1197.14 gm 
Dry Specimen 1016.79 gm 
Water Content 17.74 % 
Specific Gravity of Solids 
LL = 28 PL = 16 PI = 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

12 

Proving Ring No. 10170 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

110.1 lb/cu ft 

Proving Ring Constant, K = .757 lbs/div. 

.apsed Dial 
rime Reading 
min. 0.001" 

.0 

.2 

.4 

.5 

. 7 
• 9 

1.0 
1.3 
1.7 
2.0 
2.3 
2.6 
3.0 
3.3 
3.6 
3.9 
4.3 

O. 
10. 
20. 
30. 
40 . 
50 . 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
220. 
240. 
260. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.220 

.240 

.260 

Proving Ring 
Dial Reading 

.0 
8.0 

13.0 
20.0 
27.0 
34.0 
39.0 
46.0 
52.0 
56.0 
58.5 
60.0 
61. 0 
62.0 
62.5 
63.0 
63.0 

Axial 
Load 
lb 

. 0 
6.1 
9.8 

15.1 
20.4 
25.7 
29.5 
34.8 
39.4 
42.4 

. 44.3 
45.4 
46.2 
46.9 
47.3 
47.7 
47.7 

Axial Area 
Strain Corr. 

sq in. 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.039 

.043 

.046 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.55 
6.57 
6.60 

Compr. 
Stress 
tsf 

.000 

.069 

.112 

.172 

.232 

.292 

.334 

.393 

.443 

.475 

.494 

.505 

.512 

.518 

.520 

.522 

.521 

\ ... 
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D Controlled stress 0.0 
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Controlled strain 

Test No. 

Type of Specimen 

Water content 

] 
Void rotio 

E Saturation 

Dry density. Ib/cu fl 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, T/sq fl 

Sensitivity ratio 

Initial specimen diameter. in. 

Initial specimen height. in. 

Classification Silty Cloy,w/fer nod & 

LL 28 I PL 

Remarks 

2 4 

Axial Strain, % 

1 

Undisturbed 

w, 17.7 " 
e, 

S, " 
y, 110.1 

I, 3.92 

q. 
.52 

S. .26 

S, 

0, 2.830 

H, 5.595 

sand seams,Medium stiff ,Gray&Yel!owish 

16 I PI 12 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-81 

Oeplh 
EI 

10-12 fl 

EM 

6 

" 

" 

gray 

I G, 

Sample No. 

Date 

1110-2-1906 
Appendix XI 

30 Nov 70 
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2/27/98 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering. Inc. 
PLATE 
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JOB NO. 114008614 DATE 2/27/98 

DROJECT Greens Bayou 

.EA Houston, Texas 

BORING NO. 97-81 SAMPLE NO. 14 DEPTH 26-28 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Silty Clay,w/silt stone & silt layer, Very stiff,Red 

Tare No. HP46 Height 5.595 in. 
Tare plus Wet Specimen 474.46 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 399.19 gm Initial Area 6.290 sq in. 
Water Weight 75.27 gm Volume 35.194 cu in. 
Tare Weight 43.55 gm Volume of Solids cu in. 
Wet Specimen 1166.93 gm Void Ratio 
Dry Specimen 963.09 gm Saturation % 
Water Content 21.16 % Dry Density 104.3 lb/cu ft 
Specific Gravity of Solids 
LL = 32 PL = 18 PI = 14 

Proving Ring No. 10170 
Proving Ring Constant, K = .757 lbs/div. 

( .apsed Dial Cumulative Proving Ring Axial Axial Area Compr. 
o Time Reading Change Dial Reading Load Strain Corr. Stress 

min. 0.001" in. lb sq in. tsf 
------- ------- ---------- ------------ - - - -- ------ ------ ------

.0 o . .000 . 0 .0 .000 6.29 .000 

.2 10. .010 12.0 9.1 .002 6.30 .104 

.3 20. .020 23.0 17.4 .004 6.31 .199 

.5 30. .030 35.0 26.5 .005 6.32 .302 

.7 40. .040 47.0 35.6 .007 6.34 .404 

.9 50. .050 59.0 44.7 .009 6.35 .507 
1.0 60. .060 70.0 53.0 .011 6.36 .600 
1.4 80. .080 89.0 67.4 .014 6.38 .760 
1.7 100. .100 108.0 81. 8 .018 6.40 .919 
2.0 120. .120 126.0 95.4 .021 6.43 1. 068 
2.3 140. .140 144.0 109.0 .025 6.45 1. 217 
2.6 160. .160 161.0 121. 9 .029 6.48 1. 355 
3.0 180. .180 176.0 133.2 .032 6.50 1. 476 
3.3 200. .200 190.0 143.8 .036 6.52 1. 587 

I 3.6 220. .220 202.5 153.3 .039 6.55 1. 686 
4.0 240. .240 212.5 160.9 .043 6.57 1. 762 I 
4.3 260. .260 222.0 168.1 .046 6.60 1. 834 I 
4.6 280. .280 230.0 174.1 .050 6.62 1. 893 I 4.9 300. .300 236.0 178.7 .054 6.65 1. 935 
5.3 320. .320 240.0 181.7 .057 6.67 1.961 I 

I 4.6 340. .340 243.0 184.0 .061 6.70 1. 978 , 
4.9 360. .360 245.0 185.5 .064 6.72 1. 986 I 
5.3 380. .380 246.5 186.6 .068 6.75 1.991 '0 

I 5.6 400. .400 247.5 187.4 .071 6.77 1. 991 
5.9 420. .420 248.0 187.7 .075 6.80 1.988 I 
6.2 440. .440 248.5 188.1 .079 6.83 1.984 

, 
6.6 460. .460 247.5 187.4 .082 6.85 1.968 

f 

b 
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D Controlled stress 0.0 
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Controlled strain 

Test No. 

Type of Specimen 

Water content 

] 
Void ratio 

S Saturation 

Dry density, Ib/cu It 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, T/sq It 

Sensitivity ratio 

Initial specimen diameter, in. 

Initial specimen height, in. 

Classification Silty Clay,w/silt stone & 

II 32 I Pl 

Remarks 

3 6 

EM 1110~2~1906 
Appendix XI 

30 Nov 70 
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Axial Strain, % 

1 

Undisturbed 

Wo 21.2 % % % % 

eo 

So % % % % 

y, 104.3 

t, 5.58 

q" 
1.99 

S" 1.00 

S, 

Do 2.830 

Ho 5.595 

silt layer,Very stiff ,Red 

18 I PI 14 I G, 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-81 Sample No. 14 

Depth 26-28 
EI 

It Date 2/27/98 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
PLATE 
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JOB NO. 114008614 DATE 3/3/98 

D~OJECT Greens Bayou 

.EA Houston, Texas 

BORING NO. 97-82 SAMPLE NO. 3 DEPTH 4-6 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Silty Clay,w/sand seams,Stiff,Yellowish gray 

Tare No. SK21 
Tare plus Wet Specimen 485.20 gm 
Tare plus Dry Specimen 414.98 gm 
Water Weight 70.22 gm 
Tare Weight 43.43 gm 
Wet Specimen 1177.53 gm 
Dry Specimen 990.36 gm 
Water Content 18.90 % 
Specific Gravity of Solids 
LL = 23 PL = 15 PI = 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

8 

Proving Ring No. 10170 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

% 
107.2 lb/cu ft 

Proving Ring Constant, K = .757 lbs/div. 

.apsed 
Time 

min. 

. 0 

. 2 

. 4 

. 6 

. 7 

. 9 
1.1 
1.4 
1.7 
2.0 
2.3 
2.7 
3.0 
3.3 
3.6 
4.0 
4.3 
4.6 
5.0 

Dial 
Reading 

0.001" 

o . 
10 . 
20 . 
30 . 
40 . 
50 . 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
220. 
240. 
260. 
280. 
300. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.220 

.240 

.260 

.280 

.300 

Proving Ring 
Dial Reading 

.0 
9.0 

17.0 
25.0 
33.0 
41.0 
49.0 
64.0 
79.0 
93.0 

105.0 
115.0 
125.0 
134.0 
142.0 
148.0 
152.0 
153.5 
153.0 

Axial 
Load 
lb 

.0 
6.8 

12.9 
18.9 
25.0 
31. 0 
37.1 
48.4 
59.8 
70.4 
79.5 
87.1 
94.6 

101.4 
107.5 
112.0 
115.1 
116.2 
115.8 

Axial 
Strain 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.039 

.043 

.046 

.050 

.054 

Area 
Corr. 
sq in. 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.55 
6.57 
6.60 
6.62 
6.65 

Compr. 
Stress 
tsf 

.000 

.078 

.147 

.215 

.284 

.352 

.420 

.547 

.672 

.789 

.887 

.968 
1.048 
1.120 
1.182 
1.227 
1. 256 
1.264 
1.255 

I 
I 
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0 Controlled stress 0.0 

~ Controlled strain 

Test No. 

Type of Specimen 

Water content 

] 
Void ratio 

~ Saturation 

Dry density. Ib/cu ft 

Time to failure. min 

Unconfined comftressive 
strength, T/sq t 

Undrained shear strength, T/sq 

Sensitivity ratio 

Initial specimen diameter, in. 

Initial specimen height, in. 

Classification Silty Clay,w/sand 

LL 23 I PL 

Remarks 

0 2 4 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

6 8 

Axial Strain, % 

1 

Undisturbed 

w, 18.9 % % % % 

e, 

S, % % % % 

y, 107.2 

t, 4.63 

q. 
1.26 

ft S. .63 

S, 

0, 2.830 

H, 5.595 

seams, Stiff ,Yellowish gray 

15 I PI 8 I G, 

Project Greens Bayou 

Area Houston, T ex os 

Boring No. 97-82 Sample No. 3 

Depth 
EI 

4-6 ft Date 3/3/98 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
PLATE 



JOB NO. 114008614 DATE 3/3/98 

. D~OJECT Greens Bayou 
( , 

! 
\ 

! 
I 

~ 

.EA Houston, Texas 

BORING NO. 97-82 SAMPLE NO. 8 DEPTH 14-16 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Clay,w/silt&sand seams,Very stiff,Red & gray 

Tare No. P211 
Tare plus Wet Specimen 485.82 gm 
Tare plus Dry Specimen 407.19 gm 
Water Weight 78.63 gm 
Tare Weight 42.63 gm 
Wet Specimen 1139.42 gm 
Dry Specimen 937.27 gm 
Water Content 21.57 % 
Specific Gravity of Solids 
LL ~ 68 PL ~ 27 PI ~ 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

41 

Proving Ring No. 10170 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

% 
101. 5 lb/cu ft 

Proving Ring Constant, K ~ .757 lbs/div. 

.apsed 
Time 

min. 

. a 

.2 

.4 

.6 

.7 

.9 
1.1 
1.4 
1.7 
2.0 
2.3 
2.7 
3.0 
3.3 
3.6 
4.0 
4.3 
4.6 
5.0 
5.3 
5.7 
5.8 

Dial 
Reading 

0.001" 

O. 
10. 
20. 
30. 
40. 
50. 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
220. 
240. 
260. 
280. 
300. 
320. 
340. 
350. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.220 

.240 

.260 

.280 

.300 

.320 

.340 

.350 

Proving Ring 
Dial Reading 

. a 
12.0 
27.0 
42.0 
57.0 
70.0 
82.0 

102.0 
122.0 
142.0 
161. a 
180.0 
197.0 
213. a 
227.0 
236.0 
242.0 
245.0 
246.5 
247.5 
248.0 
247.0 

Axial 
Load 
lb 

.0 
9.1 

20.4 
31.8 
43.1 
53.0 
62.1 
77.2 
92.4 

107.5 
121. 9 
136.3 
149.1 
161. 2 
171.8 
178.7 
183.2 
185.5 
186.6 
187.4 
187.7 
187.0 

Axial 
Strain 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.039 

.043 

.046 

.050 

.054 

.057 

.061 

.063 

Area 
Corr. 
sq in. 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.55 
6.57 
6.60 
6.62 
6.65 
6.67 
6.70 
6.71 

Compr. 
Stress 
tsf 

.000 

.104 

.233 

.362 

.490 

.601 

.703 

.871 
1. 038 
1.204 
1.360 
1. 515 
1. 652 
1.780 
1. 890 
1. 957 
1. 999 
2.017 
2.021 
2.022 
2.018 
2.006 

I 
I 

I 
I 
! 



( 
"'-,---

" 
'" ro 
o 
o 

" 
o 

Z 

.D 
o -, 

Failure Sketches 
2.4 

~ 

:~ , 
1.8 

, I' 
~ '" 0-

W 

"-r 

,; 
w 
~ 1.2 Ul 
• > 'm 
w • a. 
E 
0 
u 

0.6 

D Controlled stress 0.0 

[S] 
a 2 4 

Controlled strain 
Axial Strain, $ 

Test No. 1 

Type of Specimen Undisturbed 

Water content w, 21.6 % 

;g Void ratio e, 

:s Saturation S, % 

Dry density. Ib/cu ft /" 101.5 

Time to failure. min t, 5.32 

Unconfined compressive qo 
strength, T/sq ft 2.02 

Undrained shear strength, T/sq ft So 1.01 

Sensitivity ratio S, 

Initiol specimen diameter, in. D, 2.830 

Initial specimen height. in. H, 5.595 

Classification Clay,w/silt&sond seams,Very stiff,Red & gray 

LL 68 I PL 27 I PI 41 

Remarks Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-82 

Depth 14-16 ft 
EI 

% 

% 

I G, 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

, 
I 

6 8 

% % 

% % 

Sample No. 8 

Date 3/3/98 

UNCONFINED COMPRESSION TEST REPORT 

ENG FORM 3659 
1 JUN 65 

Ceo test Engineering, Inc. 
PLATE XI-2 

PLATE 



JOB NO. 114008614 DATE 3/3/98 

"R.OJECT 

( 
Greens Bayou 

Houston, Texas 

BORING NO. 97-83 SAMPLE NO. 4 DEPTH 6-8 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,w/fer nod & sand seams,Very stiff,Yellowish gray 

Tare No. HP11 Height 5.595 in. 
Tare plus Wet Specimen 261. 52 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 232.37 gm Initial Area 6.290 sq in. 
Water Weight 29.15 gm Volume 35.194 cu in. 
Tare Weight 54.26 gm Volume of Solids cu in. 
Wet Specimen 1181.16 gm Void Ratio 
Dry Specimen 1015.04 gm Saturation % 
Water Content 16.37 % Dry Density 109.9 lb/cu ft 
Specific Gravity of Solids 
LL = 27 PL 17 PI 10 

Proving Ring No. 10170 
Proving Ring Constant, K = .757 lbs/div. 

( _apsed Dial Cumulative Proving Ring Axial Axial Area Compr. 
Time Reading Change Dial Reading Load Strain Corr. Stress 

min. 0.001" in. lb sq in. tsf 
------- ------- ---------- ------------ - - - -- ------ ------ ------

.0 o. .000 .0 .0 .000 6.29 .000 i· , 

.2 10. .010 18.0 13 .6 .002 6.30 .156 ! 

.4 20. .020 40.0 30.3 .004 6.31 .345 

.5 30. .030 61.0 46.2 .005 6.32 .526 

.7 40. .040 81. 0 61. 3 .007 6.34 .697 

.9 50. .050 100.0 75.7 .009 6.35 .859 
1.0 60. .060 117.0 88.6 .011 6.36 1. 003 
1.4 80. .080 149.0 112.8 .014 6.38 1.273 
1.7 100. .100 178.0 134.7 .018 6.40 1. 515 
2.0 120. .120 201.0 152.2 .021 6.43 1. 704 
2.3 140. .140 220.0 166.5 .025 6.45 1. 859 
2.7 160. .160 236.0 178.7 .029 6.48 1. 986 
3.0 180. .180 247.0 187.0 .032 6.50 2.071 
3.3 200. .200 254.0 192.3 .036 6.52 2.122 
3.7 220. .220 257.0 194.5 .039 6.55 2.139 
4.0 240. .240 258.0 195.3 .043 6.57 2.140 
4.2 245. .245 256.0 193.8 .044 6.58 2.121 
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Failure Sketches 
2.4 
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1.8 
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en 
w 
~ 1.2 ill 
ID 
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W 
W 
ID a. 
E 
0 
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0.6 

D Controlled stress 0.0 

C8:J 
0 

Controlled strain 

Test No. 

Type of Specimen 

Water content 

a Void ratio 

"' ~ Saturation 

Dry density. Ib/cu It 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength. T/sq It 

Sensitivity ratio 

Initiol specimen diameter, in. 

Initial specimen height, in. 

Classification Sandy Clay,w/fer nod & sand 

LL 27 I PL 17 

Remarks 

2 4 

Axial Strain, % 

1 

Undisturbed 

w, 16.4 • 
e, 

S, • 
y, 109.9 

t, 3.97 

qo 
2.14 

So 1.07 

S, 

0, 2.830 

H, 5.595 

seoms,Very stiff,Yeliowish gray 

I PI 10 

Project Greens Bayou 

Area Houston, T exes 

Boring No. 97-83 

Depth 6-8 It 
EI 

• 

• 

Ie. 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

6 8 

• • 

• • 

Sample No. 4 

Date 3/3/98 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
PLATE 

I 
! 

I 
! 



JOB NO. 114008614 DATE 3/3/98 

~~OJECT Greens Bayou 
[ 
" .. tEA Houston, Texas 

BORING NO. 97-83 SAMPLE NO. 9 DEPTH 16-18 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Silty Clay,w/fer nod & fer stains & silt seams,Very stiff,Red&Gray 

Tare No. B1 Height 5.595 in. 
Tare plus Wet Specimen 268.38 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 228.64 gm Initial Area 6.290 sq in. 
Water Weight 39.74 gm Volume 35.194 cu in. 
Tare Weight 43.91 gm Volume of Solids cu in. 
Wet Specimen 1132.74 gm Void Ratio 
Dry Specimen 932.20 gm Saturation % 
Water Content 21. 51 % Dry Density 100.9 Ib/cu ft 
Specific Gravity of Solids 
LL = 42 PL = 21 PI = 21 

Proving Ring No. 10170 
Proving Ring Constant, K = .757 Ibs/div. 

.. apsed Dial Cumulative Proving Ring Axial Axial Area Compr. 
Time Reading Change Dial Reading Load Strain Corr. Stress 

min. 0.001" in. Ib sq in. tsf 
------- ------- ---------- ------------ - - - -- ------ ------ ------

. 0 o . .000 .0 .0 .000 6.29 .000 

.2 10. .010 15.0 11.4 .002 6.30 .130 

.3 20. .020 33.0 25.0 .004 6.31 .285 

.5 30. .030 52.0 39.4 .005 6.32 .448 

. 7 40 . .040 72.0 54.5 .007 6.34 .619 

. 9 50 . .050 92.0 69.6 .009 6.35 .790 
1.0 60. .060 108.0 81. 8 .011 6.36 .926 
1.4 80. .080 136.0 103.0 .014 6.38 1.162 
1.7 100. .100 171. 0 129.4 .018 6.40 1.455 
2.0 120. .120 200.0 151.4 .021 6.43 1.696 
2.3 140. .140 221. 0 167.3 .025 6.45 1. 867 
2.7 160. .160 236.0 178.7 .029 6.48 1. 986 
3.0 180. .180 247.0 187.0 .032 6.50 2.071 
3.3 200. .200 252.0 190.8 .036 6.52 2.106 
3.6 220. .220 254.0 192.3 .039 6.55 2.114 
4.0 240. .240 254.5 192.7 .043 6.57 2.111 
4.1 245. .245 253.0 191. 5 .044 6.58 2.096 
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Failure Sketches 
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" 0. 
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0 
() 

0.6 

D Controlled stress 0.0 

[;8J 
0 

Controlled strain 

Test No. 

Type of Specimen 

Water content 

] 
Void ratio 

~ Soturation 

Dry density, Ib/cu ft 

Time to failure. min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, T/sq It 

Sensitivity rotio 

Initio! specimen diameter, in. 

Initiol specimen height, in. 

Classification Silty Cloy,w/fer nod & fer 

LL 42 I PL 

Remarks 

2 4 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

6 8 

Axial Strain, % 

1 

Undisturbed 

Wo 21.5 % % % % 

eo 

So % % % % 

7. 100.9 

t, 3.62 

q. 
2.11 

S. 1.06 

5, 

Do 2.830 

Ho 5.595 

stains & silt seams,Very stiff,Red&Groy 

21 I PI 21 I G, 

Project Greens Bayou 

Area Houston. Texas 

Boring No. 97-83 Sample No. 9 

Depth 
EI 

16-18 It Dote 3/3/98 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
PLATE 

I 

; 



JOB NO. 114008614 DATE 3/9/98 

n~OJECT Greens Bayou 
( 

.EA Houston, Texas 

BORING NO. 97-84 SAMPLE NO. 5 DEPTH 8-10 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,Hard,Yellowish gary 

Tare No. HP4 Height 5.595 in. 
Tare plus Wet Specimen 350.44 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 316.71 gm Initial Area 6.290 sq in. 
Water Weight 33.73 gm Volume 35.194 cu in. 
Tare Weight 42.79 gm Volume of Solids cu in. 
Wet Specimen 1166.31 gm Void Ratio 
Dry Specimen 1038.44 gm Saturation % 
Water Content 12.31 % Dry Density 112.4 lb/cu ft 
Specific Gravity of Solids 
LL = 26 PL = 16 PI = 10 

Proving Ring No. 10170 
Proving Ring Constant, K = .757 lbs/div. 

.apsed Dial Cumulative Proving Ring Axial Axial Area Compr. 
Time Reading Change Dial Reading Load Strain Corr. Stress 

min. 0.001" in. lb sq in. taf 
------- ------- ---------- ------------ - - - -- ------ ------ ------

. 0 o . .000 .0 .0 .000 6.29 .000 

. 2 10 . .010 35.0 26.5 .002 6.30 .303 

. 3 20 . .020 77.0 58.3 .004 6.31 .665 

. 5 30 . .030 126.0 95.4 .005 6.32 1.086 

. 7 40 . .040 181. 0 137.0 .007 6.34 1. 557 

. 9 50 . .050 236.0 178.7 .009 6.35 2.027 
1.0 60. .060 291. 0 220.3 .011 6.36 2.494 
1.4 80. .080 369.0 279.3 .014 6.38 3.152 
1.7 100. .100 430.0 325.5 .018 6.40 3.659 
2.0 120. .120 475.0 359.6 .021 6.43 4.028 
2.3 140. .140 496.0 375.5 .025 6.45 4.190 
2.7 160. .160 507.0 383.8 .029 6.48 4.267 
3.0 180. .180 509.0 385.3 .032 6.50 4.269 
3.3 200. .200 509.5 385.7 .036 6.52 4.257 
3.6 220. .220 507.0 383.8 .039 6.55 4.220 

I 
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D Controlled stress 0 

cg] 
0 

Controlled strain 

Test No. 

Type of Specimen 

Water content 

;g Void ratio 

:s Soturation 

Dry density, Ib/cu ft 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength I T/sq ft 

Sensitivity ratio 

Initiol specimen diameter, in. 

Initiol specimen height, in. 

Classification Sandy Clay,Hord,Yellowish 

LL 26 I PL 

Remarks 

gary 

16 

1 2 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

3 4 

Axial Strain, % 

1 

Undisturbed 

Wo 12.3 % % % % 

·0 

So $ $ $ $ 

y, 112.4 

t, 2.98 

qo 
4.27 

So 2.13 

S, 

Do 2.830 

Ho 5.595 

I PI 10 I G, 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-84 Sample No. 5 

Depth 
EI 

8-10 ft Dote 3/9/98 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
, JUN 65 

Geotest Engineering, Inc. 
PLATE 

f 

I 
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JOB NO. 114008614 DATE 3/9/98 

DROJECT Greens Bayou 

.,{EA Houston, Texas 

BORING NO. 97-84 SAMPLE NO. 9 DEPTH 16-18 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,w/sand seams,Very stiff,Yellowish gary 

Tare No. HP19 
Tare plus Wet Specimen 405.05 gm 
Tare plus Dry Specimen 346.98 gm 
Water Weight 58.07 gm 
Tare Weight 43.82 gm 
Wet Specimen 1165.94 gm 
Dry Specimen 978.51 gm 
Water Content 19.15 % 
Specific Gravity of Solids 
LL; 27 PL; 16 PI ; 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

11 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

105.9 lb/cu ft 

Proving Ring No. 10170 

lapsed Dial 
Time Reading 

min. 0.001" 

.0 

.2 

.4 

. 5 

.7 

. 9 
LO 
L4 
L7 
2.0 
2.3 
2.7 
3.0 
3.3 
3.7 
4.0 
4.3 
4.7 

O. 
10. 
20. 
30. 
40. 
50. 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
220. 
240. 
260. 
280. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.220 

.240 

.260 

.280 

Proving Ring Constant, K; .757 lbs/div. 

Proving Ring 
Dial Reading 

.0 
12.0 
27.0 
44.0 
61. 0 
78.0 
94.0 

124.0 
152.0 
178.0 
201.0 
219.0 
233.0 
242.0 
247.0 
249.0 
250.0 
248.0 

Axial 
Load 
lb 

.0 
9.1 

20.4 
33.3 
46.2 
59.0 
7L2 
93.9 

115.1 
134.7 
152.2 
165.8 
176.4 
183.2 
187.0 
188.5 
189.3 
187.7 

Axial Area 
Strain Corr. 

sq in. 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.039 

.043 

.046 

.050 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.55 
6.57 
6.60 
6.62 

Compr. 
Stress 
tsf 

.000 

.104 

.233 

.379 

.525 

.670 

.806 
1. 059 
1.294 
1. 509 
1. 698 
1.843 
1. 954 
2.022 
2.056 
2.065 
2.066 
2.041 
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0 Controlled stress 0.0 

[2J 
a 

Controlled strain 

Test No. 

Type of Specimen 

Water content 

] 
Void ratio 

'c Saturation 

Dry density. Ib/cu It 

Time to failure. min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, T/sq It 

Sensitivity ratio 

Initiol specimen diameter, in. 

Initial specimen height. in. 

Classification Sandy Cloy,w/sand seams,Very 

LL 27 I PL 16 

Remarks 

2 4 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

I 

6 8 

Axial Strain, % 

1 

Undisturbed 

w, 19.2 % % % % 

e, 

S, % % % % 

y, 105.9 

t, 4.32 

q" 
2.07 

S" 1.03 

S, 

0, 2.830 

H, 5.595 

stiff,Yeliowish gary 

I PI 11 I G. 

Project Greens Bayou 

Area Houston. Texas 

Boring No. 97-84 Sample No. 9 

Depth 16-18 It Date 3/9/98 
EI 

UNCONFINEO COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
PLATE !. , 
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,TOB NO. 114008614 DATE 3/9/98 

D~OJECT Greens Bayou 

.EA Houston, Texas 

BORING NO. 97-84 SAMPLE NO. 13 DEPTH 28-30 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Silty Clay,w/sand seams,Stiff,Red & Gary 

Tare No. IB4 Height 5.595 in. 
Tare plus Wet Specimen 337.11 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 265.80 gm Initial Area 6.290 sq in. 
Water Weight 71.31 gm Volume 35.194 cu in. 
Tare Weight 42.96 gm Volume of Solids cu in. 
Wet Specimen 1075.16 gm Void Ratio 
Dry Specimen 814.51 gm Saturation % 
Water Content 32.00 % Dry Density 88.2 lb/cu ft 
Specific Gravity of Solids 
LL ; 33 PL 17 PI ; 16 

Proving Ring No. 10170 
Proving Ring Constant, K ; .757 lbs/div. 

apsed Dial Cumulative Proving Ring Axial Axial Area Compr. 
rime Reading Change Dial Reading Load Strain Corr. Stress 
min. 0.001" in. lb sq in. tsf 

------- ------- ---------- ------------ ----- ------ ------ ------
.0 o. .000 . 0 .0 .000 6.29 .000 
.2 10. .010 8.0 6.1 .002 6.30 .069 
.3 20. .020 18.0 13.6 .004 6.31 .155 
. 5 30 . .030 28.0 21. 2 .005 6.32 .241 
.7 40. .040 38.0 28.8 .007 6.34 .327 
.9 50. .050 48.0 36.3 .009 6.35 .412 

1.0 60. .060 57.0 43.1 .011 6.36 .489 
1.3 80. .080 75.0 56.8 .014 6.38 .641 
1.6 100. .100 92.0 69.6 .018 6.40 .783 
2.0 120. .120 107.0 81. 0 .021 6.43 .907 
2.3 140. .140 121. 0 91. 6 .025 6.45 1.022 
2.6 160. .160 133.0 100.7 .029 6.48 1.119 
3.0 180. .180 143.0 108.3 .032 6.50 1.199 
3.3 200. .200 150.0 113.6 .036 6.52 1.253 
3.6 220. .220 153.0 115.8 .039 6.55 1.274 
4.0 240. .240 154.0 116.6 .043 6.57 1.277 
4.3 260. .260 154.5 117.0 .046 6.60 1. 277 
4.6 280. .280 155.0 117.3 .050 6.62 1. 276 
5.0 300. .300 155.5 117.7 .054 6.65 1.275 
5.3 320. .320 155.5 117.7 .057 6.67 1.270 

I 
I 
I 

I 
I 
i 
1. 
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0 Controlled stress 0.0 

cgJ 
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Controlled strain 
Axial Strain, % 

Test No. 1 

Type of Specimen Undisturbed 

Water content Wo 32.0 % 

] 
Void ratio eo 

:E Saturation So % 

Dry density, Ib!cu ft Y. 88.2 

Time to failure, min t, 3.95 

Unconfined compressive 
strength, T/sq ft 

q. 
1.28 

Undrained shear strength, T!sq ft S. .64 

Sensitivity rotio S, 

Initial specimen diameter, in. Do 2.830 

Initial specimen height, in. Ho 5.595 

Classification Silty Cloy.wisand seams,Stiff,Red & Gory 

LL 33 I PL 17 I PI 16 

Remarks Project Greens Bayou 

Area Houston. Texas 

Boring No. 97-84 

Depth 
EI 

28-30 It 

% 

% 

I G, 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

6 8 

% • 

% % 

Sample No. 13 

Dote 3!9!98 

UNCONFINED COMPRESSION TEST REPORT 

ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
PLATE XI-2 

PLATE 
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JOB NO. 114008614 DATE 3/14/98 

~~OJECT Greens Bayou 

_,EA Houston, Texas 

BORING NO. 97-85 SAMPLE NO. 6 DEPTH 10-12 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,w/fer nod & fer stains,Stiff,Yellowish gary 

Tare No. S2 
Tare plus Wet Specimen 491.21 gm 
Tare plus Dry Specimen 450.38 gm 
Water Weight 40.83 gm 
Tare Weight 167.68 gm 
Wet Specimen 1055.83 gm 
Dry Specimen 922.58 gm 
Water Content 14.44 % 
Specific Gravity of Solids 
LL = 31 PL = 15 PI = 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

16 

Proving Ring No. 10170 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

99.9 Ib/cu ft 

Proving Ring Constant, K = .757 Ibs/div. 

.apsed Dial 
Time Reading 

min. 0.001" 

. 0 

.2 

. 3 
• 5 
. 7 
• 9 

1.0 
1.4 
1.7 
2.0 
2.3 
2.7 
3.0 
3.3 
3.7 
4.0 
4.3 
4.7 
5.0 

o . 
10. 
20 . 
30 . 
40 . 
50 . 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
220. 
240. 
260. 
280. 
300. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.220 

.240 

.260 

.280 

.300 

Proving Ring 
Dial Reading 

.0 
10.0 
19.0 
28.0 
37.0 
45.0 
52.0 
64.0 
76.0 
88.0 
99.0 

110.0 
120.0 
129.0 
136.0 
140.0 
142.0 
142.5 
141. 0 

Axial 
Load 
lb 

.0 
7.6 

14.4 
21.2 
28.0 
34.1 
39.4 
48.4 
57.5 
66.6 
74.9 
83.3 
90.8 
97.7 

103.0 
106.0 
107.5 
107.9 
106.7 

Axial 
Strain 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.039 

.043 

.046 

.050 

.054 

Area 
Corr. 
sq in. 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.55 
6.57 
6.60 
6.62 
6.65 

Compr. 
Stress 
tsf 

.000 

.086 

.164 

.241 

.318 

.386 

.446 

.547 

.647 

.746 

.836 

.926 
1. 006 
1. 078 
1.132 
1.161 
1.173 
1.173 
1.156 
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a. 
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0 Controlled stress 0.0 
0 

[gJ Controtied strain 

Test No. 

Type of Specimen 

Water content 

;g Void ratio 

:£ Saturation 

Dry density, Ib/cu It 

Time to failure, min 

Unconfined comlressive 
strength, T/sq t 

Undrained shear strength, T/sq It 

Sensitivity ratio 

Initial specimen diameter, in. 

Initial specimen height. in. 

Classification Sandy Clay,w/fer nod & 

LL 31 I PL 

Remarks 

2 4 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

6 8 

Axial Strain, % 

1 

Undisturbed 

Wo 14.4 % % % % 

eo 

So % % % % 

y, 99.9 

t, 4.32 

q" 1.17 

S" .59 

S, 

00 2.830 

Ho 5.595 

fer stains, Stiff ,Yellowish gory 

15 I PI 16 I G, 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-85 Sample No. 6 

Depth 
EI 

10-12 It Dote 3/14/98 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
PLATE 



JOB hO. 114008614 DATE 3/14/98 

( 
~~OJECT Greens Bayou 

_~<EA Houston, Texas 

BORING NO. 97-85 SAMPLE NO. 15 DEPTH 36-38 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Clay,w/calc nod & blocky structure,Hard,Red & Gray 

Tare No. S3 Height 5.595 in. 
Tare plus Wet Specimen 417.99 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 366.73 gm Initial Area 6.290 sq in. 
Water Weight 51. 26 gm Volume 35.194 cu in. 
Tare Weight 167.55 gm Volume of Solids cu in. 
Wet Specimen 1178.92 gm Void Ratio 
Dry Specimen 937.62 gm Saturation % 
Water Content 25.74 % Dry Density 101. 5 lb/cu ft 
Specific Gravity of Solids 
LL = 61 PL = 24 PI = 37 

Proving Ring No. 10170 
Proving Ring Constant, K = .757 lbs/div. 

( 
\ , _apsed Dial Cumulative Proving Ring Axial Axial Area Compr. 

Time Reading Change Dial Reading Load Strain Corr. Stress 
min. 0.001" in. lb sq in. tsf 

------- ------- ---------- ------------ ---- - ------ ------ ------
.0 o. .000 .0 .0 .000 6.29 .000 
.2 10. .010 31. 0 23.5 .002 6.30 .268 
.3 20. .020 63.0 47.7 .004 6.31 .544 
.5 30. .030 103.0 78.0 .005 6.32 .888 
. 7 40. .040 148.0 112.0 .007 6.34 1.273 
. 9 50 . .050 198.0 149.9 .009 6.35 1.700 

1.0 60. .060 249.0 188.5 .011 6.36 2.134 
1.3 80. .080 312.0 236.2 .014 6.38 2.665 
1.6 100. .100 366.0 277.1 .018 6.40 3.115 
2.0 120. .120 411. 0 311.1 .021 6.43 3.485 
2.3 140. .140 444.0 336.1 .025 6.45 3.751 
2.6 160. .160 465.0 352.0 .029 6.48 3.914 
3.0 180. .180 476.0 360.3 .032 6.50 3.992 
3.3 200. .200 481. 0 364.1 .036 6.52 4.019 
3.6 220. .220 483.0 365.6 .039 6.55 4.021 
4.0 240. .240 483.5 366.0 .043 6.57 4.010 
4.3 260. .260 481. 0 364.1 .046 6.60 3.974 

l 



( 

v 
co 
<Xl 
0 
0 
v 

0 
Z 

.0 
0 -, 

( 

Failure Sketches 
8 

.r;..-~-, 

i1l: 
6 

--....- cr 
~ 

"-
~ 

'" ~ ~ 4 iii 
• > .;;; 
~ 

~ 
a. 
E 
0 
u 

2 

D ControlJed stress 0 

~ 
0 
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Test No. 

Type of Specimen 

Water content 

] 
Void ratio 

'c Saturation 

Dry density, Ib/cu fl 

Time to failure, min 

Unconfined compressive 
strength. T/sq ft 

Undrained shear strength, T/sq fl 

Sensitivity ratio 

Initial specimen diameter, in. 

Initiol specimen height. in. 

Classification Cloy,w/calc nod & blocky 

LL 61 I PL 

Remarks 

2 4 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 
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Axial Strain, % 

1 

Undisturbed 

Wo 25.7 ~ ~ ~ ~ 

·0 

So ~ ~ ~ ~ 

y, 101.5 

t, 3.62 

q" 
. 4.02 

S" 2.01 

S, 

00 2.830 

Ho 5.595 

structu re ,Hard ,Red & Gray 

24 I PI 37 I G, 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-85 Sample No. 15 

Depth 
EI 

36-38 ft Date 3/14/98 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
PLATE 
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JOB NO. 114008614 DATE 3/14/98 

( 
-'OJECT Greens Bayou 

AKEA Houston, Texas 

BORING NO. 97-85 SAMPLE NO. 20 DEPTH 46-48 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,Hard,Red & Gray 

Tare No. HP8 Height 5.595 in. 
Tare plus Wet Specimen 344.98 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 299.40 gm Initial Area 6.290 sq in. 
Water Weight 45.58 gm Volume 35.194 cu in. 
Tare Weight 43.36 gm Volume of Solids cu in. 
Wet Specimen 1184.97 gm Void Ratio 
Dry Specimen 1005.90 gm Saturation % 
Water Content 17.80 % Dry Density 108.9 lb/cu ft 
Specific Gravity of Solids 
LL = 31 PL = 17 PI = 14 

Proving Ring No. 10170 
Proving Ring Constant, K .757 lbs/div. 

\, .Lapsed Dial Cumulative Proving Ring Axial Axial Area Compr. 
Time Reading Change Dial Reading Load Strain Corr. Stress 

min. 0.001" in. lb sq in. tsf 
------- ------- ---------- ------------ ----- ------ ------ ------

.0 o. .000 . 0 .0 .000 6.29 .000 

.2 10. .010 26.0 19.7 .002 6.30 .225 

.3 20. .020 65.0 49.2 .004 6.31 .561 

.5 30. .030 110.0 83.3 .005 6.32 .948 

. 7 40. .040 163.0 123.4 .007 6.34 1.402 

. 9 50. .050 218.0 165.0 .009 6.35 1.872 
1.0 60. .060 273.0 206.7 .011 6.36 2.340 
1.3 80. .080 355.0 268.7 .014 6.38 3.032 
1.6 100. .100 422.0 319.5 .018 6.40 3.591 
2.0 120. .120 461. 0 349.0 .021 6.43 3.909 
2.3 140. .140 479.0 362.6 .025 6.45 4.047 
2.6 160. .160 484.0 366.4 .029 6.48 4.074 
3.0 180. .180 486.5 368.3 .032 6.50 4.080 
3.3 200. .200 485.0 367.1 .036 6.52 4.052 

( 
'-----
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0 Controlled stress 0 

~ 
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Controlled strain 

Test No. 

Type of Specimen 

Water content 

~ 
Void ratio 

~ Saturation 

Dry density, Ib/cu It 

Time to failure, min 

Unconfined comftressive 
strength. T/sq t 

Undrained shear strength, T/sq It 

Sensitivity ratio 

Initial specimen diameter, in. 

Initial specimen height, in. 

Classification Sandy Cloy,Hord,Red & 

LL 31 I PL 

Remarks 

Gray 

17 

1 2 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

3 4 

Axial Strain, % 

1 

Undisturbed 

Wo 17.8 " • • • 
·0 

So • • • • 
y, 108.9 

t, 2.97 

qo 
4.08 

So 2.04 

S, 

00 2.830 

Ho 5.595 

1 PI 14 I G, 

Project Greens Bayou 

Area Houston, T exes 

Boring No. 97-85 Sample No. 20 

Depth 
EI 

46-48 It Dote 3/14/98 

UNCONFINEO COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
, JUN 65 

Geotest Engineering, Inc. 
PLATE 
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JOB NO. 114008614 DATE 3/8/98 

".OJECT Greens Bayou 

AREA Houston, Texas 

BORING NO. 97-86 SAMPLE NO. 5 DEPTH 8-10 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,w/fer nod,Very stiff,Gray 

Tare No. IB1B 
Tare plus Wet Specimen 164.09 gm 
Tare plus Dry Specimen 150.12 gm 
Water Weight 13.97 gm 
Tare Weight 42.65 gm 
Wet Specimen 1145.37 gm 
Dry Specimen 1013.61 gm 
Water Content 13.00 % 
Specific Gravity of Solids 
LL = 23 PL = 14 PI = 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

9 

Proving Ring No. 10170 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

109.7 lb/cu ft 

Proving Ring Constant, K = .757 lbs/div. 

~lapsed 
Time 

min. 

.0 

.2 

. 4 

.5 

.7 

.9 
1.1 
1.4 
1.7 
2.0 
2.3 
2.7 
3.0 
3.3 
3.7 

Dial 
Reading 

0.001" 

O. 
10. 
20 . 
30. 
40. 
50. 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
220. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.220 

Proving Ring 
Dial Reading 

.0 
12.0 
34.0 
81. 0 

128.0 
161.0 
198.0 
242.0 
273.0 
297.0 
317.0 
333.0 
343.0 
351.0 
350.0 

Axial 
Load 
lb 

.0 
9.1 

25.7 
61.3 
96.9 

121. 9 
149.9 
183.2 
206.7 
224.8 
240.0 
252.1 
259.7 
265.7 
265.0 

Axial 
Strain 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.039 

Area 
Corr. 
sq in. 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.55 

Compr. 
Stress 
tsf 

.000 

.104 

.294 

.698 
1.101 
1. 383 
1. 697 
2.067 
2.323 
2.518 
2.678 
2.803 
2.876 
2.933 
2.913 
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0 Controlled stress 0 

cg] Controlled strain 

Test No. 

Type of Specimen 

Water content 

;g Void ratio 

E Saturation 

Dry density, Ib/cu ft 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, T/sq 

Sensitivity ratio 

Initial specimen diameter, in. 

Initial specimen height, in. 

Classification Sandy Cloy,w/fer 

LL 23 I PL 

Remarks 

0 

ft 

nod,Very 

1 2 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

3 4 

Axial Strain, % 

1 

Undisturbed 

Wo 13.0 % % % % 

·0 

So % % % % 

y, 109.7 

t, 3.35 

qo 
2.93 

So 1.47 

S, 

00 2.830 

Ho 5.595 

stiff .Gray 

14 I PI 9 I G, 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-86 Sample No. 5 

Depth 8-10 ft Dote 3/8/98 
EI 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering. Inc. 
PLATE , 

r 



JOB NO. 114008614 DATE 3/8/98 

c 
'OJECT Greens Bayou 

AREA Houston, Texas 

BORING NO. 97-86 SAMPLE NO. 10 DEPTH 18-20 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Silty Clay,Very stiff,Red & Gray 

Tare No. HP34 Height 5.595 in. 
Tare plus Wet Specimen 298.60 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 250.57 gm Initial Area 6.290 sq in. 
Water Weight 48.03 gm Volume 35.194 cu in. 
Tare Weight 43.24 gm Volume of Solids cu in. 
Wet Specimen 1137.38 gm Void Ratio I' 
Dry Specimen 923.45 gm Saturation % I 
Water Content 23.17 % Dry Density 100.0 lb/cu ft 
Specific Gravity of Solids 
LL = 45 PL = 18 PI = 27 

Proving Ring No. 10170 
Proving Ring Constant, K = .757 lbs/div. 

lapsed Dial Cumulative Proving Ring Axial Axial Area Compr. 
Time Reading Change Dial Reading Load Strain Corr. Stress 

min. 0.001" in. Ib sq in. tsf 
------- ------- ---------- ------------ - - - -- ------ ------ ------

.0 o. .000 .0 .0 .000 6.29 .000 

.2 10. .010 19.0 14.4 .002 6.30 .164 

.3 20. .020 44.0 33.3 .004 6.31 .380 

.5 30. .030 73.0 55.3 .005 6.32 .629 

. 7 40. .040 106.0 80.2 .007 6.34 .912 

. 9 50. .050 139.0 105.2 .009 6.35 1.194 
1.0 60. .060 172.0 130.2 .011 6.36 1.474 
1.4 80. .080 230.0 174.1 .014 6.38 1. 964 
1.7 100. .100 271.0 205.1 .018 6.40 2.306 
2.0 120. .120 291. 0 220.3 .021 6.43 2.467 
2.3 140. .140 306.0 231.6 .025 6.45 2.585 
2.7 160. .160 315.0 238.5 .029 6.48 2.651 
3.0 180. .180 318.0 240.7 .032 6.50 2.667 
3.3 200. .200 318.0 240.7 .036 6.52 2.657 
3.7 220. .220 315.0 238.5 .039 6.55 2.622 

c· 



, 
I , 

,,-

'" CiJ 
0 
0 ,,-

0 
Z 

.D 
0 -, 

Failure Sketches 
4 

=.=...::; 
I l ' 3 
: I: 
: I -I 
':=-=-=f cr • "->-

,; 
• 
~ 2 iii 
• .> • • • a. 
E 
0 

U 

1 

0 Controlled stress 0 

tsJ 
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Controlled strain 

Test No. 

Type of Specimen 

Water content 

" 
Void ratio 

:.0 

~ Saturation 

Dry density. Ib/cu ft 

Time to failure, min 

Unconfined compressive 
strength. T/sq ft 

Undrained shear strength. T/sq ft 

Sensitivity ratio 

Initia! specimen diameter, in. 

Initiol specimen height, in. 

Classificotion Silty Clay,Very stiff,Red & 

LL 45 I PL 

Remarks 

1 2 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 
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Axiol Strain, % 

1 

Undisturbed 

Wo 23.2 ~ ~ ~ ~ 

·0 

So ~ ~ ~ ~ 

y, 100.0 

t, 3.00 

qo 
2.67 

So 1.33 

S, 

00 2.830 

Ho 5.595 

Gray 

18 I PI 27 I G, 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-86 Sample No. 10 

Depth 18-20 ft Dote 3/8/98 
EI 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Ceo test Engineering, Inc. 
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JOB NO. 114008614 DATE 3/8/98 

'.OJECT Greens Bayou 

AREA Houston, Texas 

BORING NO. 97-86 SAMPLE NO. 20 DEPTH 40-42 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Clay,w/calc nod & blocky structure,slks,Very stiff,Red & Gray 

Tare No. KL-14 Height 5.595 in. 
Tare plus Wet Specimen 288.19 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 251. 80 gm Initial Area 6.290 sq in. 
Water Weight 36.39 gm Volume 35.194 cu in. 
Tare Weight 42.53 gm Volume of Solids cu in. 
Wet Specimen 1196.59 gm Void Ratio 
Dry Specimen 1019.34 gm Saturation % 
Water Content 17.39 % Dry Density 110.3 lb/cu ft 
Specific Gravity of Solids 
LL ; 58 PL ; 23 PI ; 35 

Proving Ring No. 10170 
Proving Ring Constant, K ; .757 lbs/div. 

.lapsed Dial Cumulative Proving Ring Axial Axial Area Compr. 
Time Reading Change Dial Reading Load Strain Corr. Stress I min. 0.001" in. lb sq in. tsf I ------- ------- ---------- ------------ - - - -- ------ ------ ------ i . 0 o . .000 .0 . 0 .000 6.29 .000 I 

.2 10. .010 35.0 26.5 .002 6.30 .303 ! 

. 3 20 . .020 112.0 84.8 .004 6.31 .967 I 

. 5 30 . .030 191. 0 144.6 .005 6.32 1. 646 i 

. 7 40 . .040 270.0 204.4 .007 6.34 2.323 I 

. 9 50 . .050 338.0 255.9 .009 6.35 2.903 I 

1.0 60. .060 391. 0 296.0 .011 6.36 3.352 I 1.4 80. .080 416.0 314.9 .014 6.38 3.553 
1.7 100. .100 427.0 323.2 .018 6.40 3.634 
2.0 120. .120 432.0 327.0 .021 6.43 3.663 
2.3 140. .140 434.0 328.5 .025 6.45 3.666 
2.6 150. .150 430.0 325.5 .027 6.46 3.626 

I 

I 
I 
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D Controlled stress 0 
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Controlled strain 

Test No. 

Type of Specimen 

Water content 

] 
Void ratio 

S Saturation 

Dry density. Ib/cu It 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, T/sq It 

Sensitivity ratio 

Initiol specimen diameter. in. 

Initial specimen height, in. 

Classification Clay,w/cole nod & blocky 

LL 58 I PL 

Remarks 

I 

I 

1 2 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

3 4 

Axial Strain, $lS 

1 

Undisturbed 

w, 17.4 % % % % 

e, 

S, % % % % 

"Y. 110.3 

t, 2.33 

q" 
3.67 

S" 1.83 

S, 

0, 2.830 

H, 5.595 

structure ,slks, Very stiff ,Red & Gray 

23 I PI 35 I G, 

Project Greens Bayou 

Area Houston. Texas 

Boring No. 97-86 Sample No. 20 

Depth 
El 

40-42 It Dote 3/8/98 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
PLATE 



JOB NO. 114008614 DATE 3/11/98 

i'OJECT Greens Bayou 
\ -' 

AREA Houston, Texas 

BORING NO. 97-87 SAMPLE NO. 3 DEPTH 4-6 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,w/calc & fer nod,Stiff,Gray 

Tare No. P211 
Tare plus Wet Specimen 336.93 gm 
Tare plus Dry Specimen 298.67 gm 
Water Weight 38.26 gm 
Tare Weight 42.57 gm 
Wet Specimen 1154.55 gm 
Dry Specimen 1004.49 gm 
Water Content 14.94 % 
Specific Gravity of Solids 
LL = 30 PL = 16 PI = 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

14 

Proving Ring No. 10170 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

% 
108.7 lb/cu ft 

Proving Ring Constant, K = .757 lbs/div. 

,lapsed 
Time 

min. 

.0 

.2 

. 4 

.6 

.7 

.9 
1.0 
1.3 
1.6 
2.0 
2.3 
2.7 
3.0 
3.3 
3.6 
4.0 
4.3 
4.7 
5.0 

Dial 
Reading 

0.001" 

O. 
10. 
20 . 
30. 
40. 
50. 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
220. 
240. 
260. 
280. 
300. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.220 

.240 

.260 

.280 

.300 

Proving Ring 
Dial Reading 

. 0 
12.0 
22.0 
33.0 
44.0 
54.0 
64.0 
77.0 
88.0 
98.0 

108.0 
117.0 
125.0 
132.0 
137.0 
140.0 
141.5 
142.0 
141. 5 

Axial 
Load 
lb 

.0 
9.1 

16.7 
25.0 
33.3 
40.9 
48.4 
58.3 
66.6 
74.2 
81. 8 
88.6 
94.6 
99.9 

103.7 
106.0 
107.1 
107.5 
107.1 

Axial 
Strain 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.039 

.043 

.046 

.050 

.054 

Area 
Corr. 
sq in. 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.55 
6.57 
6.60 
6.62 
6.65 

Compr. 
Stress 
tsf 

.000 

.104 

.190 

.284 

.379 

.464 

.549 

.658 

.749 

.831 

.912 

.985 
1. 048 
1.103 
1.140 
1.161 
1.169 
1.169 
1.160 
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/~ 
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~~ -
~ ___ :..I 

" "-
~ 

,; 
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D Controlled stress 0.0 

~ 
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Controlled strain 

Test No. 

Type of Specimen 

Water content 

;g Void ratio 

~ Saturation 

Dry density, Ib/eu It 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength. T/sq It 

Sensitivity ratio 

Initiol specimen diameter, in. 

Initial specimen height, in. 

Classification Sandy Cloy,w/ca!c & fe' 

LL 30 I PL 

Remarks 

2 4 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

6 8 

Axial Strain, % 

1 

Undisturbed 

w, 14.9 ~ ~ ~ ~ 

e, 

S, ~ ~ ~ ~ 

Y. 108.7 

t, 4.32 

q. 
1 .17 

S. .58 

S, 

0, 2.830 

H, 5.595 

nod,Stiff ,Gray 

16 I PI 14 Ie. 
Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-87 Sample No. 3 

Depth 
EI 

4-6 It Dote 3/11/98 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Ceo test Engineering, Inc. 
PLATE 

I 
I: , 

I 
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( 

JOB NO. 114008614 DATE 3/11/98 

~OJECT Greens Bayou 

AREA Houston, Texas 

BORING NO. 97-87 SAMPLE NO. 10 DEPTH 18-20 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Silty Clay,Very stiff,Brown & Gray 

Tare No. Sl 
Tare plus Wet Specimen 447.18 gm 
Tare plus Dry Specimen 403.18 gm 
Water Weight 44.00 gm 
Tare Weight 167.57 gm 
Wet Specimen 1145.18 gm 
Dry Specimen 964.97 gm 
Water Content 18.67 % 
Specific Gravity of Solids 
LL = 31 PL 20 PI = 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

11 

Proving Ring No. 10170 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

% 
104.5 lb/cu ft 

Proving Ring Constant, K = .757 lbs/div. 

·-"lapsed 
Time 

min. 

· 0 
.2 
.3 
· 5 
· 7 
· 9 

1.0 
1.3 
1.6 
2.0 
2.3 
2.6 
3.0 
3.2 

Dial 
Reading 

0.001" 

o . 
10. 
20. 
30. 
40. 
50. 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
190. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.190 

Proving Ring 
Dial Reading 

.0 
18.0 
43.0 
82.0 

127.0 
167.0 
200.0 
229.0 
254.0 
271.0 
280.0 
285.0 
286.5 
285.0 

Axial 
Load 
lb 

.0 
l3.6 
32.6 
62.1 
96 .1 

126.4 
151.4 
173.4 
192.3 
205.1 
212.0 
215.7 
216.9 
215.7 

Axial 
Strain 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.034 

Area 
Corr. 
sq in. 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.51 

Compr. 
Stress 
tsf 

.000 

.156 

.371 

.707 
1. 093 
1.434 
1. 714 
1.956 
2.162 
2.298 
2.365 
2.399 
2.403 
2.386 
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0 Controlled stress 0 
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Controlled strain 

Test No. 

Type of Specimen 

Water content 

"0 
Void rotio 

"" :E Soturation 

Dry density, Ib/cu ft 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, T/sq ft 

Sensitivity ratio 

Initiol specimen diameter. in. 

Initio I specimen height. in. 

Classification Silty Clay,Very stiff .Brown 

LL 31 I PL 

Remarks 

1 2 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

I 

3 4 

Axia! Strain, % 

1 

Undisturbed 

Wo 18.7 % % % % 

·0 
So % % % % 

y, 104.5 

t, 2.98 

q. 
2.40 

S. 1.20 

S, 

Do 2.830 

Ho 5.595 

& Gray 

20 I PI 11 I G, 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-87 Sample No. 10 

Depth 18-20 It Dote 3/11/98 
EI 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
PLATE 

I 
I 
i 
I 



JOB NO. 114008614 DATE 3/11/98 

( 'OJECT Greens Bayou 

AREA Houston, Texas 

BORING NO. 97-87 SAMPLE NO. 27 DEPTH 54-56 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Clay,w/calc nod,Hard,Red & Gray 

Tare No. S5 Height 5.595 in. 
Tare plus Wet Specimen 414.31 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 375.35 gm Initial Area 6.290 sq in. 
Water Weight 38.96 gm Volume 35.194 cu in. 
Tare Weight 162.04 gm Volume of Solids cu in. 
Wet Specimen 1186.11 gm Void Ratio 
Dry Specimen 1002.93 gm Saturation % 
Water Content 18.26 % Dry Density 108.6 lb/cu ft 
Specific Gravity of Solids 
LL = 55 PL = 21 PI = 34 

Proving Ring No. 10170 
Proving Ring Constant, K = .757 lbs/div. 

( 
\ .lapsed Dial Cumulative Proving Ring Axial Axial Area Compr. 

Time Reading Change Dial Reading Load Strain Corr. Stress 
min. 0.001" in. lb sq in. tsf 

------- ------- ---------- ------------ - - - -- ------ ------ ------
.0 o . .000 .0 .0 .000 6.29 .000 
.2 10. .010 21. 0 15.9 .002 6.30 .182 
.4 20. .020 47.0 35.6 .004 6.31 .406 
.5 30. .030 78.0 59.0 .005 6.32 .672 
.7 40. .040 109.0 82.5 .007 6.34 .938 
.9 50. .050 139.0 105.2 .009 6.35 1.194 

1.1 60. .060 169.0 127.9 .011 6.36 1.449 
1.4 80. .080 227.0 171. 8 .014 6.38 1. 939 
1.7 100. .100 282.0 213.5 .018 6.40 2.400 
2.0 120. .120 331. 0 250.6 .021 6.43 2.807 
2.3 140. .140 372.0 281.6 .025 6.45 3.143 ! 
2.7 160. .160 402.0 304.3 .029 6.48 3.384 I 

I 

.032 6.50 3.556 
I 

3.0 180. .180 424.0 321.0 I 3.3 200. .200 439.0 332.3 .036 6.52 3.668 I 

3.7 220. .220 450.0 340.7 .039 6.55 3.746 I 
4.0 240. .240 457.0 345.9 .043 6.57 3.790 

I 4.3 260. .260 461. 0 349.0 .046 6.60 3.809 
4.6 280. .280 464.0 351. 2 .050 6.62 3.819 
4.9 300. .300 466.0 352.8 .054 6.65 3.821 I 
5.3 320. .320 467.5 353.9 .057 6.67 3.819 

I 5.6 340. .340 468.5 354.7 .061 6.70 3.813 
5.9 360. .360 469.0 355.0 .064 6.72 3.802 

( 6.3 380. .380 469.0 355.0 .068 6.75 3.788 I 6.3 385. .385 457.0 345.9 .069 6.75 3.687 

I 
I 
I 
i 
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Test No. 

Type of Specimen 

Water content 

] 
Void ratio 

S Saturation 

Dry density. Ib/cu ft 

Time to failure, min 

Unconfined compressive 
strength, T /sq ft 

Undrained shear strength, T/sq ft 

Sensitivity ratio 

Initiol specimen diameter, in. 

Initial specimen height, in. 

Classification Clay,w/cclc nod,Hard,Red 

LL 55 I PL 

Remarks 

2 4 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

6 8 

Axial Strain, 5\5 

1 

Undisturbed 

Wo 18.3 ~ ~ ~ ~ 

eo 

S, ~ ~ ~ ~ 

"Y. 108.6 

t, 4.95 

q. 
3.82 

S. 1.91 

S, 

00 2.830 

Ho 5.595 

& Grey 

21 I PI 34 I G, 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-87 Sample No. 27 

Depth 
EI 

54-56 ft Dote 3/11/98 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Ceotest Engineering, Inc. 
PLATE 



i. 

JOB NO. 114008614 DATE 2/28/98 

~JECT Greens Bayou 

. AREA Houston, Texas 

BORING NO. 97-88 SAMPLE NO. 5 DEPTH 8-10 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,w/fer nod & sand seams,Stiff,Gray&Yellowish gray 

Tare No. IB-17 
Tare plus Wet Specimen 452.14 gm 
Tare plus Dry Specimen 390.69 gm 
Water Weight 61.45 gm 
Tare Weight 43.86 gm 
Wet Specimen 1148.50 gm 
Dry Specimen 975.64 gm 
Water Content 17.72 % 
Specific Gravity of Solids 
LL = 27 PL = 17 PI = 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

10 

Proving Ring No. 10170 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

105.6 lb/cu ft 

Proving Ring Constant, K = .757 lbs/div. 

. .Lapsed 
Time 

min. 

. 0 

.2 

. 4 

. 5 

. 7 

. 9 
1.1 
1.4 
1.7 
2.0 
2.3 
2.7 
3.0 
3.3 
3.7 
4.0 
4.3 
4.6 
4.9 
5.3 
5.6 

Dial 
Reading 

0.001" 

O • 
10. 
20 . 
30. 
40 . 
50. 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
220. 
240. 
260. 
280. 
300. 
320. 
340. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.220 

.240 

.260 

.280 

.300 

.320 

.340 

Proving Ring 
Dial Reading 

.0 
12.0 
21. 0 
32.0 
38.0 
44.0 
54.0 
69.0 
83.0 
95.0 

105.0 
114.0 
123.0 
132.0 
139.0 
144.0 
147.0 
149.0 
150.0 
150.5 
150.0 

Axial 
Load 
lb 

.0 
9.1 

15.9 
24.2 
28.8 
33.3 
40.9 
52.2 
62.8 
71.9 
79.5 
86.3 
93.1 
99.9 

105.2 
109.0 
111.3 
112.8 
113.6 
113.9 
113.6 

Axial 
Strain 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.039 

.043 

.046 

.050 

.054 

.057 

.061 

Area 
Corr. 
sq in. 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.55 
6.57 
6.60 
6.62 
6.65 
6.67 
6.70 

Compr. 
Stress 
tsf 

.000 

.104 

.181 

.276 

.327 

.378 

.463 

.589 

.706 

.806 

.887 

.960 
1. 031 
1.103 
1.157 
1.194 
1.215 
1.226 
1.230 
1.229 
1.221 
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Controlled strain 

Test No. 

Type of Specimen 

Weter content 

"0 
Void ratio 

"' ~ Saturation 

Ory density, Ib/cu ft 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength. T/sq It 

Sensitivity ratio 

Initial specimen diameter, in. 

Initia! specimen height, in. 

Classification Sandy Cloy,w/fer nod & sand 

LL 27 I PL 17 

Remarks 

2 4 

Axial Strain. % 

1 

Undisturbed 

Wo 17.7 % 

eo 

So % 

'l' 105.6 

t, 4.95 

qo 
1.23 

So .62 

S, 

Do 2.830 

Ho 5.595 

secms,Stiff ,Gray&Yeliowish gray 

I PI 10 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-88 

Depth 
EI 

8-10 It 

% 

• 

I G, 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

6 8 

% % 

• • 

Sample No. 5 

Dote 2/28/98 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
PLATE 

i 

I 

! 
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( 

JOB NO. 114008614 DATE 2/28/98 

OJECT Greens Bayou 

AREA Houston, Texas 

BORING NO. 97-88 SAMPLE NO. 12 DEPTH 22-24 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Clay,w/fer stains,slks,Hard,Red 

Tare No. WB1 
Tare plus Wet Specimen 468.84 gm 
Tare plus Dry Specimen 372.05 gm 
Water Weight 96.79 gm 
Tare Weight 43.63 gm 
Wet Specimen 1106.30 gm 
Dry Specimen 854.47 gm 
Water Content 29.47 % 
Specific Gravity of Solids 
LL = 74 PL = 30 PI = 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

44 

Proving Ring No. 10170 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

% 
92.5 lb/cu ft 

Proving Ring Constant, K = .757 lbs/div. 

~lapsed 
Time 

min. 

. 0 

. 2 

. 3 

. 5 

. 7 

. 9 
1.0 
1.4 
1.7 
2.0 
2.3 
2.6 
3.0 

Dial 
Reading 

0.001" 

O • 
10 . 
20 . 
30 . 
40 . 
50 . 
60. 
80. 

100. 
120. 
140. 
160. 
180. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

Proving Ring 
Dial Reading 

.0 
32.0 
96 .0 

171.0 
246.0 
316.0 
384.0 
439.0 
468.0 
484.0 
491. 0 
493.0 
491. 0 

Axial 
Load 
lb 

.0 
24.2 
72.7 

129.4 
186.2 
239.2 
290.7 
332.3 
354.3 
366.4 
371. 7 
373.2 
371.7 

Axial 
Strain 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

Area 
Corr. 
sq in. 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 

Compr. 
Stress 
tsf 

.000 

.277 

.829 
1.474 
2.116 
2.714 
3.292 
3.750 
3.983 
4.104 
4.148 
4.150 
4.118 
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Test No. 

Type of Specimen 

Water content 

] 
Void ratio 

S Saturation 

Dry density. Ib/cu ft 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, T/sq ft 

Sensitivity ratio 

Initial specimen diameter, in. 

Initial specimen height. in. 

Classification Clay.w/fer stains,slks,Hord,Red 

LL 74 I PL 30 

Remarks 

1 2 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

3 4 

Axial Strain, % 

1 

Undisturbed 

Wo 29.5 % % % % 

eo 

So % % % % 

y, 92.5 

t, 2.63 

q" 4.15 

S" 2.07 

S, 

00 2.830 

Ho 5.595 

I PI 44 I G, 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-88 Sample No. 12 

Depth 
EI 

22-24 ft Dote 2/28/98 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
PLATE 



JOB NO. 114008614 DATE 2/28/98 

( 0JECT Greens Bayou 

AREA Houston, Texas 

BORING NO. 97-88 SAMPLE NO. 21 DEPTH 40-42 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,Stiff,Yellowish gray 

Tare No. PZ16 Height 5.595 in. 
Tare plus Wet Specimen 489.36 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 422.14 gm Initial Area 6.290 sq in. 
Water Weight 67.22 gm Volume 35.194 cu in. 
Tare Weight 42.73 gm Volume of Solids cu in. 
Wet Specimen 1210.45 gm Void Ratio 
Dry Specimen 1028.27 gm Saturation % 
Water Content 17.72 % Dry Density 111.3 lb/cu ft 
Specific Gravity of Solids 
LL = 27 PL = 16 PI = 11 

Proving Ring No. 10170 
Proving Ring Constant, K = .757 lbs/div. 

\. .lapsed Dial Cumulative Proving Ring Axial Axial Area Compr. 
Time Reading Change Dial Reading Load Strain Corr. Stress 

min. 0.001" in. lb sq in. tsf 
------- ------- ---------- ------------ - - - -- ------ ------ ------

.0 o. .000 .0 . 0 .000 6.29 .000 r 

. 2 10. .010 9.0 6.8 .002 6.30 .078 I 
I .4 20. .020 18.0 13.6 .004 6.31 .155 I 

. 5 30. .030 29.0 22.0 .005 6.32 .250 I 
! 

.7 40. .040 41. 0 31. 0 .007 6.34 .353 

.9 50. .050 53.0 40.1 .009 6.35 .455 
1.0 60. .060 65.0 49.2 .011 6.36 .557 
1.4 80. .080 83.0 62.8 .014 6.38 .709 
1.7 100. .100 98.0 74.2 .018 6.40 .834 
2.0 120. .120 110.0 83.3 .021 6.43 .933 
2.3 140. .140 119.0 90.1 .025 6.45 1.005 
2.6 160. .160 127.0 96.1 .029 6.48 1. 069 
3.0 180. .180 133.0 100.7 .032 6.50 1.115 
3.3 200. .200 137.0 103.7 .036 6.52 1.145 
3.6 220. .220 138.5 104.8 .039 6.55 1.153 
4.0 240. .240 139.5 105.6 .043 6.57 1.157 
4.3 260. .260 140.5 106.4 .046 6.60 1.161 
4.6 280. .280 141. 0 106.7 .050 6.62 1.161 
4.9 300. .300 141. 0 106.7 .054 6.65 1.156 

( 
'------
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Controlled strain 

Test No. 

Type of Specimen 

Water content 

;g Void ratio 

E Saturation 

Dry density, Ib/cu ft 

Time to failure, min 

Unconfined compressive 
strength. T/sq ft 

Undrained shear strength, T/sq ft 

Sensitivity rotio 

Initial specimen diameter, in. 

Initial specimen height. in. 

Classification Sandy Cloy,Stiff ,Yellowish gray 

LL 27 I PL 16 

Remarks 

2 4 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 
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Axiol Strain, 51) 

1 

Undisturbed 

w, 17.7 " " " " 
e, 

S, " " " " 
y, 111.3 

t, 4.27 

q" 
1.16 

S" .58 

S, 

0, 2.830 

H, 5.595 

I PI 11 I G, 

Project Greens Bayou 

Area Houston, T exes 

Boring No. 97-88 Sample No.. 21 

Depth 
EI 

40-42 ft Dole 2/28/98 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
PLATE 



JOB NO. 114008614 DATE 2/25/98 

( JJECT Greens Bayou 

AREA Houston, Texas 

~ 

BORING NO. 97-89 SAMPLE NO. 3 DEPTH 4-6 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,w/fer stains & sand seams,Stiff,Yellowish gray 

Tare No. SK12 
Tare plus Wet Specimen 332.16 gm 
Tare plus Dry Specimen 292.09 gm 
Water Weight 40.07 gm 
Tare Weight 43.83 gm 
Wet Specimen 1115.51 gm 
Dry Specimen 960.48 gm 
Water Content 16.14 % 
Specific Gravity of Solids 
LL = 40 PL = 18 PI 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

22 

Proving Ring No. 10170 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

% 
104.0 lb/cu ft 

Proving Ring Constant, K = .757 lbs/div. 

~.Lapsed 
Time 

min. 

.0 

. 2 

.3 

.5 

.7 

. 9 
1.0 
1.4 
1.7 
2.0 
2.3 
2.7 
3.0 
3.3 
3.6 
4.0 
4.3 
4.6 
4.9 

Dial 
Reading 

0.001" 

o . 
10. 
20. 
30. 
40. 
50. 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
220. 
240. 
260. 
280. 
300. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.220 

.240 

.260 

.280 

.300 

Proving Ring 
Dial Reading 

.0 
30.0 
59.0 
73.0 
83.0 
92.0 

101. 0 
115.0 
128.0 
139.0 
148.0 
157.0 
165.0 
171. 0 
177.0 
182.0 
185.0 
186.0 
185.5 

Axial 
Load 
lb 

. 0 
22.7 
44.7 
55.3 
62.8 
69.6 
76.5 
87.1 
96.9 

105.2 
112.0 
118.8 
124.9 
129.4 
134.0 
137.8 
140.0 
140.8 
140.4 

Axial 
Strain 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.039 

.043 

.046 

.050 

.054 

Area 
Corr. 
sq in. 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.55 
6.57 
6.60 
6.62 
6.65 

Compr. 
Stress 
tsf 

.000 

.259 

.509 

.629 

.714 

.790 

.866 

.982 
1. 089 
1.179 
1.250 
1. 321 
1.384 
1.429 
1.473 
1. 509 
1.529 
1.531 
1. 521 
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Controlled strain 

Test No. 

Type of Specimen 

Water content 

;g Void ratio 

S Saturation 

Dry density. Ib/cu ft 

Time to failure, min 

Unconfined compressive 
strength, T/sq tt 

Undrained shear strength, T/sq it 

Sensitivity ratio 

Initial specimen diameter, in. 

Initial specimen height, in. 

Classification Sandy Cloy,wlfer stains & 

LL 40 I PL 

Remarks 

2 4 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

6 8 

Axial Strain, % 

1 

Undisturbed 

Wo 16.1 % % % % 

eo 

So % % % % 

y, 104.0 

t, 4.62 

q. 
1.53 

S. .77 

5, 

Do 2.830 

Ho 5.595 

sand seams,Stiff ,Yellowish gray 

18 I PI 22 I G, 

Project Greens Bayou 

Area Houston. Texas 

Boring No. 97-89 Sample No. 3 

Depth 4-6 it 
EI 

Dote 2/25/98 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
PLATE 
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JOB NO. 114008614 DATE 2/25/98 

0JECT Greens Bayou 

AREA Houston, Texas 

BORING NO. 97-89 SAMPLE NO. 7 DEPTH 12-14 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Clay,w/fer stains & sand seams,Very stiff,Reddish brown & gray 

Tare No. HP34D 
Tare plus Wet Specimen 463.61 gm 
Tare plus Dry Specimen 390.64 gm 
Water Weight 72.97 gm 
Tare Weight 43.22 gm 
Wet Specimen 1148.01 gm 
Dry Specimen 948.74 gm 
Water Content 21.00 % 
Specific Gravity of Solids 
LL = 55 PL = 21 PI = 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

34 

Proving Ring No. 10170 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

% 
102.7 lb/cu ft 

Proving Ring Constant, K = .757 lbs/div. 

_lapsed 
Time 

min. 

.0 

.2 

.3 

.5 

.7 

.9 
1.0 
1.3 
1.6 
2.0 
2.3 
2.6 
3.0 
3.3 
3.7 
4.0 
4.3 
4.4 

Dial 
Reading 

0.001" 

o. 
10. 
20. 
30. 
40. 
50. 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
220. 
240. 
260. 
265. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.220 

.240 

.260 

.265 

Proving Ring 
Dial Reading 

.0 
15.0 
32.0 
51.0 
70.0 
89.0 

107.0 
135.0 
161. 0 
185.0 
207.0 
225.0 
240.0 
251. 0 
258.0 
261. 0 
261. 5 
260.0 

Axial 
Load 
lb 

.0 
11.4 
24.2 
38.6 
53.0 
67.4 
81. 0 

102.2 
121. 9 
140.0 
156.7 
170.3 
181. 7 
190.0 
195.3 
197.6 
198.0 
196.8 

Axial 
Strain 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.039 

.043 

.046 

.047 

Area 
Corr. 
sq in. 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.55 
6.57 
6.60 
6.60 

Compr. 
Stress 
tsf 

.000 

.130 

.276 

.440 

.602 

.764 

.917 
1.153 
1.370 
1. 569 
1.749 
1. 894 
2.013 
2.097 
2.148 
2.165 
2.161 
2.146 
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D Controlled stress 0.0 

r:g] 
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Controlled strain 

Test No. 

Type of Specimen 

Water content 

~ 
Void rotio 

Saturation E 

Dry density. Ib/cu It 

Time to failure. min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, T/sq It 

Sensitivity ratio 

Initia! specimen diameter, in. 

Initiol specimen height, in. 

Classification Clay,w/fer stains & sand 

LL 55 I PL 

Remarks 

. 

. 

2 4 

Axial Strain, % 

1 

Undisturbed 

Wo 21.0 ~ 

eo 

So ~ 

y, 102.7 

t, 3.97 

q, 
2.16 

S, 1.08 

S, 

00 2.830 

Ho 5.595 

seams,Very stiff. Reddish brown & 

21 I PI 34 

Project Greens Bayou 

Area Houston. Texas 

Boring No . 97-89 

-Depth 12~14 ft 
EI 

~ 

" 

gray 

I G. 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

6 8 

~ ~ 

~ ~ 

Sample No. 7 

Date 2/25/98 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
, JUN 65 

Geotest Engineering, Inc. 
PLATE 
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JOB NO. 114008614 DATE 2/26/98 

.~JECT Greens Bayou 

AREA Houston, Texas 

BORING NO. 97-90 SAMPLE NO. 2 DEPTH 2-4 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,Stiff,Dark Gray 

Tare No. WB4 Height 5.595 in. 
Tare plus Wet Specimen 442.88 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 384.54 gm Initial Area 6.290 sq in. 
Water Weight 58.34 gm Volume 35.194 cu in. 
Tare Weight 43.09 gm Volume of Solids cu in. 
Wet Specimen 1154.63 gm Void Ratio 
Dry Specimen 986.14 gm Saturation % 
Water Content 17.09 % Dry Density 106.7 lb/cu ft 
Specific Gravity of Solids 
LL ~ 26 PL ~ 18 PI ~ 8 

Proving Ring No. 10170 
Proving Ring Constant, K ~ .757 lbs/div. 

_.Lapsed Dial Cumulative Proving Ring Axial Axial Area Compr. 
Time Reading Change Dial Reading Load Strain Corr. Stress 

min. 0.001" in. lb sq in. tsf i 
I 

------- ------- ---------- ------------ ----- ------ ------ ------ i 
.0 o . .000 . 0 .0 .000 6.29 .000 I 
.2 10. .010 12.0 9.1 .002 6.30 .104 , 

I 

. 3 20 . .020 23.0 17.4 .004 6.31 .199 I 

.5 30. .030 34.0 25.7 .005 6.32 .293 

I 
.7 40. .040 45.0 34.1 .007 6.34 .387 
.8 50. .050 55.0 41. 6 .009 6.35 .472 

1.0 60. .060 65.0 49.2 .011 6.36 .557 
1.3 80. .080 78.0 59.0 .014 6.38 .666 I 
1.6 100. .100 90.0 68.1 .018 6.40 .766 

I 
2.0 120. .120 102.0 77.2 .021 6.43 .865 
2.3 140. .140 113.0 85.5 .025 6.45 .955 
2.7 160. .160 123.0 93.1 .029 6.48 1. 035 
3.0 180. .180 131. 0 99.2 .032 6.50 1. 099 I 
3.3 200. .200 138.0 104.5 .036 6.52 1.153 
3.6 220. .220 143.0 108.3 .039 6.55 1.190 
4.0 240. .240 145.0 109.8 .043 6.57 1.203 
4.1 245. .245 144.5 109.4 .044 6.58 1.197 
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Controlled strain 

Test No. 

Type of Specimen 

Water content 

] 
Void ratio 

°E Saturation 

Dry density. Ib/cu It 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, T/sq It 

Sensitivity ratio 

Initiol specimen diameter. in. 

Initiol specimen height. in. 

Classification Sandy Clay,Stat ,Dark 

LL 26 I PL 

Remarks 

Gray 

18 

2 4 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

6 8 

Axial Strain, 515 

1 

Undisturbed 

Wo 17.1 % " " % 

eo 

So % % " % 

7, 106.7 

t, 3.97 

q" 
1.20 

S" .60 

S, 

Do 2.830 

Ho 5.595 

I PI 8 I G, 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-90 Sample No. 2 

Depth 2-4 It Date 2/26/98 
EI 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Geotest Engineering, Inc. 
PLATE 
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,JOB NO. 114008614 DATE 3/2/98 

n~OJECT Greens Bayou 
( 

\, :,EA Houston, Texas 

BORING NO. 97-74 SAMPLE NO. 4 DEPTH 6-8 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Sandy Clay,w/fer nod,Very stiff,Yellowish gray 

Tare No. HP44 Height 5.595 in. 
Tare plus Wet Specimen 400.01 gm Average Diameter 2.830 in. 
Tare plus Dry Specimen 359.17 gm Initial Area 6.290 sq in. 
Water Weight 40.84 gm Volume 35.194 cu in. 
Tare Weight 43.22 gm Volume of Solids cu in. 
Wet Specimen 1153.11 gm Void Ratio 
Dry Specimen 1021.12 gm Saturation % 
Water Content 12.93 % Dry Density 110.5 lb/cu ft 
Specific Gravity of Solids 
LL = 41 PL = 18 PI 23 

Proving Ring No. 10170 
Proving Ring Constant, K = .757 lbs/div. 

.apsed Dial Cumulative Proving Ring Axial Axial Area Compr. 
Time Reading Change Dial Reading Load Strain Corr. Stress 

min. 0.001" in. lb sq in. tsf 
------- ------- ---------- ------------ - - - -- ------ ------ ------

. 0 o . .000 .0 .0 .000 6.29 .000 

. 2 10 . .010 44.0 33.3 .002 6.30 .381 

. 3 20 . .020 93.0 70.4 .004 6.31 .803 

. 5 30 . .030 127.0 96 .1 .005 6.32 1. 095 

.7 40. .040 152.0 115.1 .007 6.34 1. 308 

. 9 50 . .050 168.0 127.2 .009 6.35 1.443 
1.0 60. .060 183.0 138.5 .011 6.36 1. 569 
1.4 80. .080 210.0 159.0 .014 6.38 1. 794 
1.7 100. .100 231. 0 174.9 .018 6.40 1.966 
2.0 120. .120 250.0 189.3 .021 6.43 2.120 
2.3 140. .140 267.0 202.1 .025 6.45 2.256 
2.6 160. .160 276.0 208.9 .029 6.48 2.323 
2.9 180. .180 282.0 213 .5 .032 6.50 2.365 
3.2 200. .200 283.0 214.2 .036 6.52 2.365 
3.5 220. .220 279.0 211.2 .039 6.55 2.322 

I 
I 
I 
I 
I 
I 
j, 

I 
1 
I 
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Test No. 

Type of Specimen 

Water content 

;g Void ratio 

S Saturation 

Dry density. Ib/cu ft 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, T/sq ft 

Sensitivity ratio 

Initial specimen diameter, in. 

Initiol specimen height, in. 

Classification Sandy Cloy,wlfer nod,Very 

LL 41 I PL 

Remarks 

1 2 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

3 4 

Axial Strain. % 

1 

Undisturbed 

w, 12.9 % % % % 

e, 

S, ~ % ~ % 

'l, 110.5 

t, 2.90 

qo 
2.36 

So 1.18 

S, 

D, 2.830 

H, 5.595 

stiff,Yeliowish gray 

18 I PI 23 I G, 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-74 Sample No. 4 

Depth 6-8 ft Dote 3/2/98 
EI 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 ENG FORM 3659 
1 JUN 65 

Ceotest Engineering, Inc. 
PLATE 
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JOB NO. 114008614 

n~OJECT Greens Bayou 

.,EA Houston, Texas 

BORING NO. 97-74 SAMPLE NO. 10 

SPECIMEN NO. 1 

CLASSIFICATION 
Clay,w/sand seams,Hard,Gray & Red 

Tare No. IB21 
Tare plus Wet Specimen 496.55 gm 
Tare plus Dry Specimen 407.37 gm 
Water Weight 89.18 gm 
Tare Weight 42.89 gm 
Wet Specimen 1106.77 gm 
Dry Specimen 889.20 gm 
Water Content 24.47 % 
Specific Gravity of Solids 
LL = 81 PL = 31 PI = 

DATE 3/2/98 

DEPTH 18-20 ft 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

50 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

% 
96.3 lb/cu ft 

Proving Ring No. 10170 

.apsed Dial 
Time Reading 

min. 0.001" 

.0 

.2 

.3 

.5 

.7 

.9 
1.1 
1.4 
1.7 
2.0 
2.3 
2.7 
3.0 
3.3 
3.6 
4.0 

O. 
10. 
20. 
30. 
40. 
50. 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
220. 
240. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.220 

.240 

Proving Ring Constant, K = .757 lbs/div. 

Proving Ring 
Dial Reading 

.0 
31. 0 
54.0 
82.0 

115.0 
153.0 
196.0 
257.0 
318.0 
376.0 
427.0 
466.0 
481. 0 
488.0 
490.0 
487.0 

Axial 
Load 
lb 

.0 
23.5 
40.9 
62.1 
87.1 

115.8 
148.4 
194.5 
240.7 
284.6 
323.2 
352.8 
364.1 
369.4 
370.9 
368.7 

Axial Area 
Strain Corr. 

sq in. 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.039 

.043 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.55 
6.57 

Compr. 
Stress 
tsf 

.000 

.268 

.466 

.707 

.989 
1.314 
1. 680 
2.195 
2.706 
3.188 
3.607 
3.922 
4.034 
4.077 
4.079 
4.039 
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Test No. 

Type of Specimen 

Water content 

] 
Void ratio 

·c Saturation 

Dry density. Ib/cu It 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, 

Sensitivity ratio 

Initial specimen diameter, 

Initiol specimen height, in. 

Classification Cloy,w/sand 
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t, 

qo 

T/sq It So 

S, 

in. Do 

Ho 

seams,Hard,Gray & Red 

Axiol 

1 

Undisturbed 

24.5 % 

% 

96.3 

3.63 

4.08 

2.04 

2.830 

5.595 

4 

Strain, !f; 

% 

% 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

6 8 

% % 

% % 

LL 81 I PL 31 1 PI 50 I G, 

Remarks 

ENG FORM 
, JUN 65 3659 

Project Greens Bayou 

Area Houston, Texas 

Boring No. 97-74 Sample No. 10 

Depth 18-20 It Date 3/2/98 
EI 

UNCONFINED COMPRESSION TEST REPORT 

PLATE XI-2 
Geotest Engineering, Inc. 
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,jOB NO. 114008614 DATE 3/2/98 

DROJECT Greens Bayou 
( 
\ _,EA Houston, Texas 

( 

BORING NO. 97-74 SAMPLE NO. 12 DEPTH 22-24 ft 

SPECIMEN NO. 1 

CLASSIFICATION 
Silty Clay,Stiff,Red & Gray 

Tare No. IB12 
Tare plus Wet Specimen 386.56 gm 
Tare plus Dry Specimen 312.31 gm 
Water Weight 74.25 gm 
Tare Weight 43.34 gm 
Wet Specimen 1111.04 gm 
Dry Specimen 870.68 gm 
Water Content 27.61 % 
Specific Gravity of Solids 
LL = 32 PL = 17 PI 

Height 
Average Diameter 
Initial Area 
Volume 
Volume of Solids 
Void Ratio 
Saturation 
Dry Density 

15 

Proving Ring No. 10170 

5.595 in. 
2.830 in. 

6.290 sq in. 
35.194 cu in. 

cu in. 

94.2 lb/cu ft 

Proving Ring Constant, K = .757 lbs/div. 

_apsed 
Time 

min. 

. 0 

. 2 

.4 
· 5 
· 7 
· 9 

1.0 
1.4 
1.7 
2.0 
2.3 
2.6 
3.0 
3.3 
3.6 

Dial 
Reading 

0.001" 

O • 
10 . 
20. 
30. 
40. 
50. 
60. 
80. 

100. 
120. 
140. 
160. 
180. 
200. 
220. 

Cumulative 
Change 

in. 

.000 

.010 

.020 

.030 

.040 

.050 

.060 

.080 

.100 

.120 

.140 

.160 

.180 

.200 

.220 

Proving Ring 
Dial Reading 

.0 
12.0 
27.0 
44.0 
61. 0 
78.0 
93.0 

108.0 
119.0 
126.0 
129.0 
130.0 
130.5 
130.5 
129.0 

Axial 
Load 
lb 

. 0 
9.1 

20.4 
33.3 
46.2 
59.0 
70.4 
81. 8 
90.1 
95.4 
97.7 
98.4 
98.8 
98.8 
97.7 

Axial 
Strain 

.000 

.002 

.004 

.005 

.007 

.009 

.011 

.014 

.018 

.021 

.025 

.029 

.032 

.036 

.039 

Area 
Corr. 
sq in. 

6.29 
6.30 
6.31 
6.32 
6.34 
6.35 
6.36 
6.38 
6.40 
6.43 
6.45 
6.48 
6.50 
6.52 
6.55 

Compr. 
Stress 
tsf 

.000 

.104 

.233 

.379 

.525 

.670 

.797 

.922 
1.013 
1. 068 
1. 090 
1. 094 
1. 094 
1. 090 
1. 074 
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Controlled strain 

Test No. 

Type of Specimen 

Water content 

] 
Void ratio 

S Saturation 

Dry density, Ib/cu It 

Time to failure, min 

Unconfined compressive 
strength, T/sq ft 

Undrained shear strength, T/sq ft 

Sensitivity ratio 

Initiol specimen diameter, in. 

Initiol specimen height, in. 

Classification Silty Cloy,Stiff,Red & Gray 

LL 32 I PL 17 

Remarks 

1 2 

EM 1110-2-1906 
Appendix XI 

30 Nov 70 

3 4 

Axial Strain, % 

1 

Undisturbed 

w, 27.6 ~ ~ ~ ~ 

" 
S, ~ ~ ~ ~ 

y, 94.2 

t, 2.97 

q" 
1.09 

S" .55 

S, 

0, 2.830 

H, 5.595 

I PI 15 I G, 
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